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History of this test report

Report No. Version Description Issue Date

FG3N2326A 01 Initial issue of report Apr. 17, 2024

1. Revise Applicable Standards
2. Revise Description of the Conducted Output
FG3N2326A 02 Power Measurement and EIRP Measurement Apr. 30, 2024

This report is an updated version, replacing the
report issued on Apr. 17, 2024.
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
§27.50 (N)(2) Equivalent Isotropic Radiated Power
3.2 (n41)
’ . Equivalent Isotropic Radiated Power i
§27.50 (j)(3) (n77) (n78) Pass
Equivalent Isotropic Radiated Power
§27.50 (K)(3) (n77) (n78)
§24.232 (d) . .
3.3 $27.50 (d)(5) Peak-to-Average Ratio Reporting only
3.4 §2.1049 Occupied Bandwidth Reporting only -
§2.1051 Conducted Band Edge Measurement
§27.53 (m)(4) (n41)
§2.1051 Conducted Band Edge Measurement
3.5 Pass
§27.53 (I)(2) (n77) (n78)
§2.1051 Conducted Band Edge Measurement
§27.53 (n)(2) (n77) (n78)
§2.1051 Conducted Spurious Emission
§27.53 (m)(4) (n41)
36 §2.1051 Conducted Spurious Emission Pass i
§27.53 (I)(2) (n77) (n78)
§2.1051 Conducted Spurious Emission
§27.53 (n)(2) (n77)
§2.1055 Frequency Stability
37 §27.54 Temperature & Voltage pass
§2.1053 Radiated Spurious Emission
27.53
3 (m)(4) - (n4.1) — 12.49 dB
§2.1053 Radiated Spurious Emission -
4.2 Pass under the limit at
§27.53 (1)(2) (n77) (n78)
- - — 7753.00 MHz
§2.1053 Radiated Spurious Emission
§27.53 (n)(2) (n77) (n78)
TEL : 886-3-327-3456 Page Number 1 4 0f 30
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ssamoncas. FCC RADIO TEST REPORT

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test
assessments are declared by the manufacturer who shall take full responsibility for the
authenticity.

Reviewed by: William Chen
Report Producer: Rebecca Wu
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

NFC, WPT, NTN and GNSS.

Antenna Type

WWAN:

<Ant. 0>: PIFA Antenna
<Ant. 1>: PIFA Antenna
<Ant. 2>: PIFA Antenna
<Ant. 5>: IFA Antenna
<Ant. 6>: PIFA Antenna
<Ant. 7>: PIFA Antenna

GSM/WCDMA/LTE/5G NR, Bluetooth, BLE, BLE channel sounding, Thread, Wi-Fi 802.11be, UWB,

Antenna information
Band Ant0 Antl Ant2 Ant5 Main Ant. # Sub Ant. #
n41 -2.5 -1.3 2 0
MIMO
Sub nal -7.2 -7.1 1 5
Antenna information
Band Antl Ant5 Ant6 Ant7 Main Ant. # Sub Ant. #
n77 1.0 -0.8 6 7
MIMO
Sub n77 -4.6 5.1 1 5
n78 -0.2 -0.4 6 7
MIMO
Sub n78 -4.1 -4.3 1 5
Remark:

1. For Test Items, Main Ant. means Tx0 and Sub Ant. means Tx1.
2. After preliminary scan, the main antenna pair Ant 2+1 for n41 band and pair Ant 6+1 for n77/n78

band are selected as the worst mode to be reported for conducted test.
3. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
EUT Information List
S/N Performed Test Item
41121FDAS000D8 Conducted Measurement
41121FDASO00EC EIRP/ERP
41031FDASO000AV Radiated Spurious Emission

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Support band and evaluated information

Supported band n4l, n77, n78
Evaluated and Tested band n4l, n77,n78
RSE frequency band range covers another band when the

Band covered information power is worse as follows:
l n77 cover n78 (Part 27)

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3 Testing Location

1.4

Test Site

Sporton International Inc. EMC & Wireless Communications Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO3-HY
Test Engineer Sherry Wu and Luffy Lin
Temperature ('C) 20~24
Relative Humidity (%) 43~58

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH21-HY (TAF Code: 3786)

Test Engineer

Jack Cheng, Ray Lung, and Sky Chang

Temperature (C)

18~26

Relative Humidity (%)

50~70

Remark

The Radiated Spurious Emission test item subcontracted to Sporton
International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

¢+ ANSI C63.26-2015
+ ANSI / TIA-603-E

¢+ FCC 47 CFR Part 2, 27D

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO02r01.

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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2 Test Configuration of Equipment Under Test

2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:

flat, Y: portrait, Z: landscape) and accessory (Adapter or Earphone), and adjusting the measurement

antenna orientation, following C63.26 exploratory test procedures and find X plane with Earphone as

worst plane.
e e Modulation e e Erie) Modulation
Type Type
A DFT-s-OFDM pi/2 BPSK N/A N/A
B DFT-s-OFDM QPSK F CP-OFDM QPSK
C DFT-s-OFDM 16QAM G CP-OFDM 16QAM
D DFT-s-OFDM 64QAM H CP-OFDM 64QAM
E DFT-s-OFDM 256QAM I CP-OFDM 2560QAM
Test Iltem Modulation Type Bandwidth RB Size Channel
Conducted Power A B,C,D,E All 1, Half, Full L, M, H
EIRP A B CDE All 1, Half, Full L, M, H
PAR A B,C,D,E 20 MHz or less Outer_Full M
Bandwidth A F G H,I All Outer_ Full M
10MHz Outer 1RB
CBE AB.CDEF All Outer_Full LH
CSE B Minimum Inner 1RB L, M, H
Frequency Stability A 20 MHz or less Outer_Full M
RSE AorB 20 MHz or less Inner_1RB L, M, H
Remark:

1. Evaluated all the transmitter signal and reporting worst-case configuration among all
modulation types.
2. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
emission test under different RB size/offset and modulations in exploratory test. Subsequently,
only the worst-case emissions are reported.
3. During the RSE preliminary test, the standalone mode and charging modes (Adapter mode
and WPT mode) were verified. It is determined that the adapter mode is the worst case for the

official test.
4.  All the radiated test cases were performed with AC Adapter 1 and USB Cable 2.

TEL : 886-3-327-3456
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2.2 Connection Diagram of Test System

<EUT with Adapter>

120WaciE0Hz
EUT
(Adapter)

]

EUT
(USB Cable)
EUT
Sy=stem Simulator
<EUT with Earphone>
EUT
EUT T
(Earphone}
System Simulator
TEL : 886-3-327-3456 Page Number 110 0of 30
FAX : 886-3-328-4978 Issue Date : Apr. 30, 2024

Report Template No.: BU5-FGLTE Version 2.4 Report Version 1 02



ssamoncas. FCC RADIO TEST REPORT Report No. : FG3N2326A

<EUT without Accessory>

EUT

System Simulator

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name (Model No. FCCID |Data Cable |Power Cord
1. |[System Simulator|Anritsu MT8000A N/A N/A Unshielded, 1.8 m
2. |System Simulator|Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number 1 11 of 30
FAX : 886-3-328-4978 Issue Date : Apr. 30, 2024
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2.5 Frequency List of Low/Middle/High Channels

5G NR n41 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 509202 518598 528000
100 Frequency 2546.01 2592.99 2640
Channel 508200 518598 528996
%0 Frequency 2541 2592.99 2644.98
Channel 507204 518598 529998
80 Frequency 2536.02 2592.99 2649.99
Channel 505200 518598 531996
00 Frequency 2526 2592.99 2659.98
Channel 504204 518598 532998
>0 Frequency 2521.02 2592.99 2664.99
Channel 503202 518598 534000
0 Frequency 2516.01 2592.99 2670
Channel 502200 518598 534996
%0 Frequency 2511 2592.99 2674.98
Channel 501702 518598 535500
e Frequency 2508.51 2592.99 2677.5
Channel 501204 518598 535998
20 Frequency 2506.02 2592.99 2679.99
Channel 500700 518598 536496
15 Frequency 2503.5 2592.99 2682.51
Channel 500202 518598 537000
10 Frequency 2501.01 2592.99 2685
TEL : 886-3-327-3456 Page Number 12 0f 30
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5G NR Band n77 (Part270) Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 650000 656000 662000

100 Frequency 3750 3840 3930
Channel 649668 656000 662332
%0 Frequency 3745.02 3840 3934.98
Channel 649334 656000 662666
50 Frequency 3740.01 3840 3939.99
Channel 649000 656000 663000

70 Frequency 3735 3840 3945
Channel 648668 656000 663332
00 Frequency 3730.02 3840 3949.98
Channel 648334 656000 663666
>0 Frequency 3725.01 3840 3954.99
Channel 648000 656000 664000

0 Frequency 3720 3840 3960
Channel 647668 656000 664332

%0 Frequency 3715.02 3840 3965
Channel 647500 656000 664500
e Frequency 3712.5 3840 3967.5
Channel 647334 656000 664666
20 Frequency 3710.01 3840 3969.99
Channel 647168 656000 664832
15 Frequency 3707.52 3840 3972.48
Channel 647000 656000 665000

10 Frequency 3705 3840 3975

TEL : 886-3-327-3456 Page Number 13030
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5G NR n78 (Part270) Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 650000 -
100
Frequency - 3750 -
Channel 649668 650000 650332
%0 Frequency 3745.02 3750 3754.98
Channel 649334 650000 650666
80 Frequency 3740.01 3750 3759.99
Channel 649000 650000 651000
0 Frequency 3735 6750 3765
Channel 648668 650000 651332
00 Frequency 3730.02 3750 3769.98
Channel 648334 650000 651666
>0 Frequency 3725.01 3750 3774.99
Channel 648000 650000 652000
0 Frequency 3720 3750 3780
Channel 647668 650000 652332
%0 Frequency 3715.02 3750 3784.98
Channel 647500 650000 652500
e Frequency 3712.5 3750 3787.5
Channel 647334 650000 652666
20 Frequency 3710.01 3750 3789.99
Channel 647168 650000 652832
15 Frequency 3707.52 3750 3792.48
Channel 647000 650000 653000
10 Frequency 3705 3750 3795
TEL : 886-3-327-3456 Page Number : 14 0f 30
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5G NR Band n77 (Part27Q) Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 633334 -
100
Frequency - 3500.01 -
Channel 633000 633334 633666
%0 Frequency 3495 3500.01 3504.99
Channel 632668 633334 634000
80 Frequency 3490.02 3500.01 3510
Channel 632334 633334 634332
0 Frequency 3485.01 3500.01 3514.98
Channel 632000 633334 634666
00 Frequency 3480 3500.01 3519.99
Channel 631668 633334 635000
>0 Frequency 3475.02 3500.01 3525
Channel 631334 633334 635332
0 Frequency 3470.01 3500.01 3529.98
Channel 631000 633334 635666
%0 Frequency 3465 3500.01 3534.99
Channel 630834 633334 635832
e Frequency 3462.51 3500.01 3537.48
Channel 630668 633334 636000
20 Frequency 3460.02 3500.01 3540
Channel 630500 633334 636166
15 Frequency 3457.5 3500.01 3542.49
Channel 630334 633334 636332
10 Frequency 3455.01 3500.01 3544.98
TEL : 886-3-327-3456 Page Number : 150f 30
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5G NR n78 (Part27Q) Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 633334 -
100
Frequency - 3500.01 -
Channel 633000 633334 633666
%0 Frequency 3495 3500.01 3504.99
Channel 632668 633334 634000
80 Frequency 3490.02 3500.01 3510
Channel 632334 633334 634332
0 Frequency 3485.01 3500.01 3514.98
Channel 632000 633334 634666
00 Frequency 3480 3500.01 3519.99
Channel 631668 633334 635000
>0 Frequency 3475.02 3500.01 3525
Channel 631334 633334 635332
0 Frequency 3470.01 3500.01 3529.98
Channel 631000 633334 635666
%0 Frequency 3465 3500.01 3534.99
Channel 630834 633334 635832
e Frequency 3462.51 3500.01 3537.48
Channel 630668 633334 636000
20 Frequency 3460.02 3500.01 3540
Channel 630500 633334 636166
15 Frequency 3457.5 3500.01 3542.49
Channel 630334 633334 636332
10 Frequency 3455.01 3500.01 3544.98
TEL : 886-3-327-3456 Page Number : 16 0f 30
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and EIRP

3.2.1Description of the Conducted Output Power Measurement and EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 2 Watts for 5G NR n41
The EIRP of mobile transmitters must not exceed 1 Watts for 5G NR n77, n78

According to KDB 412172 D01 Power Approach,
EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm
Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

Remark:

1. For MIMO mode, the directional gain calculation is following F)2)d) of KDB 662911 D01
v02r01.
d) Unequal antenna gains, with equal transmit powers. For antenna gains given by G|, G, ..., Gy dBi

(1)  If transmit signals are correlaied, then
Directional gain = 10 log[(10% " + 10%™" + ___ + 10°V™")* /N 1] dBi [Note the “20"s in
the denominator of each exponent and the square of the sum of terms; the object is to
combine the signal levels coherently.]

(1) Ifall transmt signals are completely uncorrelated, then
Directional gain = 10 log[(107 " + 109" + .., + 10°V"")/Nunr] dBi

TxD Mode MIMO Mode

Correlated Uncorrelated

5G NR Ant 1 ant2 [ nss=1 [ nss=2
na1 (dBi) (dBi) (dBi) (dBi)
Ant. 2 + 1 -7.20 -1.30 -0.74 -3.31

TxDMode MIMO Mode

Correlated Uncorrelated

5G NR Ant 1 ante [ nss=1 [ nss=2
n77 (dBi) (dBi) (dBi) (dBi)
Ant. 6 + 1 -4.60 1.00 1.66 -0.95
TEL : 886-3-327-3456 Page Number : 18 of 30
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TxD Mode MIMO Mode

Correlated | Uncorrelated

5G NR Ant 6 Ant 1 NSS =1 NSS =2
n78 (dBi) (dBi) (dBi) (dBi)
Ant.6+1 -0.20 -4.10 1.83 -0.84

Directional gain for Ant. 6+1 correlated of TxD mode derived from formula which is
10 x log {{[ 10" (-7.20 dBi / 20) + 10" (-1.30dBi/20) ]~ 2}/ 2}
=-0.74 dBi

Directional gain for Ant. 6+1 uncorrelated of MIMO mode derived from formula which is
10 x log { [ 10" (-7.20 dBi/ 10) + 10~ (-1.30 dBi/ 10) ]/ 2}
=-3.31 dBi

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on
all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB
on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

27.53 (1)(2)

For mobile operations in the 3700-3980 MHz band, the conducted power of any emission outside the
licensee's authorized bandwidth shall not exceed —13 dBm/MHz. Compliance with this paragraph (1)(2)
is based on the use of measurement instrumentation employing a resolution bandwidth of 1 megahertz
or greater. However, in the 1 megahertz bands immediately outside and adjacent to the licensee's
frequency block, the minimum resolution bandwidth for the measurement shall be either one percent of
the emission bandwidth of the fundamental emission of the transmitter or 350 kHz. In the bands
between 1 and 5 MHz removed from the licensee's frequency block, the minimum resolution bandwidth
for the measurement shall be 500 kHz. The emission bandwidth is defined as the width of the signal
between two points, one below the carrier center frequency and one above the carrier center frequency,

outside of which all emissions are attenuated at least 26 dB below the transmitter power.
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3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The band edges of low and high channels for the highest RF powers were measured.
3. Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
4. Beyond the 1 MHz band from the band edge, RBW=1MHz was used.
5.  Set spectrum analyzer with RMS detector.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
For 5G NR n41
The other 40 dB, and 55 dB have additionally applied same calculation above.
8. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum
analyzer offset.
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For 5G NR n41

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

The conducted spurious emission for the whole frequency range was taken.

4. Make the measurement with the spectrum analyzer's RBW = 100 kHz if the authorized
frequency band/block is at or below 1 GHz and 1 MHz if the authorized frequency band/block is
above 1 GH, VBW = 3 * RBW.

5.  Set spectrum analyzer with RMS detector.

6. Taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For 5G NR n41
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)

9. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum

analyzer offset.
TEL : 886-3-327-3456 Page Number : 24 0f 30
FAX : 886-3-328-4978 Issue Date : Apr. 30, 2024

Report Template No.: BU5-FGLTE Version 2.4 Report Version 1 02



ssamoncas. FCC RADIO TEST REPORT Report No. : FG3N2326A

3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

! : RX Antenna

1 Im *

I
1im
‘IE

1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated test from 30MHz to 1GHz
RX Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

== .

Spectrum Analyzer | Receiver
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SPORTON LAB.

For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

oC Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.2 Radiated Spurious Emission Measurement

4.2.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB
For 5G NR n41

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01l Section 7 and ANSI C63.26-2015 section 5.5.4

Radiated measurement using the field strength method.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. Thetable was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6.  To convert spectrum reading E(dBuV/m) to EIRP(dBm)
EIRP(dBm) = Level (dBuV/m) + 20log(d) -104.77,
where d is the distance at which filed strength limit is specified in the rules

7.  Field Strength Level (dBm) = Spectrum Reading (dBm) + Antenna Factor + Cable Loss + Read
Level - Preamp Factor.

8. ERP (dBm) = EIRP (dBm) - 2.15
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
For 5G NR n41
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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5 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Dgui‘;‘l’;er GW instek | GPE2323 | GET910884 |OV~64V ;0A~6A| Nov. 16, 2023 FESE. %%”ZZ%ZZT Nov. 15, 2024 (CTOSS;_C}:?(‘;
Signal Analyzer ggmzr‘i‘ FSV3044 101048 | 10Hz~44GHz | May 03, 2023 F:;. %%”22%2; May 02, 2024 (CTOSS;_?:‘:(‘;
Temperare | espec SH-241 92003713 | -30C ~90C | May 17, 2023 FAegk))E. %%”22%25 May 16, 2024 E:TOSS;-C}:?((;
B(al\jzassf:;” Anritsu MT8821C | 6262116730 LTE Jul. 10, 2023 F;Sr..%%,zz%zzf Jul. 09, 2024 (CTOSS;_C}:?(‘;
B(""I\jzaif:;’” Anritsu MT8000A | 6262134933 FR1 Jul. 10, 2023 F:sr'.zog"zzgzzf Jul. 09, 2024 E:T";g;_ﬁf{‘;
Signal Analyzer ggmzé‘ FSW43 101456 RBW 50MHz | Feb. 19, 2024 FAesr'_ %%,ZZ%ZZT Feb. 18, 2025 gogg;_ﬁi‘;
LOOP Antenna ggm‘;é‘ HFH2-22 100488 | 9 kHz~30 MHz | Sep. 12, 2023 l\l/\lAaar}.Ol?é,zzoo2244~ Sep. 11, 2024 (oggﬂ;tli?:y)
Bilog Antenna Tvsgi%f‘ (%58'62,}‘11}3'3_086‘3 63303 & 001 | 30MHz~1GHz | Oct. 15, 2023 '\l/lwa;},ofé,zzoozzt Oct. 14, 2024 (oggaigiiﬂv)
Double Ridged - iati
G:indt(z :n(;m RFSPIN DRH18-E [LE2CO3A18EN| 1GHz~18GHz | Jul. 12, 2023 ’\l/\lnaar-r.ofé,zzoozzt Jul. 11, 2024 (o?gﬂgtll?:\()
SH'ZEZEHEW” SCHV&RZBE BBHA 9170 1223 18GHZz~40GHz | Jul. 10, 2023 Tna;}_ofé,zzo(f;; Jul. 09, 2024 (O?nggi;‘;i?:\()
Amplifier | SONOMA 310N 421580 | 30MHz~1GHz | Jul. 15, 2023 l\l/\lAaar}.Ol?é,zzoo2244~ Jul. 14, 2024 (oggﬂ;tli?:y)
Amplifier EMEC | EMO1G18GA | 060876 | 1GHz~18GHz | Sep. 28, 2023 '\l/lwa;},ofé,zzoozzt Sep. 27, 2024 (oggaigiiﬂv)
Preamplifier EMEC | EM18G40G | 060871 | 18GHz~40GHz | Aug. 30, 2023 l\,/\llla;-017é722002244~ Aug. 29, 2024 (Oggﬂ;f?:w
SAF:]Z‘T;?ET Keysight N9O10B | MY62170358 | 10Hz-44GHz |Aug. 28, 2023 l\l/\l/laar;:Ol?(‘;,zzO()2244~ Aug. 27, 2024 (ogéﬂ?ff’,ﬂy)
RF Cable EBEE‘ES SUCl%I;LEX 803951/2 9K~30M | Mar. 06, 2024 l\’/\llla;-0176722002244~ Mar. 05, 2025 (O?nggi;‘ff’:w
RF Cable gaﬁﬁgg SUCE)';LEX ig‘/‘gzgfga‘g 30MHz~40GHz | Oct. 24, 2023 l\,/\llla;-017é722002244~ Oct. 23, 2024 (o?ggigg?:\()
Hygrometer | TECPEL | DTM-303A | TP211568 N/A Oct. 30, 2023 l\'/\l/la;.r.017é'22002244~ Oct. 29, 2024 (oggaigiiﬂv)
Controller EMEC EM 1000 A [ SO T L i e oF 6,220524; N/A ( O?gﬂ;‘i’:ﬂ
AntennaMast | EMEC  |AM-BS-4500-B N/A 1~4m N/A '\,’\'Aa;'r .017 é,22002; " N/A (Ogggi;‘tli_c’:Y)
TumTable | EMEC TT 2000 WA | o0-360Degree | A NEROR I i (Oggﬂ;‘tlif’:w
Software Audix 6.20 OEg3_ g.04 | RK001053 N/A N/A '\,’\'Aa;'r_of 6,22002; " N/A ( O?gﬂ;ﬁ_":\()
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6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 3.04 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 333 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 368 dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

|Conducted Output Power(Average power) and ERP/EIR]|

<TxD Mode>
NR n41 Maximum Average Power [dBm], DG = -0.74 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (w)
10 1 1 26.03 | 25.74 | 25.83 | 25.92 | 2545 | 25.54 | 28.99 | 28.61 | 28.70
10 1 22 BPSK | 25.85 | 25.75 | 25.84 | 25.95 | 25.43 | 25.27 | 28.91 | 28.60 | 28.57
10 12 6 2597 | 25.82 | 25.84 | 26.02 | 25.53 | 25.60 | 29.01 | 28.69 | 28.73 2828 10.6730
10 1 1 26.03 | 25.86 | 25.89 | 25.90 | 25.57 | 25.77 | 28.98 | 28.73 | 28.84
10 1 22 QPSK | 2590 | 25.96 | 25.72 | 26.11 | 25.24 | 25.84 | 29.02 | 28.63 | 28.79
10 12 6 26.02 | 25.80 | 25.87 | 25.87 | 25.58 | 25.57 | 28.96 | 28.70 | 28.73
10 1 1 2495 | 2465 | 24.80 | 24.81 | 24.68 | 24.46 | 27.89 | 27.68 | 27.64
10 1 22 |16-QAM| 2497 | 24.73 | 24.71 | 24.78 | 24.65 | 24.11 | 27.89 | 27.70 | 27.43 | 27.17 | 0.5212
10 12 6 2494 | 2468 | 24.79 | 24.86 | 24.58 | 24.58 | 27.91 | 27.64 | 27.70
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm], DG = -0.74 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (w)
15 1 1 25.98 | 25.88 | 25.99 | 25.92 | 2543 | 25.48 | 28.96 | 28.67 | 28.75
15 1 36 BPSK | 25.96 | 25.80 | 26.01 | 26.00 | 25.48 | 25.74 | 28.99 | 28.65 | 28.89
15 18 9 25.98 | 25.74 | 26.00 | 25.93 | 25,51 | 25.74 | 28.97 | 28.64 | 28.88 28.39 0.6902
15 1 1 26.15 | 2591 | 26.13 | 25.78 | 25.75 | 25.66 | 28.98 | 28.84 | 28.91
15 1 36 QPSK | 26.16 | 25.90 | 26.00 | 26.07 | 25.57 | 25.67 | 29.13 | 28.75 | 28.85
15 18 9 25.97 | 25.80 | 26.08 | 25.97 | 25.63 | 25.62 | 28.98 | 28.73 | 28.87
15 1 1 2475 | 2457 | 24.83 | 25.01 | 24.48 | 24.53 | 27.89 | 27.54 | 27.69
15 1 36 |16-QAM| 24.74 | 24,75 | 24.88 | 24.97 | 24.50 | 25.06 | 27.87 | 27.64 | 27.98 | 27.27 | 0.5333
15 18 9 2496 | 24.77 | 25.03 | 25.03 | 24.53 | 24.72 | 28.01 | 27.66 | 27.89
Limit EIRP < 2W Result Pass
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NR n41 Maximum Average Power [dBm], DG = -0.74 dBi

BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)

20 1 1 25.89 | 25.71 | 25.86 | 25.80 | 25.39 | 25.61 | 28.86 | 28.56 | 28.75

20 1 49 BPSK | 25.80 | 25.92 | 25.91 | 25.73 | 25.38 | 25.65 | 28.78 | 28.67 | 28.79

20 25 12 25.83 | 25.76 | 26.02 | 25.81 | 25.59 | 25.65 | 28.83 | 28.69 | 28.85 2821 |0.6622

20 1 1 25.88 | 25.88 | 25.90 | 25.83 | 25.64 | 25.79 | 28.87 | 28.77 | 28.86

20 1 49 QPSK | 25.83 | 25.86 | 26.05 | 25.95 | 25.52 | 25.83 | 28.90 | 28.70 | 28.95

20 25 12 25.87 | 25.79 | 26.03 | 25.82 | 25,55 | 25.71 | 28.86 | 28.68 | 28.88

20 1 1 2494 | 2484 | 2490 | 24.71 | 24.82 | 24.53 | 27.84 | 27.84 | 27.73

20 1 49 |16-QAM| 2506 | 24.77 | 24.99 | 24.69 | 24.54 | 24.67 | 27.89 | 27.67 | 27.84 | 27.15 | 0.5188

20 25 12 2479 | 24.78 | 25.02 | 24.75 | 2447 | 24.73 | 27.78 | 27.64 | 27.89

Limit EIRP <2W Result Pass

NR n41 Maximum Average Power [dBm], DG = -0.74 dBi

BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)

25 1 1 25.90 | 25.71 | 25.92 | 25.86 | 25.48 | 25.55 | 28.89 | 28.61 | 28.75

25 1 63 BPSK | 25.98 | 25.77 | 25.96 | 25.74 | 25.36 | 25.37 | 28.87 | 28.58 | 28.69

25 32 16 2591 | 25.73 | 25.97 | 25.88 | 25,53 | 25.67 | 28.91 | 28.64 | 28.83 2831 | 0.6776

25 1 1 26.03 | 25.95 | 26.03 | 26.05 | 25.47 | 25.86 | 29.05 | 28.73 | 28.96

25 1 63 QPSK | 25.92 | 25.95 | 25.94 | 25.85 | 25.56 | 26.08 | 28.90 | 28.77 | 29.02

25 32 16 25.95 | 25.78 | 25.98 | 25.86 | 25.52 | 25.71 | 28.92 | 28.66 | 28.86

25 1 1 24.61 | 25.07 | 25.10 | 24.74 | 2449 | 24.37 | 27.69 | 27.80 | 27.76

25 1 63 |16-QAM| 24.78 | 25.02 | 24.97 | 24.93 | 2452 | 24.73 | 27.87 | 27.79 | 27.86 | 27.15 | 0.5188

25 32 16 2487 | 24.78 | 2497 | 24.89 | 2449 | 24.69 | 27.89 | 27.65 | 27.84

25 EIRP < 2W Result Pass
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NR n41 Maximum Average Power [dBm], DG = -0.74 dBi
BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 26.00 | 25.87 | 26.14 | 25.93 | 25.36 | 25.75 | 28.98 | 28.63 | 28.96
30 1 76 BPSK | 25.95 | 25.76 | 26.07 | 25.61 | 25.47 | 25.96 | 28.79 | 28.63 | 29.03
30 36 18 25.99 | 25.75 | 26.05 | 25.87 | 25,55 | 25.79 | 28.94 | 28.66 | 28.93 2829 | 0.6745
30 1 1 25.98 | 25.85 | 26.06 | 26.01 | 25.50 | 25.78 | 29.01 | 28.69 | 28.93
30 1 76 QPSK | 25.93 | 25.87 | 26.10 | 26.03 | 25.47 | 25.94 | 28.99 | 28.68 | 29.03
30 36 18 25.98 | 25.78 | 26.09 | 25.94 | 25,59 | 25.84 | 28.97 | 28.70 | 28.98
30 1 1 2491 | 25.03 | 25.10 | 24.79 | 24.59 | 24.84 | 27.86 | 27.83 | 27.98
30 1 76 |16-QAM| 2490 | 25.00 | 25.09 | 24.62 | 24.45 | 24.66 | 27.77 | 27.74 | 27.89 | 27.24 | 0.5297
30 36 18 2494 | 24.79 | 25.03 | 24.93 | 24.59 | 24.85 | 27.95 | 27.70 | 27.95
Limit EIRP <2W Result Pass
NR n41 Maximum Average Power [dBm], DG = -0.74 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 26.04 | 25.78 | 25.97 | 25.84 | 25,57 | 25.64 | 28.95 | 28.69 | 28.82
40 1 104 BPSK | 25.84 | 25.86 | 25.94 | 25.69 | 25.51 | 25.78 | 28.78 | 28.70 | 28.87
40 50 25 2593 | 25.76 | 25.93 | 25.85 | 25,53 | 25.65 | 28.90 | 28.66 | 28.80 28.25 | 0.6683
40 1 1 26.01 | 25.77 | 26.04 | 25.94 | 25.70 | 25.80 | 28.99 | 28.75 | 28.93
40 1 104 | QPSK | 25.88 | 25.90 | 26.01 | 25.78 | 25.42 | 25.87 | 28.84 | 28.68 | 28.95
40 50 25 2591 | 25.79 | 25.94 | 25.85 | 25.55 | 25.68 | 28.89 | 28.68 | 28.82
40 1 1 2511 | 24.84 | 25.12 | 25.05 | 24.94 | 24.72 | 28.09 | 27.90 | 27.93
40 1 104 (16-QAM| 25.00 | 24.66 | 25.08 | 24.73 | 24.52 | 24.72 | 27.88 | 27.60 | 27.91 | 27.35 | 0.5433
40 50 25 2487 | 24.75 | 2492 | 24.80 | 24.57 | 24.64 | 27.85 | 27.67 | 27.79
Limit EIRP < 2W Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

NR n41 Maximum Average Power [dBm], DG = -0.74 dBi
BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
50 1 1 26.05 | 25.75 | 26.03 | 25.94 | 25.54 | 25.56 | 29.01 | 28.66 | 28.81
50 1 131 BPSK | 25.83 | 25.96 | 26.11 | 25.69 | 25.54 | 25.63 | 28.77 | 28.77 | 28.89
50 64 32 2590 | 25.76 | 26.11 | 25.89 | 25.48 | 25.75 | 28.91 | 28.63 | 28.94 2827 | 0.6714
50 1 1 26.05 | 25.82 | 26.13 | 25.94 | 25.76 | 25.57 | 29.01 | 28.80 | 28.87
50 1 131 QPSK | 25.86 | 25.88 | 26.09 | 25.89 | 25.53 | 25.78 | 28.89 | 28.72 | 28.95
50 64 32 25.94 | 2581 | 26.10 | 25.91 | 25,55 | 25.74 | 28.94 | 28.69 | 28.93
50 1 1 2512 | 24.87 | 24.71 | 24.94 | 24.64 | 24.58 | 28.04 | 27.77 | 27.66
50 1 131 |16-QAM| 2509 | 25.04 | 25.09 | 25.06 | 24.56 | 24.82 | 28.09 | 27.82 | 27.97 | 27.35 [ 0.5433
50 64 32 2493 | 24.76 | 25.11 | 24.89 | 2449 | 24.76 | 27.92 | 27.64 | 27.95
Limit EIRP <2W Result Pass
NR n41 Maximum Average Power [dBm], DG = -0.74 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
60 1 1 26.00 | 25.86 | 25.89 | 25.91 | 25.77 | 25.60 | 28.97 | 28.83 | 28.76
60 1 160 BPSK | 25.79 | 25.84 | 26.02 | 25.77 | 25.45 | 25.60 | 28.79 | 28.66 | 28.83
60 81 40 25.85 | 25.75 | 25.96 | 25.76 | 25.56 | 25.65 | 28.82 | 28.67 | 28.82 28.35 | 0.6839
60 1 1 26.14 | 25.81 | 25.89 | 26.01 | 25.75 | 25.47 | 29.09 | 28.79 | 28.70
60 1 160 | QPSK | 2593 | 25.93 | 25.93 | 25.75 | 25.53 | 25.96 | 28.85 | 28.74 | 28.96
60 81 40 25.84 | 25.79 | 26.00 | 25.76 | 25.59 | 25.67 | 28.81 | 28.70 | 28.85
60 1 1 25.07 | 24.63 | 24.69 | 25.01 | 24.87 | 24.45 | 28.05 | 27.76 | 27.58
60 1 160 (16-QAM| 2492 | 24.77 | 24.87 | 24.46 | 24.30 | 25.13 | 27.71 | 27.55 | 28.01 | 27.31 | 0.5383
60 81 40 2485 | 24.81 | 2497 | 24.79 | 2450 | 24.65 | 27.83 | 27.67 | 27.82
Limit EIRP < 2W Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

NR n41 Maximum Average Power [dBm], DG = -0.74 dBi
BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
70 1 1 25.69 | 25.65 | 25.60 | 26.00 | 25.64 | 25.21 | 28.86 | 28.66 | 28.42
70 1 187 BPSK | 25.77 | 26.01 | 26.02 | 25.78 | 25.39 | 25.39 | 28.79 | 28.72 | 28.73
70 90 45 25.68 | 25.60 | 25.79 | 25.71 | 25.40 | 25.41 | 28.71 | 28.51 | 28.61 28.15 | 0.6531
70 1 1 25.94 | 25.79 | 25.60 | 25.67 | 25.75 | 25.32 | 28.82 | 28.78 | 28.47
70 1 187 | @QPSK | 26.00 | 26.01 | 26.08 | 25.76 | 25.45 | 25.67 | 28.89 | 28.75 | 28.89
70 90 45 25.71 | 25.65 | 25.81 | 25.75 | 25.40 | 25.37 | 28.74 | 28.54 | 28.61
70 1 1 24.56 | 24.81 | 24.33 | 24.72 | 24.64 | 2412 | 27.65 | 27.74 | 27.24
70 1 187 | 16-QAM | 24 56 | 24.76 | 24.67 | 24.75 | 24.26 | 24.55 | 27.67 | 27.53 | 27.62 | 27.00 | 0.5012
70 90 45 2469 | 24.62 | 24.79 | 24.74 | 2444 | 24.38 | 27.73 | 27.54 | 27.60
Limit EIRP <2W Result Pass
NR n41 Maximum Average Power [dBm], DG = -0.74 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
80 1 1 25.90 | 25.68 | 25.69 | 25.92 | 25.71 | 25.35 | 28.92 | 28.71 | 28.53
80 1 215 BPSK | 25.80 | 26.02 | 26.03 | 25.65 | 25.48 | 25.64 | 28.74 | 28.77 | 28.85
80 108 54 25.69 | 25.66 | 25.77 | 25.67 | 25.37 | 25.32 | 28.69 | 28.53 | 28.56 28.19 | 0.6592
80 1 1 26.01 | 25.91 | 25.73 | 25.83 | 25.74 | 25.30 | 28.93 | 28.84 | 28.53
80 1 215 | QPSK | 25.77 | 26.14 | 26.00 | 25.60 | 25.52 | 25.68 | 28.70 | 28.85 | 28.85
80 108 54 25.71 | 25.69 | 25.80 | 25.70 | 25.38 | 25.36 | 28.72 | 28.55 | 28.60
80 1 1 24.80 | 24.58 | 24.67 | 24.83 | 2453 | 24.23 | 27.83 | 27.57 | 27.47
80 1 215 |16-QAM| 24.42 | 25.00 | 25.21 | 24.77 | 24.63 | 24.49 | 27.61 | 27.83 | 27.88 | 27.14 [ 0.5176
80 108 54 2466 | 24.65 | 24.76 | 24.70 | 24.40 | 24.35 | 27.69 | 27.54 | 27.57
Limit EIRP < 2W Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

NR n41 Maximum Average Power [dBm], DG = -0.74 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
90 1 1 25.98 | 25.78 | 25.66 | 25.90 | 25.72 | 25.24 | 28.95 | 28.76 | 28.47
90 1 243 BPSK | 25.88 | 26.20 | 26.16 | 25.52 | 25.46 | 25.65 | 28.71 | 28.86 | 28.92
90 120 60 25.68 | 25.64 | 25.70 | 25.72 | 25.38 | 25.27 | 28.71 | 28.52 | 28.50 2830 | 0.6761
90 1 1 26.10 | 25.85 | 25.70 | 25.95 | 25.75 | 25.50 | 29.04 | 28.81 | 28.61
90 1 243 | QPSK | 26.05 | 26.25 | 26.14 | 25.70 | 25.58 | 25.42 | 28.89 | 28.94 | 28.81
90 120 60 25.69 | 25.67 | 25.74 | 25.70 | 25.42 | 25.27 | 28.71 | 28.56 | 28.52
90 1 1 2496 | 24.82 | 24.70 | 24.81 | 24.61 | 24.28 | 27.90 | 27.73 | 27.51
90 1 243 | 16-QAM | 2442 [ 2512 | 25.08 | 24.72 | 24.56 | 24.80 | 27.58 | 27.86 | 27.95 | 27.21 | 0.526
90 120 60 24.65 | 24.63 | 24.72 | 24.67 | 2442 | 24.22 | 27.67 | 27.54 | 27.49
Limit EIRP <2W Result Pass
NR n41 Maximum Average Power [dBm], DG = -0.74 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
100 1 1 26.07 | 25.81 | 25.68 | 25.87 | 25.96 | 25.32 | 28.98 | 28.90 | 28.51
100 1 271 BPSK | 25.93 | 26.20 | 26.27 | 25.76 | 25.75 | 25.86 | 28.86 | 28.99 | 29.08
100 135 67 25.72 | 25.70 | 25.82 | 25.66 | 25.40 | 25.30 | 28.70 | 28.56 | 28.58 28.34 | 0.6823
100 1 1 26.13 | 25.71 | 25.74 | 26.00 | 26.08 | 25.96 | 29.08 | 28.91 | 28.86
100 1 271 QPSK | 26.01 | 26.30 | 26.30 | 25.83 | 25.71 | 25.79 | 28.93 | 29.03 | 29.06
100 135 67 25.75 | 25.73 | 25.89 | 25.77 | 25.45 | 25.35 | 28.77 | 28.60 | 28.64
100 1 1 25.26 | 24.98 | 24.85 | 2493 | 24.85 | 23.88 | 28.11 | 27.93 | 27.40
100 1 271 |16-QAM| 25.24 | 25.30 | 25.40 | 24.84 | 24.57 | 24.83 | 28.05 | 27.96 | 28.13 | 27.39 | 0.5483
100 135 67 2471 | 24.64 | 24.79 | 2469 | 24.39 | 24.35 | 27.71 | 27.53 | 27.59
Limit EIRP < 2W Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
10 1 1 24.58 | 24.66 | 24.03 | 23.82 | 23.88 | 23.58 | 27.23 | 27.30 | 26.82
10 1 22 BPSK | 24.31 | 24.77 | 2440 | 23.85 | 24.18 | 23.48 | 27.10 | 27.50 | 26.97
10 12 6 24.36 | 24.70 | 24.27 | 23.84 | 24.03 | 23.58 | 27.12 | 27.39 | 26.95 29 16 | 0.8241
10 1 1 2428 | 24.62 | 2416 | 23.88 | 23.90 | 23.32 | 27.09 | 27.29 | 26.77
10 1 22 QPSK | 24.18 | 24.71 | 24.30 | 23.72 | 23.82 | 23.26 | 26.97 | 27.30 | 26.82
10 12 6 24.37 | 24.70 | 24.23 | 23.86 | 24.07 | 23.55 | 27.13 | 27.41 | 26.91
10 1 1 2430 | 24.73 | 2415 | 23.77 | 23.93 | 23.36 | 27.05 | 27.36 | 26.78
10 1 22 |16-QAM| 2415 [ 24.60 | 24.14 | 23.90 | 23.96 | 23.36 | 27.04 | 27.30 | 26.78 | 29.10 [ 0.8128
10 12 6 2432 | 24.72 | 24.32 | 23.92 | 2412 | 23.57 | 27.13 | 27.44 | 26.97
Limit EIRP <1W Result Pass
Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
15 1 1 2439 | 24.62 | 24.20 | 23.86 | 23.92 | 23.38 | 27.14 | 27.29 | 26.82
15 1 36 BPSK | 24.21 | 24.77 | 24.20 | 23.61 | 24.01 | 23.43 | 26.93 | 27.42 | 26.84
15 18 9 2426 | 24.60 | 24.20 | 23.73 | 24.07 | 23.45 | 27.01 | 27.35 | 26.85 2908 | 0.8091
15 1 1 2433 | 24.64 | 24.21 | 23.80 | 23.99 | 23.52 | 27.08 | 27.34 | 26.89
15 1 36 QPSK | 24.23 | 24.70 | 24.24 | 23.72 | 23.91 | 23.41 | 26.99 | 27.33 | 26.86
15 18 9 2434 | 24.76 | 24.21 | 23.81 | 24.02 | 23.59 | 27.09 | 27.42 | 26.92
15 1 1 2423 | 24.75 | 2417 | 23.82 | 23.78 | 23.62 | 27.04 | 27.30 | 26.91
15 1 36 |16-QAM| 24.18 | 24.68 | 24.09 | 23.70 | 24.25 | 23.19 | 26.96 | 27.48 | 26.67 | 29.14 | 0.8204
15 18 9 2429 | 2460 | 2417 | 23.73 | 24.05 | 23.75 | 27.03 | 27.34 | 26.98
Limit EIRP < 1W Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
20 1 1 2430 | 24.67 | 24.21 | 23.74 | 24.10 | 23.40 | 27.04 | 27.40 | 26.83
20 1 49 BPSK | 24.02 | 24.58 | 24.51 | 23.74 | 24.24 | 23.37 | 26.89 | 27.42 | 26.99
20 25 12 2423 | 24.71 | 24.23 | 23.90 | 24.05 | 23.54 | 27.08 | 27.40 | 26.91 2908 | 0.8091
20 1 1 2431 | 24.71 | 2423 | 23.81 | 23.92 | 23.51 | 27.08 | 27.34 | 26.90
20 1 49 QPSK | 24.39 | 24.65 | 24.33 | 23.50 | 23.89 | 23.69 | 26.98 | 27.30 | 27.03
20 25 12 24.37 | 24.73 | 24.35 | 23.80 | 24.00 | 23.57 | 27.10 | 27.39 | 26.99
20 1 1 2435 | 24.34 | 24.23 | 23.72 | 23.96 | 23.59 | 27.06 | 27.16 | 26.93
20 1 49 |16-QAM| 2424 | 24.69 | 24.46 | 23.96 | 23.93 | 23.33 | 27.11 | 27.34 | 26.94 | 29.05 | 0.8035
20 25 12 2420 | 24.73 | 24.40 | 23.72 | 23.99 | 23.49 | 26.98 | 27.39 | 26.98
Limit EIRP <1W Result Pass
Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
25 1 1 2434 | 24.71 | 24.25 | 23.77 | 23.89 | 23.53 | 27.07 | 27.33 | 26.92
25 1 63 BPSK | 24.31 | 24.76 | 24.25 | 23.73 | 23.89 | 23.66 | 27.04 | 27.36 | 26.98
25 32 16 2423 | 24.75 | 24.35 | 23.76 | 24.08 | 23.54 | 27.01 | 27.44 | 26.97 2913 | 0.8185
25 1 1 24.38 | 24.67 | 24.40 | 23.79 | 24.08 | 23.35 | 27.11 | 27.40 | 26.92
25 1 63 QPSK | 24.45 | 24.76 | 24.48 | 23.60 | 24.14 | 23.54 | 27.06 | 27.47 | 27.05
25 32 16 2427 | 24.73 | 24.34 | 23.67 | 24.01 | 23.56 | 26.99 | 27.40 | 26.98
25 1 1 2432 | 2449 | 24.27 | 23.71 | 24.25 | 23.19 | 27.04 | 27.38 | 26.77
25 1 63 |16-QAM| 2397 | 24.37 | 24.39 | 23.51 | 23.85 | 23.39 | 26.76 | 27.13 | 26.93 | 29.04 | 0.8017
25 32 16 2429 | 24.67 | 24.29 | 23.79 | 23.88 | 23.58 | 27.06 | 27.30 | 26.96
Limit EIRP < 1W Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 24.25 | 24.66 | 24.06 | 23.59 | 23.99 | 23.27 | 26.94 | 27.35 | 26.69
30 1 76 BPSK | 24.30 | 24.71 | 24.23 | 23.73 | 23.93 | 23.47 | 27.03 | 27.35 | 26.88
30 36 18 2432 | 24.73 | 24.22 | 23.76 | 24.06 | 23.50 | 27.06 | 27.42 | 26.89 29 14 | 0.8204
30 1 1 2443 | 24.88 | 24.05 | 23.65 | 24.02 | 23.26 | 27.07 | 27.48 | 26.68
30 1 76 QPSK | 24.38 | 24.78 | 24.29 | 23.82 | 24.03 | 23.36 | 27.12 | 27.43 | 26.86
30 36 18 2423 | 24.63 | 2415 | 23.65 | 24.08 | 23.51 | 26.96 | 27.37 | 26.85
30 1 1 24.05 | 2440 | 23.96 | 24.08 | 24.24 | 23.53 | 27.08 | 27.33 | 26.76
30 1 76 |16-QAM| 2436 | 24.93 | 24.52 | 23.72 | 23.80 | 23.57 | 27.06 | 27.41 | 27.08 | 29.11 | 0.8147
30 36 18 2432 | 24.72 | 24.20 | 23.80 | 24.15 | 23.47 | 27.08 | 27.45 | 26.86
Limit EIRP <1W Result Pass
Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 2425 | 2447 | 23.97 | 23.76 | 24.04 | 23.48 | 27.02 | 27.27 | 26.74
40 1 104 BPSK | 24.41 | 24.63 | 24.40 | 23.92 | 23.97 | 23.48 | 27.18 | 27.32 | 26.97
40 50 25 2423 | 2465 | 24.20 | 23.71 | 24.00 | 23.48 | 26.99 | 27.35 | 26.87 2901 | 0.7962
40 1 1 2439 | 2447 | 2416 | 23.68 | 23.93 | 23.60 | 27.06 | 27.22 | 26.90
40 1 104 | QPSK | 24.40 | 24.67 | 24.46 | 23.80 | 23.79 | 23.50 | 27.12 | 27.26 | 27.02
40 50 25 2428 | 24.71 | 24.22 | 23.64 | 23.94 | 23.50 | 26.98 | 27.35 | 26.89
40 1 1 24.26 | 23.99 | 23.96 | 23.73 | 23.79 | 23.44 | 27.01 | 26.90 | 26.72
40 1 104 |[16-QAM| 24.43 | 24.28 | 24.37 | 23.88 | 23.88 | 23.36 | 27.17 | 27.09 | 26.90 | 29.01 | 0.7962
40 50 25 2434 | 2464 | 2424 | 23.73 | 24.02 | 23.49 | 27.06 | 27.35 | 26.89
Limit EIRP < 1W Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
50 1 1 2440 | 24.48 | 24.19 | 23.80 | 23.94 | 23.46 | 27.12 | 27.23 | 26.85
50 1 131 BPSK | 24.30 | 24.79 | 24.36 | 23.99 | 23.92 | 23.41 | 27.16 | 27.39 | 26.92
50 64 32 2426 | 24.69 | 24.17 | 23.74 | 24.04 | 23.50 | 27.02 | 27.39 | 26.86 2908 | 0.8091
50 1 1 24.28 | 24.66 | 24.30 | 23.85 | 23.94 | 23.36 | 27.08 | 27.33 | 26.87
50 1 131 QPSK | 24.29 | 24.71 | 24.25 | 23.97 | 24.03 | 23.56 | 27.14 | 27.39 | 26.93
50 64 32 2433 | 24.73 | 24.15 | 23.75 | 24.06 | 23.44 | 27.06 | 27.42 | 26.82
50 1 1 2412 | 24.34 | 24.00 | 23.96 | 23.42 | 23.73 | 27.05 | 26.91 | 26.88
50 1 131 | 16-QAM | 2425 | 24.48 | 23.85 | 24.02 | 24.17 | 23.14 | 27.15 | 27.34 | 26.52 | 29.06 | 0.8054
50 64 32 2428 | 24.71 | 24.16 | 23.81 | 24.05 | 23.46 | 27.06 | 27.40 | 26.83
Limit EIRP <1W Result Pass

Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi

BW RB RB ] Antenna 1 Antenna 2 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
60 1 1 24.31 | 24.64 | 24.26 | 23.80 | 24.03 | 23.62 | 27.07 | 27.36 | 26.96

60 1 160 BPSK | 24.32 | 24.70 | 24.46 | 23.97 | 23.79 | 23.60 | 27.16 | 27.28 | 27.06

60 81 40 2432 | 24.75 | 24.29 | 23.86 | 24.02 | 23.59 | 27.11 | 27.41 | 26.96 2909 | 0.811
60 1 1 2426 | 24.61 | 24.33 | 23.70 | 23.94 | 23.61 | 27.00 | 27.30 | 27.00

60 1 160 | QPSK | 24.39 | 24.79 | 24.47 | 24.01 | 23.78 | 23.59 | 27.21 | 27.32 | 27.06

60 81 40 2430 | 24.77 | 24.28 | 23.81 | 24.03 | 23.53 | 27.07 | 27.43 | 26.93

60 1 1 24.04 | 24.53 | 23.73 | 23.57 | 23.72 | 23.49 | 26.82 | 27.15 | 26.62

60 1 160 |16-QAM| 24.48 | 24,52 | 24.73 | 23.93 | 23.88 | 23.86 | 27.22 | 27.22 | 27.33 | 29.12 | 0.8166
60 81 40 2428 | 24.77 | 24.29 | 23.82 | 2411 | 23.53 | 27.07 | 27.46 | 26.94

Limit EIRP < 1W Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
70 1 1 2443 | 24.57 | 24.47 | 23.78 | 24.08 | 23.86 | 27.13 | 27.34 | 27.19
70 1 187 | BPSK | 24,61 | 24.73 | 24.57 | 2412 | 23.99 | 23.61 | 27.38 | 27.39 | 27.13
70 90 45 24.38 | 24.78 | 24.40 | 23.89 | 24.07 | 23.60 | 27.15 | 27.45 | 27.03 2912 | 08166
70 1 1 2449 | 24.56 | 24.43 | 23.93 | 24.16 | 23.79 | 27.23 | 27.37 | 27.13
70 1 187 | QPSK | 2456 | 24.76 | 24.66 | 24.20 | 23.96 | 23.75 | 27.39 | 27.39 | 27.24
70 90 45 24.36 | 24.78 | 24.38 | 23.88 | 24.09 | 23.61 | 27.14 | 27.46 | 27.02
70 1 1 2446 | 24.32 | 24.44 | 23.70 | 23.93 | 2410 | 27.11 | 27.14 | 27.28
70 1 187 |16-QAM| 24.70 | 24.61 | 24.61 | 23.89 | 23.95 | 23.14 | 27.32 | 27.30 | 26.95 | 29.13 [ 0.8185
70 90 45 24.34 | 24.81 | 24.37 | 23.90 | 24.07 | 23.63 | 27.14 | 27.47 | 27.03
Limit EIRP <1W Result Pass

Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
80 1 1 2455 | 24.65 | 24.52 | 23.87 | 24.22 | 23.82 | 27.23 | 27.45 | 27.19

80 1 215 BPSK | 24.72 | 24.74 | 24.60 | 24.18 | 23.85 | 23.55 | 27.47 | 27.33 | 27.12

80 108 54 2439 | 24.79 | 24.38 | 23.89 | 24.09 | 23.62 | 27.16 | 27.46 | 27.03 2921 | 0.8337
80 1 1 2453 | 24.75 | 24.46 | 23.96 | 24.28 | 23.84 | 27.26 | 27.53 | 27.17

80 1 215 | QPSK | 2476 | 24.85 | 24.58 | 24.31 | 23.99 | 23.52 | 27.55 | 27.45 | 27.09

80 108 54 2441 | 2479 | 24.34 | 23.93 | 24.06 | 23.63 | 27.19 | 27.45 | 27.01

80 1 1 2447 | 24.68 | 24.49 | 23.90 | 2417 | 23.70 | 27.20 | 27.44 | 2712

80 1 215 |16-QAM | 24.65 | 24.50 | 24.42 | 24.16 | 24.00 | 23.35 | 27.42 | 27.27 | 26.93 | 29.10 | 0.8128
80 108 54 24.39 | 24.76 | 24.37 | 23.95 | 24.06 | 23.61 | 27.19 | 27.43 | 27.02

Limit EIRP < 1W Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
90 1 1 24.63 | 24.67 | 24.67 | 23.96 | 24.19 | 24.05 | 27.32 | 27.45 | 27.38
90 1 243 | BPSK | 24,97 | 24.96 | 24.61 | 24.27 | 24.00 | 23.49 | 27.64 | 27.52 | 27.10
90 120 60 2441 | 24.76 | 24.38 | 23.98 | 24.04 | 23.56 | 27.21 | 27.43 | 27.00 2044 | 0879
90 1 1 2458 | 24.72 | 24.74 | 23.98 | 2417 | 23.94 | 27.30 | 27.46 | 27.37
90 1 243 | @QPSK | 25.07 | 25.01 | 24.69 | 24.45 | 24.01 | 23.85 | 27.78 | 27.55 | 27.30
90 120 60 2444 | 24.78 | 24.40 | 24.00 | 24.05 | 23.65 | 27.24 | 27.44 | 27.05
90 1 1 2440 | 24.45 | 2491 | 24.24 | 2416 | 23.61 | 27.33 | 27.32 | 27.32
90 1 243 | 16-QAM | 24.85 [ 2522 | 24.65 | 24.15 | 23.90 | 23.70 | 27.52 | 27.62 | 27.21 | 29.28 | 0.8472
90 120 60 2444 | 2475 | 24.40 | 23.99 | 24.03 | 23.63 | 27.23 | 27.42 | 27.04
Limit EIRP <1W Result Pass

Part270 NR n77 Maximum Average Power [dBm], DG = 1.66 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
100 1 1 2472 | 24.63 | 24.62 | 23.89 | 2414 | 2418 | 27.34 | 27.40 | 27.42

100 1 271 BPSK | 25.15 | 25.00 | 24.76 | 24.48 | 24.12 | 23.76 | 27.84 | 27.59 | 27.30

100 135 67 2441 | 24.83 | 24.41 | 23.93 | 24.05 | 23.59 | 27.19 | 27.47 | 27.03 2971 | 0.9354
100 1 1 24.67 | 24.69 | 24.81 | 24.07 | 24.08 | 2416 | 27.39 | 27.41 | 27.51

100 1 271 QPSK | 25.32 | 25.03 | 25.07 | 24.74 | 2415 | 23.84 | 28.05 | 27.62 | 27.51

100 135 67 2442 | 24.74 | 24.42 | 23.92 | 24.01 | 23.60 | 27.19 | 27.40 | 27.04

100 1 1 24.65 | 24.60 | 24.95 | 23.83 | 2412 | 2411 | 27.27 | 27.38 | 27.56

100 1 271 |16-QAM| 2517 | 24.75 | 25.07 | 24.59 | 24.02 | 23.68 | 27.90 | 27.41 | 27.44 | 29.56 | 0.9036
100 135 67 2444 | 24.71 | 24.47 | 23.95 | 24.03 | 23.63 | 27.21 | 27.39 | 27.08

Limit EIRP < 1W Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
10 1 1 24.61 | 24.51 | 24.89 | 24.13 | 24.20 | 24.39 | 27.39 | 27.37 | 27.66
10 1 22 24.66 | 24.55 | 25.11 | 23.84 | 24.20 | 24.30 | 27.28 | 27.39 | 27.73
10 12 6 Y 2452 | 24.52 | 24.88 | 23.93 | 24.17 | 24.30 | 27.25 | 27.36 | 27.61 2056 | 09036
10 1 1 24,64 | 24.54 | 25.02 | 24.05 | 24.08 | 24.26 | 27.37 | 27.33 | 27.67
10 1 22 24.80 | 24.58 | 25.06 | 24.22 | 24.21 | 24.33 | 27.53 | 27.41 | 27.72
10 12 6 2459 | 24.57 | 24.90 | 24.18 | 24.01 | 24.42 | 27.40 | 27.31 | 27.68
10 1 1 16-QAM | 24.57 | 24.91 | 25.10 | 24.39 | 23.65 | 24.06 | 27.49 | 27.34 | 27.62
10 1 22 |64-QAM| 24.78 | 24.79 | 25.23 | 23.85 | 23.59 | 24.24 | 27.35 | 27.24 | 27.77 | 29.60 |0.9120
10 12 6 |256-QAM| 24.60 | 24.76 | 24.95 | 24.02 | 24.23 | 24.53 | 27.33 | 27.51 | 27.76
Limit EIRP < 1W [ Result Pass

Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
15 1 1 24.64 | 24.55 | 24.98 | 23.94 | 2419 | 24.33 | 27.31 | 27.38 | 27.68

15 1 36 2459 | 24.60 | 24.92 | 24.00 | 24.08 | 24.43 | 27.32 | 27.36 | 27.69

15 18 9 e 2452 | 24.59 | 24.94 | 23.91 | 24.21 | 24.28 | 27.24 | 27.41 | 27.63 2954 | 0.8995
15 1 1 2444 | 2442 | 24.68 | 2410 | 24.03 | 24.45 | 27.28 | 27.24 | 27.58

15 1 36 2446 | 24.76 | 25.03 | 23.93 | 24.10 | 24.35 | 27.21 | 27.45 | 27.71

15 18 9 2455 | 24.62 | 24.91 | 24.05 | 24.24 | 24.29 | 27.32 | 27.44 | 27.62

15 1 1 16-QAM | 24.88 | 24.68 | 25.16 | 24.11 | 24.18 | 23.90 | 27.52 | 27.45 | 27.59

15 1 36 |64-QAM| 24.62 | 24.59 | 25.36 | 23.70 | 23.76 | 24.20 | 27.19 | 27.21 | 27.83 | 29.66 | 0.9247
15 18 9 |256-QAM| 24.45 | 24,59 | 25.02 | 23.93 | 24.20 | 24.36 | 27.21 | 27.41 | 27.71

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
20 1 1 24.63 | 24.64 | 24.82 | 23.94 | 2413 | 24.20 | 27.31 | 27.40 | 27.53
20 1 49 2451 | 24.52 | 24.98 | 23.93 | 2414 | 24.16 | 27.24 | 27.34 | 27.60
20 25 12 Y 2447 | 24.57 | 24.93 | 23.99 | 24.06 | 24.40 | 27.25 | 27.33 | 27.68 2051 | 08933
20 1 1 2457 | 24.61 | 24.81 | 23.94 | 24.16 | 24.27 | 27.28 | 27.40 | 27.56
20 1 49 24.39 | 24.55 | 24.95 | 24.07 | 2410 | 24.35 | 27.24 | 27.34 | 27.67
20 25 12 2455 | 24.66 | 24.96 | 24.00 | 24.22 | 24.30 | 27.29 | 27.46 | 27.65
20 1 1 16-QAM | 24.42 | 24.70 | 24.58 | 24.01 | 24.14 | 2414 | 27.23 | 27.44 | 27.38
20 1 49 | 64-QAM | 24.67 | 24.69 | 24.99 | 24.06 | 24.22 | 24.08 | 27.39 | 27.47 | 27.57 | 29.46 | 0.8831
20 25 12 |256-QAM| 24.54 | 24.61 | 24.92 | 23.96 | 24.08 | 24.29 | 27.27 | 27.36 | 27.63
Limit EIRP < 1W [ Result Pass

Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
25 1 1 2458 | 24.77 | 24.65 | 23.91 | 2412 | 24.03 | 27.27 | 27.47 | 27.36

25 1 63 2475 | 24.78 | 25.02 | 23.64 | 24.17 | 24.36 | 27.24 | 27.50 | 27.71

25 32 16 e 2455 | 24.62 | 24.90 | 23.97 | 24.23 | 24.25 | 27.28 | 27.44 | 27.60 2954 | 0.8995
25 1 1 2458 | 24.70 | 24.71 | 23.88 | 23.79 | 24.20 | 27.25 | 27.28 | 27.47

25 1 63 24.66 | 24.84 | 24.98 | 24.02 | 24.08 | 24.33 | 27.36 | 27.49 | 27.68

25 32 16 2454 | 24.60 | 24.86 | 23.98 | 2417 | 24.31 | 27.28 | 27.40 | 27.60

25 1 1 16-QAM | 24.76 | 24.70 | 24.52 | 23.97 | 2412 | 24.08 | 27.39 | 27.43 | 27.32

25 1 63 |64-QAM| 24.58 | 24.65 | 24.96 | 24.08 | 24.38 | 24.41 | 27.35 | 27.53 | 27.70 | 29.53 | 0.8974
25 32 16 |256-QAM| 24.54 | 24.65 | 24.85 | 23.96 | 24.21 | 24.29 | 27.27 | 27.45 | 27.59

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 2457 | 24.67 | 24.40 | 24.05 | 24.03 | 24.04 | 27.33 | 27.37 | 27.23
30 1 76 2454 | 24.72 | 24.80 | 24.03 | 24.08 | 24.59 | 27.30 | 27.42 | 27.71
30 36 18 Y 2453 | 24.60 | 24.85 | 23.96 | 24.14 | 24.24 | 27.26 | 27.39 | 27.57 2954 | 08995
30 1 1 24,62 | 24.62 | 24.57 | 24.08 | 24.16 | 24.11 | 27.37 | 27.41 | 27.36
30 1 76 2471 | 24.47 | 24.77 | 24.16 | 24.26 | 24.18 | 27.45 | 27.38 | 27.50
30 36 18 2453 | 24.61 | 24.83 | 23.97 | 2417 | 24.26 | 27.27 | 27.41 | 27.56
30 1 1 16-QAM | 24.47 | 24.63 | 24.32 | 24.13 | 23.98 | 23.98 | 27.31 | 27.33 | 27.16
30 1 76 |64-QAM| 24.74 | 24.67 | 24.95 | 24.02 | 23.92 | 24.25 | 27.41 | 27.32 | 27.62 | 29.45 |0.8810
30 36 18 |256-QAM| 24.55 | 24.66 | 24.84 | 24.03 | 24.00 | 24.31 | 27.31 | 27.35 | 27.59
Limit EIRP < 1W [ Result Pass

Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 2451 | 24.66 | 24.58 | 23.98 | 23.97 | 24.27 | 27.26 | 27.34 | 27.44

40 1 104 24,67 | 24.72 | 25.09 | 24.17 | 24.08 | 24.42 | 27.44 | 27.42 | 27.78

40 50 25 e 2455 | 24.68 | 24.70 | 23.97 | 24.23 | 2419 | 27.28 | 27.47 | 27.46 2961 | 0.9141
40 1 1 24.61 | 24.45 | 24.51 | 23.92 | 24.00 | 24.08 | 27.29 | 27.24 | 27.31

40 1 104 2477 | 24.65 | 25.05 | 24.13 | 2417 | 24.41 | 27.47 | 2743 | 27.75

40 50 25 2455 | 24.60 | 24.84 | 23.94 | 2418 | 24.20 | 27.27 | 27.41 | 27.54

40 1 1 16-QAM | 24.44 | 24.44 | 24.81 | 23.91 | 2410 | 23.91 | 27.19 | 27.28 | 27.39

40 1 104 |64-QAM| 24.93 | 24.95 | 25.05 | 24.10 | 24.49 | 23.93 | 27.55 | 27.74 | 27.54 | 29.57 | 0.9057
40 50 25 |256-QAM| 24.60 | 24.58 | 24.77 | 23.95 | 24.18 | 24.20 | 27.30 | 27.39 | 27.50

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
50 1 1 2457 | 24.55 | 2459 | 24.12 | 23.98 | 2419 | 27.36 | 27.28 | 27.40
50 1 131 2474 | 24.90 | 25.11 | 24.16 | 24.15 | 24.26 | 27.47 | 27.55 | 27.72
50 64 32 Y 2459 | 24.68 | 24.74 | 24.07 | 2413 | 2418 | 27.35 | 27.42 | 27.48 2955 | 09016
50 1 1 2456 | 24.56 | 24.57 | 24.10 | 23.93 | 24.23 | 27.35 | 27.27 | 27.41
50 1 131 24.64 | 24.96 | 25.06 | 24.26 | 24.26 | 24.31 | 27.46 | 27.63 | 27.71
50 64 32 2454 | 24.60 | 24.67 | 23.99 | 24.16 | 24.17 | 27.28 | 27.40 | 27.44
50 1 1 16-QAM | 24.58 | 24.89 | 24.77 | 23.86 | 24.20 | 24.04 | 27.25 | 27.57 | 27.43
50 1 131 | 64-QAM| 24.66 | 24.58 | 25.00 | 23.89 | 24.16 | 24.71 | 27.30 | 27.39 | 27.87 | 29.70 [0.9333
50 64 32 |256-QAM| 24.62 | 24.63 | 24.64 | 24.09 | 24.18 | 24.25 | 27.37 | 27.42 | 27.46
Limit EIRP < 1W [ Result Pass

Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
60 1 1 2475 | 24.44 | 24.48 | 24.07 | 23.81 | 23.95 | 27.43 | 27.15 | 27.23

60 1 160 2466 | 24.91 | 25.02 | 24.24 | 24.23 | 24.48 | 27.47 | 27.59 | 27.77

60 81 40 e 2462 | 24.62 | 24.55 | 24.05 | 2412 | 2411 | 27.35 | 27.39 | 27.35 2960 |0.9120
60 1 1 24.63 | 24.48 | 24.57 | 23.99 | 24.00 | 24.20 | 27.33 | 27.26 | 27.40

60 1 160 2457 | 24.87 | 24.96 | 24.31 | 24.35 | 24.53 | 27.45 | 27.63 | 27.76

60 81 40 2450 | 24.59 | 24.63 | 24.05 | 24.14 | 2415 | 27.29 | 27.38 | 27.41

60 1 1 16-QAM | 24.94 | 24.23 | 25.22 | 24.46 | 23.72 | 24.45 | 27.72 | 26.99 | 27.86

60 1 160 |64-QAM| 25.03 | 24.80 | 24.82 | 24.35 | 24.28 | 23.99 | 27.71 | 27.56 | 27.44 | 29.69 | 0.9311
60 81 40 |256-QAM| 24.57 | 24.65 | 24.68 | 24.17 | 2418 | 24.22 | 27.38 | 27.43 | 27.47

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
70 1 1 2481 | 24.72 | 24.74 | 2412 | 24.09 | 24.14 | 27.49 | 27.43 | 27.46
70 1 187 2478 | 25.08 | 25.06 | 24.35 | 24.30 | 24.47 | 27.58 | 27.72 | 27.79
70 90 45 Y 24.62 | 24.65 | 24.64 | 24.14 | 2417 | 24.22 | 27.40 | 27.43 | 27.45 2976 | 0.9462
70 1 1 2476 | 24.58 | 24.71 | 24.15 | 23.89 | 24.04 | 27.48 | 27.26 | 27.40
70 1 187 2485 | 24.99 | 25.34 | 24.36 | 24.40 | 24.45 | 27.62 | 27.72 | 27.93
70 90 45 24,60 | 24.63 | 24.73 | 24.04 | 24.18 | 24.20 | 27.34 | 27.42 | 27.48
70 1 1 16-QAM | 24.66 | 24.43 | 24.63 | 23.80 | 23.86 | 23.90 | 27.26 | 27.16 | 27.29
70 1 187 |64-QAM| 24.82 | 25.39 | 25.25 | 24.02 | 24.55 | 24.67 | 27.45 | 28.00 | 27.98 | 29.83 [ 0.9616
70 90 45 |256-QAM| 24.69 | 24.60 | 24.69 | 24.08 | 2413 | 24.22 | 27.41 | 27.38 | 27.47
Limit EIRP < 1W [ Result Pass

Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
80 1 1 24.84 | 24.59 | 24.69 | 24.08 | 24.02 | 23.95 | 27.49 | 27.32 | 27.35

80 1 215 25.04 | 25.13 | 25.24 | 24.41 | 24.46 | 24.50 | 27.75 | 27.82 | 27.90

80 108 54 e 2465 | 24.62 | 24.61 | 24.16 | 2415 | 2413 | 27.42 | 27.40 | 27.39 2977 | 0.9484
80 1 1 2474 | 24.71 | 24.58 | 2414 | 23.99 | 24.09 | 27.46 | 27.38 | 27.35

80 1 215 24.89 | 25.06 | 25.27 | 24.34 | 24.54 | 24.56 | 27.63 | 27.82 | 27.94

80 108 54 2462 | 24.64 | 24.64 | 2413 | 2414 | 2416 | 27.39 | 27.41 | 27.42

80 1 1 16-QAM | 24.34 | 24.50 | 24.65 | 23.88 | 23.82 | 23.89 | 27.13 | 27.18 | 27.30

80 1 215 |64-QAM | 24.53 | 25.24 | 25.06 | 24.04 | 24.53 | 24.20 | 27.30 | 27.91 | 27.66 | 29.74 [ 0.9419
80 108 54 |256-QAM| 24.63 | 24.54 | 24.72 | 2413 | 24.16 | 24.21 | 27.40 | 27.36 | 27.48

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
90 1 1 2493 | 24.78 | 24.70 | 24.19 | 2418 | 2411 | 27.59 | 27.50 | 27.43
90 1 243 25.27 | 25.23 | 25.31 | 24.52 | 24.65 | 24.70 | 27.92 | 27.96 | 28.03
90 120 60 Y 24.71 | 24.66 | 24.60 | 24.24 | 24.22 | 2417 | 27.49 | 27.46 | 27.40 2087 | 09705
90 1 1 2491 | 24.83 | 24.86 | 24.21 | 24.04 | 24.16 | 27.58 | 27.46 | 27.53
90 1 243 2529 | 25.32 | 24.99 | 2459 | 24.71 | 24.73 | 27.96 | 28.04 | 27.87
90 120 60 24.66 | 24.69 | 24.71 | 24.23 | 2417 | 2417 | 27.46 | 27.45 | 27.46
90 1 1 16-QAM | 25.37 | 24.64 | 24.51 | 24.41 | 24.09 | 24.07 | 27.93 | 27.38 | 27.31
90 1 243 | 64-QAM | 25.15 | 25.24 | 25.26 | 24.58 | 24.78 | 24.47 | 27.88 | 28.03 | 27.89 | 29.86 | 0.9683
90 120 60 |256-QAM| 24.71 | 24.59 | 24.61 | 24.20 | 24.18 | 24.14 | 27.47 | 27.40 | 27.39
Limit EIRP < 1W [ Result Pass

Part270 NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
100 1 1 - 24.81 - - 24.13 - - 27.49 -
100 1 271 - 24.80 - - 24.75 - - 27.79 -
100 135 67 e - 24.75 - - 24.16 - - 27.48 - 2978 | 0.9506
100 1 1 - 24.84 - - 23.93 - - 27 .42 -
100 1 271 - 25.56 - - 24.22 - - 27.95 -
100 135 67 - 24.68 - - 24.25 - - 27.48 -
100 1 1 16-QAM - 24.83 - - 24.37 - - 27.62 -
100 1 271 | 64-QAM - 25.61 - - 24.33 - - 28.03 - 29.86 | 0.9683
100 135 67 |256-QAM - 24.44 - - 24.16 - - 27.31 -
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
10 1 1 2456 | 24.53 | 24.45 | 24.07 | 24.01 | 23.81 | 27.33 | 27.29 | 27.15
10 1 22 BPSK | 24.33 | 24.66 | 24.26 | 23.95 | 23.92 | 23.81 | 27.15 | 27.32 | 27.05
10 12 6 2443 | 24.60 | 24.47 | 24.05 | 24.02 | 23.88 | 27.25 | 27.33 | 27.20 28.99 | 07925
10 1 1 2448 | 24.55 | 24.36 | 24.11 | 24.03 | 23.84 | 27.31 | 27.31 | 27.12
10 1 22 QPSK | 24.12 | 24.36 | 24.20 | 24.01 | 23.97 | 23.98 | 27.08 | 27.18 | 27.10
10 12 6 24.32 | 24.33 | 24.38 | 24.05 | 23.86 | 24.05 | 27.20 | 27.11 | 27.23
10 1 1 2428 | 24.65 | 24.26 | 24.27 | 2415 | 23.54 | 27.29 | 27.42 | 26.93
10 1 22 |16-QAM | 2425 | 2454 | 24.45 | 24.23 | 23.81 | 23.73 | 27.25 | 27.20 | 27.12 | 29.08 | 0.8091
10 12 6 2451 | 24.63 | 24.47 | 23.99 | 23.96 | 24.07 | 27.27 | 27.32 | 27.28
Limit EIRP <1W Result Pass

Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)

15 1 1 2455 | 2432 | 24.39 | 2412 | 23.92 | 23.88 | 27.35 | 27.13 | 27.15

15 1 36 BPSK | 24.08 | 24.06 | 24.63 | 23.96 | 23.87 | 23.99 | 27.03 | 26.98 | 27.33

15 18 9 2427 | 2449 | 24.51 | 23.90 | 23.89 | 23.96 | 27.10 | 27.21 | 27.25 29 14 | 0.8204
15 1 1 2479 | 2451 | 24.41 | 2412 | 2411 | 23.83 | 27.48 | 27.32 | 27.14

15 1 36 QPSK | 23.99 | 24.22 | 2419 | 23.88 | 23.80 | 23.77 | 26.95 | 27.03 | 27.00

15 18 9 2428 | 24.47 | 24.30 | 24.04 | 23.89 | 23.87 | 27.17 | 27.20 | 27.10

15 1 1 2450 | 24.39 | 24.60 | 24.15 | 23.90 | 23.88 | 27.34 | 27.16 | 27.27

15 1 36 |16-QAM| 2452 | 24.38 | 24.80 | 23.98 | 23.58 | 23.78 | 27.27 | 27.01 | 27.33 | 29.00 | 0.7943
15 18 9 2444 | 2452 | 24.44 | 23.94 | 2412 | 23.97 | 27.21 | 27.33 | 27.22

Limit EIRP < 1W Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
20 1 1 2452 | 2449 | 24.62 | 24.09 | 23.99 | 23.88 | 27.32 | 27.26 | 27.28
20 1 49 BPSK | 24.38 | 24.17 | 24.56 | 23.90 | 23.59 | 23.87 | 27.16 | 26.90 | 27.24
20 25 12 2443 | 2450 | 24.50 | 24.05 | 23.91 | 23.95 | 27.25 | 27.23 | 27.24 2903 | 07998
20 1 1 2457 | 24.41 | 24.48 | 24.13 | 24.01 | 23.87 | 27.37 | 27.22 | 27.20
20 1 49 QPSK | 24.28 | 24.39 | 24.39 | 23.92 | 23.68 | 23.83 | 27.11 | 27.06 | 27.13
20 25 12 2445 | 2454 | 24.52 | 24.08 | 23.97 | 23.87 | 27.28 | 27.27 | 27.22
20 1 1 2482 | 24.33 | 24.67 | 24.29 | 23.89 | 24.00 | 27.57 | 27.13 | 27.36
20 1 49 |16-QAM| 2423 | 2443 | 24.28 | 23.93 | 23.86 | 23.73 | 27.09 | 27.16 | 27.02 | 29.23 | 0.8375
20 25 12 2444 | 2451 | 2443 | 24.03 | 23.94 | 23.99 | 27.25 | 27.24 | 27.23
Limit EIRP <1W Result Pass

Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
25 1 1 24,63 | 24.65 | 24.66 | 24.10 | 24.03 | 23.80 | 27.38 | 27.36 | 27.26

25 1 63 BPSK | 24.27 | 24.33 | 24.42 | 23.94 | 23.65 | 23.78 | 2712 | 27.01 | 27.12

25 32 16 2432 | 2450 | 24.42 | 24.06 | 24.01 | 23.83 | 27.20 | 27.27 | 27.15 2904 | 0.8017
25 1 1 2424 | 2453 | 24.53 | 24.11 | 24.02 | 23.90 | 27.19 | 27.29 | 27.24

25 1 63 QPSK | 2420 | 24.33 | 24.43 | 24.01 | 23.64 | 23.82 | 2712 | 27.01 | 27.15

25 32 16 2448 | 2459 | 24.45 | 24.00 | 24.00 | 23.86 | 27.26 | 27.32 | 27.18

25 1 1 2481 | 2441 | 2464 | 24.03 | 24.10 | 23.83 | 27.45 | 27.27 | 27.26

25 1 63 |16-QAM| 24.43 | 24.51 | 24.55 | 23.94 | 23.75 | 23.57 | 27.20 | 27.16 | 27.10 | 29.11 | 0.8147
25 32 16 2443 | 2450 | 24.48 | 24.01 | 24.05 | 23.87 | 27.24 | 27.29 | 27.20

Limit EIRP < 1W Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 2474 | 2417 | 2453 | 24.10 | 24.30 | 24.01 | 27.44 | 27.25 | 27.29
30 1 76 BPSK | 24.30 | 24.30 | 24.68 | 23.93 | 23.69 | 23.79 | 27.13 | 27.02 | 27.27
30 36 18 2437 | 24.52 | 24.46 | 23.97 | 23.96 | 23.92 | 27.18 | 27.26 | 27.21 2910 | 08128
30 1 1 2429 | 24.68 | 24.52 | 24.19 | 2414 | 23.91 | 27.25 | 27.43 | 27.24
30 1 76 QPSK | 24.22 | 24.48 | 24.51 | 24.08 | 23.64 | 23.83 | 27.16 | 27.09 | 27.19
30 36 18 24.39 | 24.55 | 24.51 | 23.97 | 24.01 | 23.86 | 27.20 | 27.30 | 27.21
30 1 1 2441 | 24.58 | 24.74 | 24.46 | 23.80 | 23.87 | 27.45 | 27.22 | 27.34
30 1 76 |16-QAM | 2443 | 24.38 | 24.62 | 24.25 | 23.70 | 23.86 | 27.35 | 27.06 | 27.27 | 29.11 | 0.8147
30 36 18 2438 | 24.47 | 24.49 | 24.01 | 24.02 | 23.88 | 27.21 | 27.26 | 27.21
Limit EIRP <1W Result Pass

Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 2460 | 24.60 | 24.39 | 2410 | 24.13 | 23.84 | 27.37 | 27.38 | 27.13

40 1 104 BPSK | 24.41 | 24.33 | 24.48 | 23.99 | 23.65 | 23.79 | 27.22 | 27.01 | 27.16

40 50 25 2437 | 24.57 | 24.46 | 23.89 | 24.01 | 23.86 | 27.15 | 27.31 | 27.18 2906 | 0.8054
40 1 1 2457 | 24.56 | 24.61 | 24.21 | 24.06 | 23.81 | 27.40 | 27.33 | 27.24

40 1 104 | QPSK | 2442 | 24.38 | 24.48 | 23.96 | 23.57 | 23.90 | 27.21 | 27.00 | 27.21

40 50 25 2436 | 24.53 | 24.39 | 23.94 | 24.01 | 23.81 | 2717 | 27.29 | 27.12

40 1 1 2468 | 24.76 | 24.31 | 24.42 | 24.29 | 23.56 | 27.56 | 27.54 | 26.96

40 1 104 |16-QAM| 23.96 | 24.08 | 24.40 | 23.82 | 23.28 | 23.71 | 26.90 | 26.71 | 27.08 | 29.22 | 0.8356
40 50 25 2430 | 24.54 | 24.43 | 23.92 | 24.01 | 23.88 | 2712 | 27.29 | 27.17

Limit EIRP < 1W Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
50 1 1 2462 | 24.64 | 24.84 | 24.29 | 24.08 | 24.07 | 27.47 | 27.38 | 27.48
50 1 131 BPSK | 24.20 | 24.36 | 24.26 | 23.80 | 23.68 | 23.73 | 27.01 | 27.04 | 27.01
50 64 32 2435 | 2451 | 24.35 | 23.97 | 23.94 | 23.76 | 27.17 | 27.24 | 27.08 2914 | 0.8204
50 1 1 2444 | 2470 | 24.53 | 24.25 | 24.11 | 24.03 | 27.36 | 27.43 | 27.30
50 1 131 QPSK | 2448 | 24.48 | 24.58 | 23.89 | 23.66 | 23.70 | 27.21 | 27.10 | 27.17
50 64 32 2432 | 24.49 | 24.41 | 23.97 | 23.99 | 23.77 | 27.16 | 27.26 | 27.11
50 1 1 2475 | 24.00 | 24.87 | 2411 | 24.08 | 24.14 | 27.45 | 27.05 | 27.53
50 1 131 | 16-QAM | 24 57 | 24.26 | 24.38 | 23.98 | 23.35 | 23.83 | 27.30 | 26.84 | 27.12 | 29.19 | 0.8299
50 64 32 2433 | 2451 | 24.39 | 23.99 | 23.97 | 23.76 | 2717 | 27.26 | 27.10
Limit EIRP <1W Result Pass

Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
60 1 1 2468 | 24.54 | 24.74 | 24.20 | 24.12 | 24.09 | 27.46 | 27.35 | 27.44

60 1 160 BPSK | 24.40 | 24.24 | 24.27 | 23.68 | 23.54 | 23.72 | 27.07 | 26.91 | 27.01

60 81 40 2432 | 2446 | 24.37 | 23.92 | 23.80 | 23.74 | 2713 | 27.15 | 27.08 2912 | 0.8166
60 1 1 2453 | 24.73 | 24.58 | 24.25 | 24.05 | 24.15 | 27.40 | 27.41 | 27.38

60 1 160 | QPSK | 2419 | 24.29 | 24.37 | 23.52 | 23.73 | 23.65 | 26.88 | 27.03 | 27.04

60 81 40 2444 | 2452 | 24.33 | 23.95 | 23.89 | 23.65 | 27.21 | 27.23 | 27.01

60 1 1 2427 | 2441 | 24.78 | 23.83 | 23.87 | 24.21 | 27.07 | 27.16 | 27.51

60 1 160 |16-QAM| 24.47 | 24.59 | 24.56 | 23.97 | 23.91 | 23.68 | 27.24 | 27.27 | 27.15 | 29.17 |0.8260
60 81 40 2449 | 2456 | 24.42 | 23.98 | 23.97 | 23.77 | 27.25 | 27.29 | 27.12

Limit EIRP < 1W Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
70 1 1 24.69 | 24.69 | 24.71 | 24.27 | 24.14 | 2423 | 27.50 | 27.43 | 27.49
70 1 187 | BPSK | 24,18 | 24.50 | 24.42 | 23.61 | 23.71 | 23.71 | 26.91 | 27.13 | 27.09
70 90 45 2441 | 2454 | 24.46 | 24.00 | 23.98 | 23.82 | 27.22 | 27.28 | 27.16 2023 | 08375
70 1 1 2485 | 24.78 | 24.62 | 24.24 | 24.17 | 24.28 | 27.57 | 27.50 | 27.46
70 1 187 | QPSK | 24.20 | 24.34 | 24.49 | 2347 | 23.73 | 23.92 | 26.86 | 27.06 | 27.22
70 90 45 2437 | 24.54 | 24.45 | 23.96 | 24.01 | 23.75 | 27.18 | 27.29 | 27.12
70 1 1 2496 | 24.58 | 25.10 | 24.29 | 24.13 | 24.27 | 27.65 | 27.37 | 27.72
70 1 187 | 16-QAM | 24.20 | 24.47 | 24.72 | 23.43 | 23.78 | 23.62 | 26.84 | 27.15 | 27.22 | 29.38 (0.8670
70 90 45 2446 | 24.51 | 2452 | 24.01 | 23.96 | 23.85 | 27.25 | 27.25 | 27.21
Limit EIRP <1W Result Pass

Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
80 1 1 2486 | 24.64 | 24.70 | 24.34 | 2416 | 24.23 | 27.62 | 27.42 | 27.48

80 1 215 BPSK | 24.34 | 24.38 | 24.43 | 23.63 | 23.74 | 23.73 | 27.01 | 27.08 | 27.10

80 108 54 2452 | 2450 | 24.47 | 24.01 | 23.90 | 23.82 | 27.28 | 27.22 | 27.17 2931 | 0.8531
80 1 1 2490 | 25.03 | 24.68 | 24.36 | 24.20 | 24.15 | 27.65 | 27.65 | 27.43

80 1 215 | QPSK | 2434 | 24.41 | 24.35 | 23.70 | 23.72 | 23.85 | 27.04 | 27.09 | 27.12

80 108 54 2448 | 2447 | 24.46 | 24.03 | 23.93 | 23.73 | 27.27 | 27.22 | 27.12

80 1 1 2512 | 24.78 | 25.07 | 24.36 | 24.60 | 24.42 | 27.77 | 27.70 | 27.77

80 1 215 |16-QAM | 24.44 | 24.39 | 24.44 | 23.66 | 23.40 | 23.99 | 27.08 | 26.93 | 27.23 | 29.43 |0.8770
80 108 54 2452 | 24.56 | 24.40 | 23.93 | 23.89 | 23.78 | 27.25 | 27.25 | 27.11

Limit EIRP < 1W Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
90 1 1 2481 | 2498 | 24.89 | 24.37 | 24.38 | 24.36 | 27.61 | 27.70 | 27.64
90 1 243 | BPSK | 24,57 | 24.46 | 24.56 | 23.71 | 23.71 | 23.85 | 27.17 | 27.11 | 27.23
90 120 60 2445 | 2453 | 24.56 | 23.88 | 23.93 | 23.92 | 27.18 | 27.25 | 27.26 2945 |0.8810
90 1 1 2479 | 2516 | 24.92 | 24.45 | 24.37 | 24.37 | 27.63 | 27.79 | 27.66
90 1 243 | QPSK | 2443 | 2454 | 2450 | 23.82 | 23.86 | 23.82 | 27.15 | 27.22 | 27.18
90 120 60 2446 | 24.49 | 24.52 | 23.98 | 23.96 | 23.94 | 27.24 | 27.24 | 27.25
90 1 1 2490 | 25.28 | 25.00 | 24.41 | 24.10 | 24.35 | 27.67 | 27.74 | 27.70
90 1 243 | 16-QAM | 24,56 | 24.76 | 24.53 | 23.54 | 23.62 | 23.82 | 27.09 | 27.24 | 27.20 | 29.40 |0.8710
90 120 60 2444 | 2456 | 24.56 | 23.97 | 24.03 | 23.90 | 27.22 | 27.31 | 27.25
Limit EIRP <1W Result Pass

Part27Q NR n77 Maximum Average Power [dBm], DG = 1.66 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
100 1 1 - 25.28 - - 24.37 - - 27.86 -
100 1 271 BPSK - 24.65 - - 23.84 - - 27.27 -
100 135 67 - 24.56 - - 23.91 - - 27.26 - 2952 | 0.8954
100 1 1 - 24.97 - - 24.52 - - 27.76 -
100 1 271 QPSK - 24.74 - - 23.88 - - 27.34 -
100 135 67 - 24.53 - - 23.97 - - 27.27 -
100 1 1 - 25.33 - - 24.74 - - 28.06 -
100 1 271 | 16-QAM - 24.81 - - 23.68 - - 27.29 - 29.72 1 0.9376
100 135 67 - 24.56 - - 23.97 - - 27.29 -
Limit EIRP < 1W Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
10 1 1 2413 | 2452 | 24.44 | 2416 | 24.11 | 23.97 | 27.16 | 27.33 | 27.22
10 1 22 2456 | 24.40 | 24.54 | 24.02 | 24.03 | 24.02 | 27.31 | 27.23 | 27.30
10 12 6 Y 2438 | 24.26 | 24.60 | 24.08 | 24.14 | 24.03 | 27.24 | 27.21 | 27.33 2924 | 08395
10 1 1 24,68 | 24.47 | 24.54 | 2410 | 24.19 | 24.03 | 27.41 | 27.34 | 27.30
10 1 22 2427 | 2412 | 2449 | 23.92 | 24.08 | 23.81 | 2711 | 27.11 | 27.17
10 12 6 2438 | 24.30 | 24.55 | 24.13 | 24.09 | 24.07 | 27.27 | 27.21 | 27.33
10 1 1 16-QAM | 24.32 | 24.29 | 24.28 | 24.60 | 23.92 | 2416 | 27.47 | 27.12 | 27.23
10 1 22 |64-QAM| 24.67 | 24.11 | 24.30 | 24.31 | 23.98 | 23.95 | 27.50 | 27.06 | 27.14 | 29.33 |0.8570
10 12 6 |256-QAM| 24.24 | 2452 | 24.62 | 24.11 | 2413 | 23.90 | 27.19 | 27.34 | 27.29
Limit EIRP < 1W [ Result Pass

Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
15 1 1 2449 | 2479 | 24.41 | 24.26 | 23.95 | 23.91 | 27.39 | 27.40 | 27.18

15 1 36 23.93 | 24.06 | 24.73 | 24.00 | 23.88 | 23.95 | 26.98 | 26.98 | 27.37

15 18 9 e 2452 | 2448 | 24.50 | 24.11 | 24.09 | 24.02 | 27.33 | 27.30 | 27.28 2923 | 0.8375
15 1 1 2422 | 24.64 | 24.46 | 24.16 | 24.02 | 23.97 | 27.20 | 27.35 | 27.23

15 1 36 2427 | 2453 | 24.66 | 24.09 | 24.02 | 24.07 | 2719 | 27.29 | 27.39

15 18 9 2441 | 2452 | 24.45 | 24.01 | 2410 | 23.97 | 27.22 | 27.33 | 27.23

15 1 1 16-QAM | 24.47 | 2417 | 24.02 | 23.97 | 24.13 | 23.80 | 27.24 | 27.16 | 26.92

15 1 36 |64-QAM| 24.34 | 24.45 | 24.34 | 24.23 | 24.00 | 23.88 | 27.30 | 27.24 | 27.13 | 29.19 | 0.8299
15 18 9 |256-QAM| 24.63 | 24.59 | 24.39 | 24.06 | 23.99 | 23.98 | 27.36 | 27.31 | 27.20

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
20 1 1 24.09 | 24.61 | 2442 | 2420 | 24.12 | 23.74 | 27.16 | 27.38 | 27.10
20 1 49 2423 | 24.39 | 24.31 | 23.96 | 23.77 | 23.92 | 27.11 | 27.10 | 27.13
20 25 12 Y 2453 | 2451 | 2445 | 2413 | 24.10 | 24.01 | 27.34 | 27.32 | 27.25 2022 | 08356
20 1 1 2455 | 24.61 | 24.37 | 24.20 | 24.14 | 24.05 | 27.39 | 27.39 | 27.22
20 1 49 2416 | 24.63 | 24.59 | 23.87 | 23.95 | 24.09 | 27.03 | 27.31 | 27.36
20 25 12 2443 | 2455 | 24.39 | 24.06 | 24.12 | 24.06 | 27.26 | 27.35 | 27.24
20 1 1 16-QAM | 24.34 | 2429 | 24.21 | 24.08 | 24.44 | 24.03 | 27.22 | 27.38 | 27.13
20 1 49 | 64-QAM| 24.08 | 24.50 | 24.51 | 23.95 | 24.03 | 24.19 | 27.03 | 27.28 | 27.36 | 29.21 | 0.8337
20 25 12 |256-QAM| 24.42 | 24.52 | 24.46 | 24.09 | 23.99 | 23.94 | 27.27 | 27.27 | 27.22
Limit EIRP < 1W [ Result Pass

Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
25 1 1 2451 | 2451 | 2472 | 2425 | 24.31 | 24.21 | 27.39 | 27.42 | 27.48

25 1 63 2438 | 24.40 | 24.71 | 23.87 | 23.72 | 24.25 | 27.14 | 27.08 | 27.50

25 32 16 e 2446 | 2453 | 24.75 | 24.06 | 24.09 | 24.26 | 27.27 | 27.33 | 27.52 2937 0.8650
25 1 1 2448 | 24.61 | 24.74 | 24.20 | 24.18 | 24.30 | 27.35 | 27.41 | 27.54

25 1 63 2425 | 2417 | 24.41 | 23.98 | 23.79 | 2414 | 2713 | 26.99 | 27.29

25 32 16 2444 | 2449 | 24.80 | 24.07 | 24.10 | 24.25 | 27.27 | 27.31 | 27.54

25 1 1 16-QAM | 24.55 | 2455 | 24.76 | 24.13 | 24.16 | 24.16 | 27.36 | 27.37 | 27.48

25 1 63 |64-QAM | 24.43 | 24.71 | 24.64 | 23.85 | 23.94 | 24.29 | 27.16 | 27.35 | 27.48 | 29.52 | 0.8954
25 32 16 |256-QAM| 24.53 | 24.89 | 24.77 | 24.08 | 24.45 | 24.24 | 27.32 | 27.69 | 27.52

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 2499 | 24.86 | 24.71 | 24.42 | 2447 | 2418 | 27.72 | 27.68 | 27.46
30 1 76 2478 | 24.45 | 24.86 | 24.26 | 24.11 | 24.21 | 27.54 | 27.29 | 27.56
30 36 18 Y 2469 | 24.80 | 24.79 | 24.36 | 24.39 | 24.32 | 27.54 | 27.61 | 27.57 2071 | 09354
30 1 1 2519 | 2515 | 24.75 | 24.53 | 24.57 | 24.30 | 27.88 | 27.88 | 27.54
30 1 76 2476 | 24.81 | 25.01 | 24.38 | 24.01 | 24.25 | 27.58 | 27.44 | 27.66
30 36 18 2471 | 24.74 | 24.68 | 24.33 | 24.41 | 24.22 | 27.53 | 27.59 | 27.47
30 1 1 16-QAM | 25.17 | 24.96 | 24.74 | 24.76 | 24.47 | 24.04 | 27.98 | 27.73 | 27.41
30 1 76 |64-QAM| 25.16 | 25.44 | 24.87 | 24.72 | 23.82 | 24.11 | 27.96 | 27.72 | 27.52 | 29.81 | 0.9572
30 36 18 |256-QAM| 24.74 | 24.86 | 24.77 | 24.31 | 24.43 | 24.34 | 27.54 | 27.66 | 27.57
Limit EIRP < 1W [ Result Pass

Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 2495 | 2475 | 24.81 | 2453 | 24.38 | 24.30 | 27.76 | 27.58 | 27.57

40 1 104 2477 | 24.64 | 24.60 | 24.39 | 24.03 | 2413 | 27.59 | 27.36 | 27.38

40 50 25 e 2471 | 24.88 | 24.77 | 24.31 | 2444 | 2426 | 27.52 | 27.68 | 27.53 2961 | 0.9141
40 1 1 25.03 | 24.82 | 24.95 | 24.49 | 2448 | 24.27 | 27.78 | 27.66 | 27.63

40 1 104 2476 | 24.51 | 24.64 | 24.38 | 24.00 | 24.12 | 27.58 | 27.27 | 27.40

40 50 25 2465 | 24.81 | 24.82 | 24.28 | 24.39 | 24.30 | 27.48 | 27.62 | 27.58

40 1 1 16-QAM | 24.87 | 24.50 | 24.86 | 24.34 | 23.68 | 24.53 | 27.62 | 2712 | 27.71

40 1 104 |64-QAM | 24.82 | 24.25 | 24.32 | 24.20 | 23.19 | 23.89 | 27.53 | 26.76 | 27.12 | 29.54 | 0.8995
40 50 25 |256-QAM| 24.66 | 24.85 | 24.72 | 24.31 | 24.40 | 24.21 | 27.50 | 27.64 | 27.48

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
50 1 1 2513 | 24.77 | 2511 | 24.49 | 2443 | 2445 | 27.83 | 27.61 | 27.80
50 1 131 24,65 | 24.66 | 24.80 | 24.21 | 24.02 | 24.24 | 27.45 | 27.36 | 27.54
50 64 32 Y 2469 | 24.81 | 24.73 | 24.33 | 24.38 | 24.21 | 27.52 | 27.61 | 27.49 2970 109333
50 1 1 2513 | 2491 | 24.87 | 24.57 | 24.43 | 24.46 | 27.87 | 27.69 | 27.68
50 1 131 24.67 | 24.68 | 24.70 | 24.25 | 24.10 | 2410 | 27.48 | 27.41 | 27.42
50 64 32 2470 | 24.82 | 24.74 | 24.37 | 24.40 | 2417 | 27.55 | 27.63 | 27.47
50 1 1 16-QAM | 24.98 | 24.83 | 25.00 | 24.69 | 24.29 | 24.69 | 27.85 | 27.58 | 27.86
50 1 131 | 64-QAM | 23.90 | 24.72 | 24.77 | 23.82 | 24.18 | 24.27 | 26.87 | 27.47 | 27.54 | 29.69 [ 0.9311
50 64 32 |256-QAM| 24.72 | 24.78 | 24.69 | 24.32 | 24.36 | 24.22 | 27.53 | 27.59 | 27.47
Limit EIRP < 1W [ Result Pass

Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
60 1 1 2490 | 2493 | 24.82 | 24.51 | 2426 | 24.48 | 27.72 | 27.62 | 27.66
60 1 160 2445 | 2452 | 24.75 | 2412 | 24.00 | 24.02 | 27.30 | 27.28 | 27.41
60 81 40 e 24,67 | 24.82 | 24.69 | 24.31 | 24.33 | 24.03 | 27.50 | 27.59 | 27.38 2973 | 0.9397
60 1 1 2482 | 24.75 | 2512 | 24.55 | 24.34 | 24.64 | 27.70 | 27.56 | 27.90
60 1 160 2448 | 24.60 | 24.63 | 23.99 | 24.03 | 2413 | 27.25 | 27.33 | 27.40
60 81 40 2483 | 24.75 | 24.74 | 24.42 | 24.32 | 24.07 | 27.64 | 27.55 | 27.43
60 1 1 16-QAM | 25.09 | 24.21 | 25.30 | 24.13 | 24.13 | 24.36 | 27.65 | 27.18 | 27.87
60 1 160 |64-QAM | 24.26 | 24.46 | 24.90 | 23.64 | 24.11 | 24.52 | 26.97 | 27.30 | 27.72 | 29.70 | 0.9333
60 81 40 |256-QAM| 24.74 | 24.65 | 24.58 | 24.37 | 24.28 | 24.09 | 27.57 | 27.48 | 27.35
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
70 1 1 24.86 | 25.02 | 25.04 | 24.57 | 2452 | 24.64 | 27.73 | 27.79 | 27.85
70 1 187 2441 | 2453 | 24.71 | 23.91 | 24.10 | 24.10 | 27.18 | 27.33 | 27.43
70 90 45 Y 2471 | 24.80 | 24.77 | 24.30 | 24.34 | 2413 | 27.52 | 27.59 | 27.47 2974 | 09419
70 1 1 25.06 | 25.03 | 25.15 | 24.58 | 24.41 | 24.63 | 27.84 | 27.74 | 27.91
70 1 187 2443 | 2456 | 24.84 | 23.96 | 24.13 | 24.21 | 27.21 | 27.36 | 27.55
70 90 45 2471 | 24.77 | 24.80 | 24.37 | 24.38 | 24.25 | 27.55 | 27.59 | 27.54
70 1 1 16-QAM | 24.90 | 25.04 | 25.58 | 24.36 | 24.44 | 24.36 | 27.65 | 27.76 | 28.02
70 1 187 |64-QAM | 24.38 | 24.58 | 25.27 | 23.85 | 24.38 | 24.30 | 27.13 | 27.49 | 27.82 | 29.85 [ 0.9661
70 90 45 |256-QAM| 24.65 | 24.84 | 24.78 | 24.42 | 2429 | 2419 | 27.55 | 27.58 | 27.51
Limit EIRP < 1W [ Result Pass

Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
80 1 1 25.06 | 25,12 | 25.02 | 24.64 | 24.59 | 24.54 | 27.87 | 27.87 | 27.80

80 1 215 2453 | 2457 | 24.75 | 2411 | 2411 | 2413 | 27.34 | 27.36 | 27.46

80 108 54 e 2477 | 24.78 | 24.82 | 24.32 | 2429 | 24.22 | 27.56 | 27.55 | 27.54 2977 | 0.9484
80 1 1 25.04 | 25.24 | 2511 | 24.72 | 2459 | 24.61 | 27.89 | 27.94 | 27.88

80 1 215 2435 | 2456 | 24.90 | 24.10 | 2412 | 24.23 | 27.24 | 27.36 | 27.59

80 108 54 2474 | 24.69 | 24.78 | 24.33 | 24.36 | 24.26 | 27.55 | 27.54 | 27.54

80 1 1 16-QAM | 25.06 | 25.12 | 25.29 | 24.96 | 24.71 | 24.50 | 28.02 | 27.93 | 27.92

80 1 215 |64-QAM | 24.46 | 24.33 | 24.76 | 23.91 | 23.74 | 24.41 | 27.20 | 27.06 | 27.60 | 29.85 | 0.9661
80 108 54 |256-QAM| 24.72 | 24.71 | 24.82 | 24.36 | 24.32 | 24.26 | 27.55 | 27.53 | 27.56

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
90 1 1 2513 | 25,29 | 2517 | 24.66 | 24.61 | 24.74 | 27.91 | 27.97 | 27.97
90 1 243 2475 | 2465 | 24.82 | 24.12 | 24.18 | 24.20 | 27.46 | 27.43 | 27.53
90 120 60 Y 2477 | 24.78 | 24.84 | 24.33 | 24.28 | 24.30 | 27.57 | 27.55 | 27.59 2088 | 09727
90 1 1 25.27 | 25.32 | 25.30 | 24.74 | 24.72 | 24.77 | 28.02 | 28.04 | 28.05
90 1 243 2463 | 24.74 | 2491 | 2410 | 24.31 | 24.25 | 27.38 | 27.54 | 27.60
90 120 60 2475 | 24.85 | 24.84 | 24.27 | 24.31 | 24.29 | 27.53 | 27.60 | 27.58
90 1 1 16-QAM | 25.08 | 25.21 | 25.16 | 24.65 | 24.77 | 24.66 | 27.88 | 28.01 | 27.93
90 1 243 | 64-QAM | 24.60 | 25.01 | 25.03 | 24.10 | 24.21 | 24.27 | 27.37 | 27.64 | 27.68 | 29.84 | 0.9638
90 120 60 |256-QAM| 24.74 | 24.77 | 24.84 | 24.26 | 24.32 | 24.24 | 27.52 | 27.56 | 27.56
Limit EIRP < 1W [ Result Pass

Part27Q NR n78 Maximum Average Power [dBm], DG = 1.83 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
100 1 1 - 25.15 - - 24.72 - - 27.95 -
100 1 271 - 24.64 - - 24.29 - - 27.48 -
100 135 67 e - 24.78 - - 24.25 - - 27.53 - 2987 | 0.9705
100 1 1 - 25.39 - - 24.63 - - 28.04 -
100 1 271 - 24.94 - - 24.16 - - 27.58 -
100 135 67 - 24.85 - - 24.23 - - 27.56 -
100 1 1 16-QAM - 25.41 - - 24.62 - - 28.04 -
100 1 271 | 64-QAM - 24.69 - - 24.15 - - 27.44 - 29.87 | 0.9705
100 135 67 |256-QAM - 24.85 - - 24.35 - - 27.62 -
Limit EIRP < 1W [ Result Pass
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seonron 1ae. FCC RADIO TEST REPORT

Report No. : FG3N2326A

<MIMO Mode>
NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
10 1 1 23.14 | 23.17 | 23.05 | 23.22 | 22.83 | 22.62 | 26.19 | 26.01 | 25.85
10 1 22 23.20 | 23.10 | 23.03 | 23.17 | 22.85 | 22.60 | 26.20 | 25.99 | 25.83
10 12 6 T 23.16 | 23.22 | 23.00 | 23.28 | 22.94 | 22.63 | 26.23 | 26.09 | 25.83 2292 | 0.1959
10 1 0 19.69 | 19.55 | 19.65 | 19.73 | 19.25 | 19.08 | 22.72 | 22.41 | 22.38
10 1 23 19.59 | 1947 | 19.35 | 19.59 | 19.21 | 19.07 | 22.60 | 22.35 | 22.22
10 24 0 21.69 | 21.70 | 21.45 | 21.69 | 21.32 | 21.04 | 24.70 | 24.52 | 24.26
10 1 1 16-QAM | 23.19 | 22.87 | 23.18 | 23.25 | 23.00 | 22.70 | 26.23 | 25.95 | 25.96
10 1 1 64-QAM | 21.72 | 21.94 | 21.69 | 21.87 | 21.19 | 21.18 | 24.81 | 24.59 | 24.45 | 22.92 | 0.1959
10 1 1 256-QAM| 17.40 | 17.46 | 17.47 | 17.81 | 17.30 | 17.12 | 20.62 | 20.39 | 20.31
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
15 1 1 23.20 | 23.08 | 23.30 | 23.33 | 22.95 | 22.79 | 26.28 | 26.03 | 26.06
15 1 36 23.27 | 23.15 | 23.18 | 23.31 | 23.02 | 22.79 | 26.30 | 26.10 | 26.00
15 19 9 T 23.27 | 23.24 | 23.27 | 23.25 | 22.87 | 22.82 | 26.27 | 26.07 | 26.06 2299 |0.1991
15 1 0 19.65 | 19.50 | 19.54 | 19.83 | 19.32 | 19.40 | 22.75 | 22.42 | 22.48
15 1 37 19.66 | 19.53 | 19.54 | 19.71 | 19.30 | 19.29 | 22.70 | 22.43 | 22.43
15 38 0 21.71 | 21.70 | 21.66 | 21.74 | 21.33 | 21.23 | 24.74 | 24.53 | 24.46
15 1 1 16-QAM | 23.14 | 22.91 | 23.39 | 23.44 | 22.81 | 23.10 | 26.30 | 25.87 | 26.26
15 1 1 64-QAM | 21.83 | 21.76 | 21.52 | 21.85 | 21.33 | 21.21 | 24.85 | 24.56 | 24.38 | 22.99 | 0.1991
15 1 1 256-QAM| 17.66 | 17.23 | 17.48 | 17.30 | 17.23 | 17.24 | 20.49 | 20.24 | 20.37
Limit EIRP < 2W [ Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
20 1 1 23.07 | 23.03 | 23.19 | 23.20 | 22.87 | 22.79 | 26.15 | 25.96 | 26.00
20 1 49 23.12 | 23.20 | 23.13 | 23.07 | 22.70 | 22.84 | 26.11 | 25.97 | 26.00
20 25 12 e 23.25 | 23.19 | 23.32 | 23.07 | 22.87 | 22.81 | 26.17 | 26.04 | 26.08 2286 | 0.1932
20 1 0 19.53 | 19.56 | 19.64 | 19.60 | 19.07 | 19.26 | 22.58 | 22.33 | 22.46
20 1 50 19.58 | 19.58 | 19.47 | 19.57 | 19.26 | 19.20 | 22.59 | 22.43 | 22.35
20 51 0 21.63 | 21.67 | 21.71 | 21.55 | 21.33 | 21.21 | 24.60 | 24.51 | 24.48
20 1 1 16-QAM | 23.07 | 23.05 | 23.39 | 23.21 | 22.85 | 22.95 | 26.15 | 25.96 | 26.19
20 1 1 64-QAM | 21.44 | 21.16 | 21.56 | 21.70 | 21.48 | 21.36 | 24.58 | 24.33 | 24.47 | 22.88 | 0.1941
20 1 1 256-QAM| 17.48 | 17.42 | 17.81 | 17.69 | 17.45 | 17.13 | 20.60 | 20.45 | 20.49
Limit EIRP < 2W [ Result Pass
NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
25 1 1 23.18 | 23.12 | 23.26 | 23.20 | 23.01 | 22.55 | 26.20 | 26.08 | 25.93
25 1 63 23.24 | 2310 | 23.05 | 22.94 | 22.77 | 22.74 | 26.10 | 25.95 | 25.91
25 33 16 B 23.21 | 23.21 | 23.23 | 23.17 | 22.86 | 22.71 | 26.20 | 26.05 | 25.99 2289 | 0.1945
25 1 0 19.60 | 19.43 | 19.61 | 19.70 | 19.25 | 19.10 | 22.66 | 22.35 | 22.37
25 1 64 19.50 | 19.51 | 19.37 | 19.55 | 19.32 | 19.19 | 22.54 | 22.43 | 22.29
25 65 0 21.66 | 21.67 | 21.64 | 21.61 | 21.37 | 21.24 | 24.65 | 24.53 | 24.45
25 1 1 16-QAM | 23.04 | 23.12 | 23.33 | 23.48 | 22.77 | 22.67 | 26.28 | 25.96 | 26.02
25 1 1 64-QAM | 21.62 | 21.32 | 21.52 | 21.76 | 21.49 | 21.00 | 24.70 | 24.42 | 24.28 | 22.97 (0.1982
25 1 1 256-QAM| 17.51 | 17.62 | 17.50 | 17.74 | 17.32 | 17.15 | 20.64 | 20.48 | 20.34
Limit EIRP < 2W [ Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 23.19 | 2312 | 23.29 | 23.43 | 22.90 | 22.78 | 26.32 | 26.02 | 26.05
30 1 76 23.02 | 23.16 | 23.22 | 23.30 | 22.82 | 22.91 | 26.17 | 26.00 | 26.08
30 59 19 e 23.27 | 23.24 | 23.36 | 23.23 | 22.90 | 22.90 | 26.26 | 26.08 | 26.15 2301 10.2000
30 1 0 19.69 | 19.43 | 19.76 | 19.68 | 19.50 | 19.31 | 22.70 | 22.48 | 22.55
30 1 77 19.49 | 19.57 | 19.62 | 19.76 | 19.26 | 19.32 | 22.64 | 22.43 | 22.48
30 78 0 2175 | 21.64 | 21.77 | 21.67 | 21.36 | 21.34 | 24.72 | 24.51 | 24.57
30 1 1 16-QAM | 23.19 | 22.91 | 23.39 | 23.21 | 22.95 | 22.90 | 26.21 | 25.94 | 26.16
30 1 1 64-QAM | 21.55 | 21.44 | 21.77 | 22.05 | 21.57 | 21.31 | 24.82 | 24.52 | 24.56 | 22.90 |0.1950
30 1 1 256-QAM| 17.68 | 17.55 | 17.45 | 17.58 | 17.50 | 17.42 | 20.64 | 20.54 | 20.45
Limit EIRP < 2W [ Result Pass
NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 23.22 | 23.26 | 23.37 | 23.26 | 22.86 | 22.51 | 26.25 | 26.07 | 25.97
40 1 76 23.08 | 23.26 | 23.25 | 23.23 | 22.76 | 22.73 | 26.17 | 26.03 | 26.01
40 39 19 B 23.13 | 2313 | 23.32 | 23.09 | 22.92 | 22.81 | 26.12 | 26.04 | 26.08 2204 | 0.1968
40 1 0 19.63 | 19.55 | 19.69 | 19.58 | 19.39 | 18.91 | 22.62 | 22.48 | 22.33
40 1 77 19.45 | 19.69 | 19.57 | 19.62 | 19.31 | 19.19 | 22.55 | 22.51 | 22.39
40 78 0 2159 | 21.64 | 21.75 | 21.54 | 21.32 | 21.25 | 24.58 | 24.49 | 24.52
40 1 1 16-QAM | 23.17 | 22.99 | 23.66 | 23.38 | 22.93 | 22.64 | 26.29 | 25.97 | 26.19
40 1 1 64-QAM | 21.65 | 21.54 | 21.97 | 21.29 | 21.61 | 21.07 | 24.48 | 24.59 | 24.55 | 22.98 [ 0.1986
40 1 1 256-QAM| 17.54 | 17.25 | 17.57 | 17.51 | 17.69 | 17.16 | 20.54 | 20.49 | 20.38
Limit EIRP < 2W [ Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
50 1 1 23.27 | 23.04 | 23.42 | 23.22 | 23.01 | 22.89 | 26.26 | 26.04 | 26.17
50 1 131 23.32 | 23.34 | 23.45 | 23.00 | 22.83 | 22.98 | 26.17 | 26.10 | 26.23
50 67 & e 23.24 | 2316 | 23.42 | 23.17 | 22.91 | 22.84 | 26.22 | 26.05 | 26.15 2205 | 0.1972
50 1 0 19.61 | 19.40 | 19.49 | 19.80 | 19.29 | 19.22 | 22.72 | 22.36 | 22.37
50 1 132 19.61 | 19.70 | 19.42 | 19.52 | 19.07 | 19.29 | 22.58 | 22.41 | 22.37
50 133 0 21.65 | 21.72 | 21.79 | 21.67 | 21.41 | 21.27 | 24.67 | 24.58 | 24.55
50 1 1 16-QAM | 23.30 | 23.10 | 23.31 | 23.40 | 22.94 | 22.47 | 26.36 | 26.03 | 25.92
50 1 1 64-QAM | 21.63 | 21.39 | 21.98 | 21.83 | 21.35 | 21.17 | 24.74 | 24.38 | 24.60 | 23.05 [ 0.2018
50 1 1 256-QAM| 18.14 | 17.19 | 17.47 | 17.56 | 17.37 | 17.09 | 20.87 | 20.29 | 20.29
Limit EIRP < 2W [ Result Pass
NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
60 1 1 23.05 | 22.85 | 23.17 | 23.04 | 23.01 | 22.75 | 26.06 | 25.94 | 25.98
60 1 160 23.25 | 23.16 | 23.14 | 23.00 | 22.69 | 22.85 | 26.14 | 25.94 | 26.01
60 81 40 B 23.09 | 23.20 | 23.25 | 23.01 | 22.94 | 22.74 | 26.06 | 26.08 | 26.01 2283 [0.1919
60 1 0 19.60 | 19.42 | 19.64 | 19.63 | 19.39 | 19.13 | 22.63 | 22.42 | 22.40
60 1 161 19.61 | 19.51 | 19.51 | 19.34 | 19.32 | 19.42 | 22.49 | 2243 | 22.48
60 162 0 2151 | 21.62 | 21.66 | 21.52 | 21.26 | 21.20 | 24.53 | 24.45 | 24.45
60 1 1 16-QAM | 23.11 | 23.30 | 23.39 | 23.14 | 22.82 | 23.14 | 26.14 | 26.08 | 26.28
60 1 1 64-QAM | 21.64 | 21.62 | 21.63 | 21.77 | 21.57 | 21.07 | 24.72 | 24.61 | 24.37 | 22.97 (0.1982
60 1 1 256-QAM| 17.50 | 17.20 | 17.51 | 17.42 | 17.74 | 17.53 | 20.47 | 20.49 | 20.53
Limit EIRP < 2W [ Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
70 1 1 23.26 | 23.11 | 23.16 | 23.23 | 23.11 | 22.66 | 26.26 | 26.12 | 25.93
70 1 187 23.17 | 23.15 | 23.11 | 22.96 | 22.75 | 23.05 | 26.08 | 25.96 | 26.09
70 95 47 e 23.17 | 23.20 | 23.22 | 23.12 | 22.86 | 22.69 | 26.16 | 26.04 | 25.97 2205 | 0.1972
70 1 0 19.60 | 19.60 | 19.52 | 19.66 | 19.41 | 19.14 | 22.64 | 22.52 | 22.34
70 1 188 19.61 | 19.69 | 19.49 | 19.50 | 19.22 | 19.34 | 22.57 | 22.47 | 22.43
70 189 0 21.67 | 21.62 | 21.71 | 21.60 | 21.39 | 21.07 | 24.65 | 24.52 | 24.41
70 1 1 16-QAM | 23.40 | 23.13 | 23.34 | 23.37 | 22.94 | 22.51 | 26.40 | 26.05 | 25.96
70 1 1 64-QAM | 21.58 | 21.66 | 21.48 | 21.83 | 21.86 | 21.48 | 24.72 | 24.77 | 24.49 | 23.09 | 0.2037
70 1 1 256-QAM| 17.37 | 17.20 | 17.40 | 17.68 | 17.28 | 16.97 | 20.54 | 20.25 | 20.20
Limit EIRP < 2W [ Result Pass
NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
80 1 1 23.32 | 23.11 | 23.29 | 23.20 | 23.15 | 22.68 | 26.27 | 26.14 | 26.01
80 1 215 23.16 | 23.39 | 23.33 | 23.08 | 23.04 | 22.99 | 26.13 | 26.23 | 26.17
80 109 54 B 23.04 | 23.16 | 23.31 | 23.09 | 22.94 | 22.73 | 26.08 | 26.06 | 26.04 2296 | 0.1977
80 1 0 19.78 | 19.49 | 19.63 | 19.94 | 19.57 | 19.31 | 22.87 | 22.54 | 22.48
80 1 216 19.68 | 19.74 | 19.57 | 19.59 | 19.54 | 19.39 | 22.65 | 22.65 | 22.49
80 217 0 2163 | 21.60 | 21.72 | 21.58 | 21.38 | 21.14 | 24.62 | 24.50 | 24.45
80 1 1 16-QAM | 23.55 | 23.16 | 23.38 | 23.27 | 23.05 | 22.80 | 26.42 | 26.12 | 26.11
80 1 1 64-QAM | 21.68 | 21.64 | 22.05 | 21.66 | 21.65 | 21.58 | 24.68 | 24.66 | 24.83 | 23.11 [ 0.2046
80 1 1 256-QAM| 17.77 | 17.20 | 17.34 | 17.69 | 17.62 | 17.02 | 20.74 | 20.43 | 20.19
Limit EIRP < 2W [ Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB - Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
90 1 1 23.31 | 23.14 | 23.28 | 23.37 | 23.22 | 22.97 | 26.35 | 26.19 | 26.14
90 1 243 23.22 | 23.56 | 23.49 | 22.97 | 22.73 | 23.07 | 26.11 | 26.18 | 26.30
90 123 61 e 23.09 | 23.20 | 23.24 | 23.13 | 22.84 | 22.74 | 26.12 | 26.03 | 26.01 23.04 | 0.2014
90 1 0 19.66 | 19.61 | 19.70 | 19.83 | 19.67 | 19.26 | 22.76 | 22.65 | 22.50
90 1 244 19.61 | 19.82 | 19.56 | 19.25 | 19.32 | 19.51 | 22.44 | 22.59 | 22.55
90 245 0 21.52 | 21.60 | 21.69 | 21.63 | 21.32 | 21.32 | 24.59 | 24.47 | 24.52
90 1 1 16-QAM | 23.09 | 23.28 | 23.44 | 23.20 | 23.23 | 22.98 | 26.16 | 26.27 | 26.23
90 1 1 64-QAM | 21.72 | 21.79 | 21.46 | 22.19 | 21.31 | 21.59 | 24.97 | 24.57 | 24.54 | 22.96 | 0.1977
90 1 1 256-QAM| 17.55 | 17.64 | 17.82 | 17.98 | 17.67 | 17.15 | 20.78 | 20.67 | 20.51
Limit EIRP < 2W [ Result Pass
NR n41 Maximum Average Power [dBm], DG = -3.31 dBi
BW RB RB ] Antenna 2 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
100 1 1 23.42 | 23.08 | 23.42 | 23.40 | 23.29 | 23.04 | 26.42 | 26.20 | 26.24
100 1 271 23.30 | 23.34 | 23.26 | 22.99 | 22.97 | 22.99 | 26.16 | 26.17 | 26.14
100 137 68 B 23.00 | 23.23 | 23.24 | 22.95 | 22.82 | 22.76 | 25.99 | 26.04 | 26.02 2311 | 0.2046
100 1 0 19.68 | 19.65 | 19.85 | 19.89 | 19.80 | 19.32 | 22.80 | 22.74 | 22.60
100 1 272 19.65 | 19.92 | 19.76 | 19.48 | 19.36 | 19.53 | 22.58 | 22.66 | 22.66
100 273 0 21.58 | 21.69 | 21.76 | 21.46 | 21.38 | 21.28 | 24.53 | 24.55 | 24.54
100 1 1 16-QAM | 23.53 | 23.42 | 23.22 | 23.39 | 23.30 | 23.06 | 26.47 | 26.37 | 26.15
100 1 1 64-QAM | 21.72 | 21.62 | 21.77 | 21.75 | 21.67 | 21.64 | 24.75 | 24.66 | 24.72 | 23.16 |0.2070
100 1 1 256-QAM( 17.57 | 17.67 | 17.66 | 17.58 | 17.62 | 17.46 | 20.59 | 20.66 | 20.57
Limit EIRP < 2W [ Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi

BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)

10 1 1 2229 | 2238 | 2217 | 21.78 | 21.76 | 21.40 | 25.05 | 25.09 | 24.81

10 1 22 2229 | 2245 | 2212 | 21.70 | 21.80 | 21.36 | 25.02 | 25.15 | 24.77

10 12 6 e 2228 | 2242 | 2210 | 21.82 | 21.74 | 21.33 | 25.07 | 25.10 | 24.74 2420 |0.2630

10 1 0 19.82 | 19.88 | 19.58 | 19.50 | 19.22 | 18.87 | 22.67 | 22.57 | 22.25

10 1 23 19.89 | 19.96 | 19.49 | 19.14 | 19.13 | 18.96 | 22.54 | 22.58 | 22.24

10 24 0 21.74 | 21.91 | 21.54 | 21.40 | 21.26 | 20.90 | 24.58 | 24.61 | 24.24

10 1 1 16-QAM | 22.28 | 22.55 | 22.21 | 22.07 | 21.67 | 21.35 | 25.19 | 25.14 | 24.81

10 1 1 64-QAM | 21.79 | 21.91 | 21.47 | 21.35 | 21.35 | 20.93 | 24.59 | 24.65 | 24.22 | 24.24 | 0.2655

10 1 1 256-QAM| 17.71 | 18.05 | 18.19 | 17.32 | 17.23 | 16.55 | 20.53 | 20.67 | 20.46

Limit EIRP < 1W [ Result Pass

Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)

15 1 1 22.26 | 22.55 | 22.20 | 21.86 | 21.75 | 21.36 | 25.07 | 25.18 | 24.81

15 1 36 2233 | 2252 | 22.05 | 21.87 | 21.63 | 21.47 | 25.12 | 25.11 | 24.78

15 19 9 B 2232 | 2247 | 2218 | 21.85 | 21.74 | 21.48 | 25.10 | 25.13 | 24.85 2423 | 0.2649

15 1 0 19.75 | 20.04 | 19.69 | 19.35 | 19.30 | 18.88 | 22.56 | 22.70 | 22.31

15 1 37 19.82 | 19.88 | 19.62 | 19.40 | 19.20 | 18.91 | 22.63 | 22.56 | 22.29

15 38 0 2179 |1 21.95 | 21.73 | 21.34 | 21.23 | 20.95 | 24.58 | 24.62 | 24.37

15 1 1 16-QAM | 22.50 | 22.42 | 22.03 | 21.81 | 21.75 | 21.45 | 25.18 | 25.11 | 24.76

15 1 1 64-QAM | 21.92 | 21.61 | 21.97 | 21.34 | 21.21 | 20.87 | 24.65 | 24.42 | 24.47 | 24.23 [ 0.2649

15 1 1 256-QAM| 17.77 | 17.99 | 17.70 | 17.67 | 17.38 | 17.03 | 20.73 | 20.71 | 20.39
Limit EIRP < 1W [ Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
20 1 1 2242 | 2246 | 22.20 | 21.96 | 21.72 | 21.45 | 25.21 | 25.12 | 24.85
20 1 49 2223 | 2254 | 22.30 | 21.86 | 21.70 | 21.37 | 25.06 | 25.15 | 24.87
20 25 12 e 22.30 | 2250 | 22.22 | 21.86 | 21.73 | 21.35 | 25.10 | 25.14 | 24.82 2426 | 0.2667
20 1 0 19.76 | 20.00 | 19.64 | 19.32 | 19.10 | 18.87 | 22.56 | 22.58 | 22.28
20 1 50 19.83 | 20.03 | 19.52 | 19.34 | 19.26 | 18.89 | 22.60 | 22.67 | 22.23
20 51 0 21.84 | 21.89 | 21.70 | 21.37 | 21.17 | 20.92 | 24.62 | 24.56 | 24.34
20 1 1 16-QAM | 22.36 | 22.53 | 22.09 | 22.04 | 21.99 | 21.49 | 25.21 | 25.28 | 24.81
20 1 1 64-QAM | 21.73 | 22.09 | 21.75 | 21.63 | 21.27 | 21.03 | 24.69 | 24.71 | 24.42 | 24.33 |0.2710
20 1 1 256-QAM| 17.95 | 17.67 | 17.86 | 17.28 | 16.95 | 16.99 | 20.64 | 20.34 | 20.46
Limit EIRP < 1W [ Result Pass
Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
25 1 1 2235 | 2248 | 22.21 | 22.00 | 21.80 | 21.27 | 25.19 | 25.16 | 24.78
25 1 63 2244 | 2259 | 2218 | 21.83 | 21.76 | 21.40 | 25.16 | 25.21 | 24.82
25 33 16 B 2233 | 2241 | 2225 | 21.91 | 21.80 | 21.36 | 25.14 | 25.13 | 24.84 2426 | 0.2667
25 1 0 19.88 | 20.01 | 19.76 | 19.46 | 19.25 | 18.95 | 22.69 | 22.66 | 22.38
25 1 64 20.01 | 19.94 | 19.51 | 19.48 | 19.17 | 18.96 | 22.76 | 22.58 | 22.25
25 65 0 21.84 | 22.01 | 21.62 | 21.44 | 21.25 | 20.81 | 24.65 | 24.66 | 24.24
25 1 1 16-QAM | 22.42 | 22.40 | 22.10 | 22.01 | 21.97 | 21.33 | 25.23 | 25.20 | 24.74
25 1 1 64-QAM | 22.07 | 21.92 | 21.64 | 21.59 | 21.08 | 21.04 | 24.85 | 24.53 | 24.36 | 24.28 [ 0.2679
25 1 1 256-QAM| 17.98 | 17.58 | 17.71 | 17.36 | 17.24 | 16.77 | 20.69 | 20.42 | 20.28
Limit EIRP < 1W [ Result Pass
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seonran a5, FCC RADIO TEST REPORT

Report No. : FG3N2326A

Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 2224 | 2247 | 2233 | 21.79 | 21.77 | 21.38 | 25.03 | 25.14 | 24.89
30 1 76 2218 | 2249 | 22.09 | 21.83 | 21.86 | 21.51 | 25.02 | 25.20 | 24.82
30 59 19 e 22.26 | 2250 | 22.29 | 21.86 | 21.74 | 21.47 | 25.07 | 25.15 | 24.91 2425 | 0.2661
30 1 0 19.67 | 19.91 | 19.80 | 19.50 | 19.36 | 18.94 | 22.60 | 22.65 | 22.40
30 1 77 19.74 | 20.11 | 19.75 | 19.28 | 19.17 | 18.94 | 22.53 | 22.68 | 22.37
30 78 0 21.74 | 21.98 | 21.66 | 21.31 | 21.28 | 20.96 | 24.54 | 24.65 | 24.33
30 1 1 16-QAM | 22.11 | 22.46 | 22.08 | 21.61 | 21.72 | 21.51 | 24.88 | 25.12 | 24.81
30 1 1 64-QAM | 22.13 | 21.97 | 21.80 | 21.27 | 21.29 | 20.72 | 24.73 | 24.65 | 24.30 | 24.17 | 0.2612
30 1 1 256-QAM| 17.90 | 17.78 | 17.79 | 17.62 | 17.36 | 16.95 | 20.77 | 20.59 | 20.40
Limit EIRP < 1W [ Result Pass
Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 22.26 | 22.58 | 22.33 | 21.97 | 21.77 | 21.43 | 25.13 | 25.20 | 24.91
40 1 104 2228 | 2251 | 2218 | 21.89 | 21.57 | 21.66 | 25.10 | 25.08 | 24.94
40 53 26 B 2230 | 2250 | 22.22 | 21.96 | 21.74 | 21.45 | 25.14 | 25.15 | 24.86 2425 | 0.2661
40 1 0 19.93 | 19.85 | 19.64 | 19.38 | 19.32 | 18.96 | 22.67 | 22.60 | 22.32
40 1 105 19.63 | 20.06 | 19.74 | 19.39 | 19.25 | 19.03 | 22.52 | 22.68 | 22.41
40 106 0 21.82 | 21.89 | 21.70 | 21.42 | 21.29 | 20.80 | 24.63 | 24.61 | 24.28
40 1 1 16-QAM | 22.33 | 22.64 | 21.85 | 22.05 | 21.98 | 21.10 | 25.20 | 25.33 | 24.50
40 1 1 64-QAM | 21.77 | 21.63 | 22.01 | 21.35 | 21.91 | 21.48 | 24.58 | 24.78 | 24.76 | 24.38 [ 0.2742
40 1 1 256-QAM| 17.60 | 17.69 | 18.18 | 17.45 | 17.27 | 16.50 | 20.54 | 20.50 | 20.43
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
50 1 1 22.26 | 22.32 | 22.60 | 21.74 | 21.89 | 21.30 | 25.02 | 25.12 | 25.01
50 1 131 2217 | 2250 | 22.40 | 21.84 | 21.58 | 21.40 | 25.02 | 25.07 | 24.94
50 67 & e 2222 | 2249 | 22.35 | 21.89 | 21.72 | 21.41 | 25.07 | 25.13 | 24.92 2418 | 02618
50 1 0 19.92 | 19.83 | 19.83 | 19.62 | 19.33 | 18.87 | 22.78 | 22.60 | 22.39
50 1 132 19.64 | 19.94 | 19.55 | 19.26 | 19.28 | 18.77 | 22.46 | 22.63 | 22.19
50 133 0 21.72 |1 21.98 | 21.81 | 21.31 | 21.27 | 20.86 | 24.53 | 24.65 | 24.37
50 1 1 16-QAM | 21.63 | 22.22 | 22.30 | 22.24 | 21.80 | 21.39 | 24.96 | 25.03 | 24.88
50 1 1 64-QAM | 22.02 | 21.86 | 22.21 | 21.50 | 21.18 | 20.55 | 24.78 | 24.54 | 24.47 | 24.08 | 0.2559
50 1 1 256-QAM| 17.57 | 18.20 | 18.22 | 17.20 | 17.14 | 16.58 | 20.40 | 20.71 | 20.49
Limit EIRP < 1W [ Result Pass
Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
60 1 1 2241 | 2235 | 22.31 | 21.81 | 21.70 | 21.34 | 25.13 | 25.05 | 24.86
60 1 160 22.20 | 22.26 | 22.06 | 22.02 | 21.48 | 21.51 | 25.12 | 24.90 | 24.80
60 81 40 B 2215 | 2224 | 2215 | 21.84 | 21.72 | 21.37 | 25.01 | 25.00 | 24.79 2418 | 02618
60 1 0 19.78 | 19.67 | 19.80 | 19.31 | 19.40 | 18.75 | 22.56 | 22.55 | 22.32
60 1 161 19.76 | 19.76 | 19.62 | 19.34 | 18.92 | 18.88 | 22.57 | 22.37 | 22.28
60 162 0 21.82 | 21.75 | 21.65 | 21.31 | 21.05 | 20.84 | 24.58 | 24.42 | 24.27
60 1 1 16-QAM | 22.72 | 22.30 | 22.28 | 21.97 | 21.90 | 21.07 | 25.37 | 25.11 | 24.73
60 1 1 64-QAM | 21.87 | 22.28 | 21.54 | 21.51 | 21.48 | 21.18 | 24.70 | 24.91 | 24.37 | 24.42 | 0.2767
60 1 1 256-QAM| 17.88 | 17.78 | 17.84 | 17.47 | 17.05 | 16.96 | 20.69 | 20.44 | 20.43
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
70 1 1 2229 | 22.37 | 22.27 | 21.81 | 21.69 | 21.24 | 25.07 | 25.05 | 24.80
70 1 187 2242 | 22.36 | 22.01 | 21.78 | 2148 | 21.42 | 25.12 | 24.95 | 24.74
70 95 47 e 2210 | 22.30 | 22.04 | 21.72 | 21.58 | 21.11 | 24.92 | 24.97 | 24.61 2417 | 0.2612
70 1 0 19.62 | 20.12 | 19.89 | 19.33 | 19.42 | 18.85 | 22.49 | 22.79 | 22.41
70 1 188 20.03 | 20.10 | 19.70 | 19.42 | 18.77 | 18.88 | 22.75 | 22.50 | 22.32
70 189 0 21.46 | 21.83 | 21.68 | 21.41 | 21.20 | 20.81 | 24.45 | 24.54 | 24.28
70 1 1 16-QAM | 22.34 | 22.21 | 2213 | 21.69 | 21.88 | 21.38 | 25.04 | 25.06 | 24.78
70 1 1 64-QAM | 22.07 | 22.36 | 21.54 | 21.32 | 21.18 | 20.78 | 24.72 | 24.82 | 24.19 | 24.11 | 0.2576
70 1 1 256-QAM| 17.50 | 17.98 | 18.19 | 17.29 | 17.51 | 16.69 | 20.41 | 20.76 | 20.51
Limit EIRP < 1W [ Result Pass
Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
80 1 1 2228 | 22.38 | 22.43 | 21.82 | 21.98 | 21.30 | 25.07 | 25.19 | 24.91
80 1 215 2250 | 22.26 | 22.24 | 21.89 | 21.49 | 21.48 | 25.22 | 24.90 | 24.89
80 109 54 B 2228 | 22.39 | 2219 | 21.90 | 21.59 | 21.28 | 25.10 | 25.02 | 24.77 2427 | 0.2673
80 1 0 19.73 | 19.82 | 19.84 | 19.50 | 19.44 | 18.90 | 22.63 | 22.64 | 22.41
80 1 216 19.88 | 19.83 | 19.63 | 19.48 | 18.87 | 18.86 | 22.69 | 22.39 | 22.27
80 217 0 21.66 | 21.97 | 21.59 | 21.31 | 21.08 | 20.74 | 24.50 | 24.56 | 24.20
80 1 1 16-QAM | 22.64 | 22.24 | 22.47 | 21.82 | 21.82 | 21.07 | 25.26 | 25.05 | 24.84
80 1 1 64-QAM | 21.82 | 22.21 | 21.58 | 21.54 | 21.63 | 20.53 | 24.69 | 24.94 | 24.10 | 24.31 [ 0.2698
80 1 1 256-QAM| 18.04 | 17.74 | 18.12 | 17.53 | 17.22 | 16.66 | 20.80 | 20.50 | 20.46
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
90 1 1 2252 | 22.63 | 22.37 | 21.81 | 21.91 | 21.40 | 25.19 | 25.30 | 24.92
90 1 243 22.61 | 22.72 | 22.32 | 21.97 | 21.34 | 21.43 | 25.31 | 25.09 | 24.91
90 123 61 e 2214 | 2232 | 22.29 | 21.68 | 21.51 | 21.28 | 24.93 | 24.94 | 24.82 2436 | 0.2729
90 1 0 19.99 | 19.99 | 19.89 | 19.23 | 1942 | 18.92 | 22.64 | 22.72 | 22.44
90 1 244 20.23 | 20.07 | 19.72 | 19.42 | 18.98 | 18.89 | 22.85 | 22.57 | 22.34
90 245 0 21.71 | 21.94 | 21.91 | 21.27 | 21.08 | 20.73 | 24.51 | 24.54 | 24.37
90 1 1 16-QAM | 22.36 | 22.78 | 22.29 | 21.58 | 21.96 | 21.20 | 25.00 | 25.40 | 24.79
90 1 1 64-QAM | 22.06 | 21.58 | 22.14 | 21.55 | 21.26 | 20.85 | 24.82 | 24.43 | 24.55 | 24.45 | 0.2786
90 1 1 256-QAM| 17.66 | 17.83 | 17.78 | 17.40 | 17.61 | 17.10 | 20.54 | 20.73 | 20.46
Limit EIRP < 1W [ Result Pass
Part270 NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
100 1 1 22.38 | 22.57 | 22.56 | 21.91 | 21.87 | 21.35 | 25.16 | 25.24 | 25.01
100 1 271 2246 | 22.64 | 22.20 | 21.99 | 21.36 | 21.67 | 25.24 | 25.06 | 24.95
100 137 68 B 2230 | 22.31 | 22.20 | 21.93 | 21.74 | 21.20 | 25.13 | 25.04 | 24.74 2429 | 0.2685
100 1 0 20.06 | 19.94 | 19.94 | 19.52 | 19.42 | 19.09 | 22.81 | 22.70 | 22.55
100 1 272 20.04 | 19.96 | 19.76 | 19.70 | 19.04 | 19.08 | 22.88 | 22.53 | 22.44
100 273 0 21.76 | 22.02 | 21.69 | 21.35 | 21.09 | 20.77 | 24.57 | 24.59 | 24.26
100 1 1 16-QAM | 22.64 | 22.37 | 22.61 | 22.14 | 21.96 | 21.48 | 25.41 | 25.18 | 25.09
100 1 1 64-QAM | 22.05 | 21.95 | 21.99 | 21.74 | 21.71 | 21.21 | 24.91 | 24.84 | 24.63 | 24.46 | 0.2793
100 1 1 256-QAM| 17.87 | 18.15 | 18.07 | 17.58 | 17.55 | 17.23 | 20.74 | 20.87 | 20.68
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi

BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP

(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
10 1 1 21.73 | 21.63 | 21.50 | 20.96 | 21.13 | 20.87 | 24.37 | 24.40 | 24.21
10 1 22 2152 | 21.62 | 21.55 | 20.86 | 21.10 | 21.14 | 24.21 | 24.38 | 24.36
10 12 6 e 2152 | 21.61 | 21.60 | 21.04 | 21.10 | 21.09 | 24.30 | 24.37 | 24.36 2356 |0.2270
10 1 0 19.65 | 19.59 | 19.40 | 19.09 | 19.08 | 18.94 | 22.39 | 22.35 | 22.19
10 1 23 19.65 | 19.59 | 19.55 | 18.94 | 19.10 | 19.10 | 22.32 | 22.36 | 22.34
10 24 0 20.06 | 20.12 | 20.13 | 19.54 | 19.61 | 19.59 | 22.82 | 22.88 | 22.88
10 1 1 16-QAM | 21.13 | 20.95 | 21.17 | 20.59 | 20.63 | 20.23 | 23.88 | 23.80 | 23.74
10 1 1 64-QAM | 19.58 | 19.77 | 19.36 | 19.02 | 19.21 | 18.75 | 22.32 | 22.51 | 22.08 | 23.04 [ 0.2014
10 1 1 256-QAM| 16.56 | 16.58 | 16.74 | 16.02 | 16.04 | 15.88 | 19.31 | 19.33 | 19.34

Limit EIRP < 1W [ Result Pass

Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP

(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
15 1 1 21.65 | 21.48 | 21.71 | 20.90 | 21.04 | 21.07 | 24.30 | 24.28 | 24.41
15 1 36 2148 | 21.53 | 21.60 | 21.04 | 21.16 | 21.27 | 24.28 | 24.36 | 24.45
15 19 9 B 21.57 | 21.57 | 21.64 | 20.99 | 21.09 | 21.15 | 24.30 | 24.35 | 24.41 2361 | 0.2296
15 1 0 19.66 | 19.51 | 19.56 | 19.03 | 19.11 | 18.97 | 22.37 | 22.32 | 22.29
15 1 37 19.78 | 19.69 | 19.58 | 18.95 | 19.13 | 19.23 | 22.40 | 22.43 | 22.42
15 38 0 20.08 | 20.11 | 20.16 | 19.52 | 19.59 | 19.66 | 22.82 | 22.87 | 22.93
15 1 1 16-QAM | 21.14 | 21.08 | 21.01 | 20.46 | 20.48 | 20.30 | 23.82 | 23.80 | 23.68
15 1 1 64-QAM | 19.45 | 19.48 | 19.65 | 19.12 | 18.89 | 19.06 | 22.30 | 22.21 | 22.38 | 22.98 [ 0.1986
15 1 1 256-QAM| 16.48 | 16.52 | 16.60 | 15.90 | 16.17 | 16.13 | 19.21 | 19.36 | 19.38

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
20 1 1 2171 | 21.71 | 21.59 | 20.99 | 21.14 | 20.99 | 24.38 | 24.44 | 24.31
20 1 49 21.79 | 21.60 | 21.63 | 20.95 | 21.08 | 21.26 | 24.40 | 24.36 | 24.46
20 25 12 e 2164 | 21.64 | 21.69 | 21.00 | 21.09 | 21.12 | 24.34 | 24.38 | 24.42 2362 | 0.2301
20 1 0 19.64 | 19.54 | 19.66 | 19.04 | 18.98 | 19.07 | 22.36 | 22.28 | 22.39
20 1 50 19.88 | 19.73 | 19.74 | 18.97 | 18.95 | 19.09 | 22.46 | 22.37 | 22.44
20 51 0 20.12 | 20.14 | 20.22 | 19.58 | 19.59 | 19.61 | 22.87 | 22.88 | 22.94
20 1 1 16-QAM | 21.14 | 21.20 | 21.19 | 20.33 | 20.65 | 20.60 | 23.76 | 23.94 | 23.92
20 1 1 64-QAM | 19.73 | 19.62 | 19.67 | 19.22 | 19.09 | 18.88 | 22.49 | 22.37 | 22.30 | 23.10 | 0.2042
20 1 1 256-QAM| 16.80 | 16.60 | 16.90 | 16.12 | 15.80 | 15.84 | 19.48 | 19.23 | 19.41
Limit EIRP < 1W [ Result Pass
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
25 1 1 21.86 | 21.65 | 21.63 | 21.03 | 21.00 | 21.07 | 24.48 | 24.35 | 24.37
25 1 63 2156 | 21.78 | 21.74 | 21.10 | 21.14 | 21.22 | 24.35 | 24.48 | 24.50
25 33 16 B 21.78 | 21.76 | 21.68 | 21.11 | 21.13 | 21.04 | 24.47 | 2447 | 24.38 2366 | 0.2323
25 1 0 19.61 | 19.58 | 19.60 | 19.15 | 19.02 | 18.89 | 22.40 | 22.32 | 22.27
25 1 64 19.75 | 19.73 | 19.64 | 19.08 | 19.05 | 19.20 | 22.44 | 22.41 | 22.44
25 65 0 20.23 | 20.14 | 20.13 | 19.57 | 19.65 | 19.58 | 22.92 | 22.91 | 22.87
25 1 1 16-QAM | 21.41 | 21.20 | 21.11 | 20.49 | 20.34 | 20.37 | 23.98 | 23.80 | 23.77
25 1 1 64-QAM | 19.61 | 19.72 | 19.72 | 19.17 | 19.02 | 19.10 | 22.41 | 22.39 | 22.43 | 23.14 | 0.2061
25 1 1 256-QAM| 16.73 | 16.69 | 16.60 | 16.08 | 16.10 | 16.10 | 19.43 | 19.42 | 19.37
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 21.54 | 21.62 | 21.80 | 21.08 | 21.01 | 21.04 | 24.33 | 24.34 | 24.45
30 1 76 21.60 | 21.71 | 21.87 | 21.15 | 21.13 | 21.23 | 24.39 | 24.44 | 24.57
30 59 19 e 21.67 | 21.67 | 21.74 | 20.98 | 21.13 | 21.16 | 24.35 | 24.42 | 24.47 2373 [0.2360
30 1 0 19.73 | 19.44 | 19.79 | 19.00 | 19.05 | 19.27 | 22.39 | 22.26 | 22.55
30 1 77 19.66 | 19.78 | 19.78 | 18.98 | 19.14 | 19.30 | 22.34 | 22.48 | 22.56
30 78 0 20.15 | 20.15 | 20.25 | 19.58 | 19.62 | 19.65 | 22.88 | 22.90 | 22.97
30 1 1 16-QAM | 21.26 | 21.00 | 21.56 | 20.46 | 20.38 | 20.77 | 23.89 | 23.71 | 24.19
30 1 1 64-QAM | 19.73 | 19.46 | 19.81 | 18.52 | 19.13 | 19.22 | 22.18 | 22.31 | 22.54 | 23.35 [ 0.2163
30 1 1 256-QAM| 16.49 | 16.85 | 16.30 | 15.82 | 16.05 | 15.74 | 19.18 | 19.48 | 19.04
Limit EIRP < 1W [ Result Pass
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 21.75 | 21.72 | 21.72 | 21.01 | 20.96 | 21.04 | 24.41 | 24.37 | 24.40
40 1 104 2165 | 21.65 | 21.74 | 21.29 | 21.27 | 2112 | 24.48 | 24.47 | 24.45
40 53 26 B 2159 | 2164 | 21.69 | 21.13 | 21.10 | 21.10 | 24.38 | 24.39 | 24.42 2364 | 0.2312
40 1 0 19.62 | 19.64 | 19.65 | 19.08 | 18.89 | 18.97 | 22.37 | 22.29 | 22.33
40 1 105 19.48 | 19.86 | 19.66 | 19.02 | 19.13 | 19.29 | 22.27 | 22.52 | 22.49
40 106 0 20.23 | 20.17 | 20.20 | 19.59 | 19.58 | 19.51 | 22.93 | 22.90 | 22.88
40 1 1 16-QAM | 21.14 | 21.17 | 20.97 | 20.20 | 20.90 | 20.27 | 23.71 | 24.05 | 23.64
40 1 1 64-QAM | 20.02 | 19.54 | 19.65 | 19.42 | 19.20 | 18.97 | 22.74 | 22.38 | 22.33 | 23.21 [ 0.2094
40 1 1 256-QAM| 16.52 | 16.87 | 16.23 | 16.14 | 16.13 | 15.74 | 19.34 | 19.53 | 19.00
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
50 1 1 21.54 | 21.74 | 21.73 | 20.95 | 20.99 | 21.06 | 24.27 | 24.39 | 24.42
50 1 131 21.78 | 21.80 | 21.68 | 21.11 | 21.06 | 21.17 | 24.47 | 24.46 | 24.44
50 67 & e 2171 | 21.62 | 21.76 | 20.98 | 21.13 | 21.22 | 24.37 | 24.39 | 24.51 2367 | 0.2328
50 1 0 19.66 | 19.71 | 19.75 | 18.79 | 18.91 | 19.11 | 22.26 | 22.34 | 22.45
50 1 132 19.68 | 19.80 | 19.85 | 19.07 | 19.16 | 19.29 | 22.40 | 22.50 | 22.59
50 133 0 20.12 | 20.11 | 20.37 | 19.47 | 19.58 | 19.56 | 22.82 | 22.86 | 22.99
50 1 1 16-QAM | 21.01 | 21.20 | 21.23 | 20.43 | 20.53 | 20.55 | 23.74 | 23.89 | 23.91
50 1 1 64-QAM | 19.78 | 19.96 | 19.61 | 18.52 | 19.06 | 18.92 | 22.21 | 22.54 | 22.29 | 23.07 | 0.2028
50 1 1 256-QAM| 16.63 | 16.49 | 16.66 | 15.96 | 16.18 | 16.19 | 19.32 [ 19.35 | 19.44
Limit EIRP < 1W [ Result Pass
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
60 1 1 21.81 | 21.73 | 21.62 | 20.91 | 21.03 | 20.99 | 24.39 | 24.40 | 24.33
60 1 160 21.86 | 21.80 | 21.85 | 21.12 | 20.87 | 21.22 | 24.52 | 24.37 | 24.56
60 81 40 B 21.78 | 21.61 | 21.78 | 20.93 | 21.10 | 21.06 | 24.39 | 24.37 | 24.45 2372 | 0.2355
60 1 0 19.84 | 19.71 | 19.68 | 19.22 | 19.28 | 19.02 | 22.55 | 22.51 | 22.37
60 1 161 19.55 | 19.72 | 20.00 | 19.02 | 19.20 | 18.96 | 22.30 | 22.48 | 22.52
60 162 0 20.21 | 20.24 | 20.23 | 19.53 | 19.69 | 19.60 | 22.89 | 22.98 | 22.94
60 1 1 16-QAM | 21.32 | 21.00 | 21.39 | 20.57 | 20.52 | 20.72 | 23.97 | 23.78 | 24.08
60 1 1 64-QAM | 19.97 | 19.69 | 19.79 | 19.40 | 18.79 | 19.38 | 22.70 | 22.27 | 22.60 | 23.24 (0.2109
60 1 1 256-QAM| 17.07 | 17.12 | 16.37 | 15.68 | 16.11 | 16.24 | 19.44 | 19.65 | 19.32
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
70 1 1 21.80 | 21.65 | 21.65 | 20.99 | 21.04 | 20.88 | 24.42 | 24.37 | 24.29
70 1 187 21.96 | 21.74 | 21.89 | 21.04 | 21.09 | 21.22 | 24.53 | 24.44 | 24.58
70 95 47 e 2159 | 21.70 | 21.62 | 20.94 | 21.11 | 21.04 | 24.29 | 24.43 | 24.35 2374 | 0.2366
70 1 0 19.45 | 19.75 | 19.66 | 19.04 | 19.11 | 19.08 | 22.26 | 22.45 | 22.39
70 1 188 19.77 | 19.87 | 19.82 | 19.15 | 19.08 | 19.36 | 22.48 | 22.50 | 22.61
70 189 0 20.06 | 20.19 | 20.15 | 19.50 | 19.59 | 19.55 | 22.80 | 22.91 | 22.87
70 1 1 16-QAM | 21.06 | 21.13 | 21.49 | 20.71 | 20.61 | 20.38 | 23.90 | 23.89 | 23.98
70 1 1 64-QAM | 19.72 | 19.68 | 19.45 | 18.68 | 18.87 | 18.79 | 22.24 | 22.30 | 22.14 | 23.14 | 0.2061
70 1 1 256-QAM| 16.96 | 16.49 | 17.25 | 15.96 | 15.94 | 16.37 | 19.50 | 19.23 | 19.84
Limit EIRP < 1W [ Result Pass
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
80 1 1 21.74 | 21.86 | 21.78 | 21.06 | 21.22 | 21.10 | 24.42 | 24.56 | 24.46
80 1 215 2194 | 21.81 | 21.80 | 21.22 | 21.20 | 21.22 | 24.61 | 24.53 | 24.53
80 109 54 B 2158 | 21.64 | 21.70 | 21.10 | 21.10 | 21.09 | 24.36 | 24.39 | 24.42 2377 | 0.2382
80 1 0 19.88 | 19.81 | 19.87 | 19.20 | 19.05 | 19.04 | 22.56 | 22.46 | 22.49
80 1 216 19.82 | 19.94 | 19.82 | 19.05 | 19.00 | 19.25 | 22.46 | 22.51 | 22.55
80 217 0 20.18 | 20.28 | 20.22 | 19.57 | 19.64 | 19.58 | 22.90 | 22.98 | 22.92
80 1 1 16-QAM | 21.04 | 21.36 | 21.23 | 20.80 | 20.55 | 20.45 | 23.93 | 23.98 | 23.87
80 1 1 64-QAM | 19.96 | 19.96 | 19.59 | 19.54 | 18.80 | 19.04 | 22.77 | 22.43 | 22.33 | 23.14 | 0.2061
80 1 1 256-QAM| 16.92 | 16.54 | 16.66 | 16.19 | 16.22 | 16.18 | 19.58 | 19.39 | 19.44
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
90 1 1 2190 | 2192 | 21.89 | 21.15 | 21.10 | 21.14 | 24.55 | 24.54 | 24.54
90 1 243 22.04 | 21.91 | 21.98 | 21.30 | 21.19 | 21.29 | 24.70 | 24.58 | 24.66
90 123 61 e 2153 | 21.67 | 21.79 | 21.03 | 21.07 | 21.13 | 24.30 | 24.39 | 24.48 23.86 | 0.2432
90 1 0 19.95 | 19.82 | 19.98 | 19.07 | 19.19 | 19.18 | 22.54 | 22.53 | 22.61
90 1 244 20.06 | 19.98 | 19.86 | 19.19 | 19.14 | 19.15 | 22.66 | 22.59 | 22.53
90 245 0 20.08 | 20.26 | 20.22 | 19.58 | 19.56 | 19.65 | 22.85 | 22.93 | 22.95
90 1 1 16-QAM | 21.40 | 21.29 | 21.51 | 20.30 | 20.56 | 20.80 | 23.90 | 23.95 | 24.18
90 1 1 64-QAM | 19.41 | 20.39 | 19.66 | 19.13 | 19.11 | 19.27 | 22.28 | 22.81 | 22.48 | 23.34 | 0.2158
90 1 1 256-QAM| 16.39 | 16.36 | 16.98 | 16.05 | 16.00 | 16.15 | 19.23 | 19.19 | 19.60
Limit EIRP < 1W [ Result Pass
Part270 NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
100 1 1 - 22.03 - - 21.21 - - 24.65 -
100 1 271 - 22.22 - - 21.31 - - 24.80 -
100 137 68 B - 21.71 - - 21.12 - - 24.44 - 23.96 | 0.2489
100 1 0 - 19.99 - - 19.24 - - 22.64 -
100 1 272 - 20.09 - - 19.33 - - 22.74 -
100 273 0 - 20.26 - - 19.58 - - 22.94 -
100 1 1 16-QAM - 21.71 - - 20.78 - - 24.28 -
100 1 1 64-QAM - 19.98 - - 19.49 - - 22.75 - 23.44 10.2208
100 1 1 256-QAM - 17.15 - - 16.31 - - 19.76 -
Limit EIRP < 1W [ Result Pass

Al-2-18 of 30



seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
10 1 1 2233 | 2243 | 2212 | 21.87 | 21.85 | 21.40 | 25.12 | 25.16 | 24.79
10 1 22 2245 | 2248 | 22.06 | 21.88 | 21.81 | 21.36 | 25.18 | 25.17 | 24.73
10 12 6 e 22.36 | 22.37 | 22.05 | 21.94 | 21.84 | 21.46 | 25.17 | 25.12 | 24.78 2423 | 0.2649
10 1 0 19.87 | 19.90 | 19.60 | 19.39 | 19.29 | 18.90 | 22.65 | 22.62 | 22.27
10 1 23 19.82 | 19.91 | 19.52 | 19.41 | 19.24 | 18.91 | 22.63 | 22.60 | 22.24
10 24 0 21.82 | 21.86 | 21.55 | 21.45 | 21.32 | 20.95 | 24.65 | 24.61 | 24.27
10 1 1 16-QAM | 22.59 | 22.46 | 22.05 | 21.87 | 21.92 | 21.47 | 25.26 | 25.21 | 24.78
10 1 1 64-QAM | 21.25 | 21.87 | 21.46 | 21.29 | 21.51 | 21.14 | 24.28 | 24.70 | 24.31 | 24.31 | 0.2698
10 1 1 256-QAM| 17.78 | 17.93 | 17.87 | 17.42 | 17.24 | 16.87 | 20.61 | 20.61 | 20.41
Limit EIRP < 1W [ Result Pass
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
15 1 1 22.27 | 22.27 | 22.02 | 21.75 | 21.53 | 21.38 | 25.03 | 24.93 | 24.72
15 1 36 2228 | 22.26 | 21.99 | 21.94 | 21.43 | 21.47 | 2512 | 24.88 | 24.75
15 19 9 B 2230 | 22.29 | 22.07 | 21.77 | 21.51 | 2145 | 25.05 | 24.93 | 24.78 2417 | 0.2612
15 1 0 19.82 | 19.89 | 19.53 | 19.26 | 19.25 | 18.90 | 22.56 | 22.59 | 22.24
15 1 37 19.88 | 19.89 | 19.58 | 19.28 | 18.90 | 18.99 | 22.60 | 22.43 | 22.31
15 38 0 21.78 | 21.79 | 21.52 | 21.31 | 21.05 | 21.03 | 24.56 | 24.45 | 24.29
15 1 1 16-QAM | 22.33 | 22.10 | 22.19 | 21.64 | 21.73 | 21.48 | 25.01 | 24.93 | 24.86
15 1 1 64-QAM | 21.65 | 21.71 | 21.90 | 21.43 | 21.29 | 20.75 | 24.55 | 24.52 | 24.37 | 24.06 | 0.2547
15 1 1 256-QAM( 17.87 | 17.78 | 17.63 | 17.41 | 17.02 | 16.91 | 20.66 | 20.43 | 20.30
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
20 1 1 2232 | 22.34 | 21.98 | 21.82 | 21.62 | 21.31 | 25.09 | 25.01 | 24.67
20 1 49 2248 | 2227 | 22.01 | 21.75 | 21.41 | 2144 | 25.14 | 24.87 | 24.74
20 25 12 e 2235 | 2225 | 22.04 | 21.82 | 21.57 | 21.37 | 25.10 | 24.93 | 24.73 2419 | 0.2624
20 1 0 19.81 | 19.67 | 19.50 | 19.24 | 19.16 | 18.85 | 22.54 | 22.43 | 22.20
20 1 50 19.89 | 19.76 | 19.47 | 19.20 | 19.01 | 18.87 | 22.57 | 22.41 | 22.19
20 51 0 21.81 | 21.80 | 21.51 | 21.28 | 21.01 | 20.85 | 24.56 | 24.43 | 24.20
20 1 1 16-QAM | 22.42 | 22.33 | 21.79 | 22.00 | 21.27 | 21.41 | 25.23 | 24.84 | 24.61
20 1 1 64-QAM | 21.77 | 21.75 | 21.88 | 21.54 | 21.04 | 21.01 | 24.67 | 24.42 | 24.48 | 24.28 | 0.2679
20 1 1 256-QAM| 17.64 | 17.97 | 17.76 | 17.42 | 17.29 | 16.72 | 20.54 | 20.65 | 20.28
Limit EIRP < 1W [ Result Pass
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
25 1 1 2239 | 22.34 | 22.27 | 21.53 | 21.32 | 21.07 | 24.99 | 24.87 | 24.72
25 1 63 22.26 | 22.30 | 22.35 | 21.61 | 21.19 | 20.93 | 24.96 | 24.79 | 24.71
25 33 16 B 2231 | 2232 | 2226 | 21.66 | 21.33 | 21.12 | 25.01 | 24.86 | 24.74 2406 | 0.2547
25 1 0 19.75 | 19.69 | 19.71 | 19.14 | 18.91 | 18.68 | 22.47 | 22.33 | 22.24
25 1 64 19.96 | 19.72 | 19.76 | 18.98 | 18.79 | 18.77 | 22.51 | 22.29 | 22.30
25 65 0 21.79 | 21.88 | 21.76 | 21.19 | 20.89 | 20.63 | 24.51 | 24.42 | 24.24
25 1 1 16-QAM | 22.68 | 22.46 | 2245 | 21.65 | 21.45 | 21.28 | 25.21 | 24.99 | 24.91
25 1 1 64-QAM | 22.01 | 21.74 | 21.66 | 21.15 | 20.81 | 20.53 | 24.61 | 24.31 | 24.14 | 24.26 | 0.2667
25 1 1 256-QAM( 17.45 | 17.70 | 17.58 | 17.04 | 16.96 | 16.58 | 20.26 | 20.36 | 20.12
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 2226 | 22.32 | 22.33 | 21.57 | 21.46 | 21.46 | 24.94 | 24.92 | 24.93
30 1 76 2216 | 22.21 | 22.51 | 21.48 | 21.22 | 21.40 | 24.84 | 24.75 | 25.00
30 59 19 e 2224 | 22.32 | 22.39 | 21.51 | 21.36 | 21.30 | 24.90 | 24.88 | 24.89 24.05 | 0.2541
30 1 0 19.75 | 20.00 | 19.79 | 19.01 | 18.96 | 18.79 | 22.41 | 22.52 | 22.33
30 1 77 19.88 | 19.88 | 19.83 | 18.84 | 18.88 | 18.85 | 22.40 | 22.42 | 22.38
30 78 0 21.73 | 21.83 | 21.82 | 20.96 | 20.87 | 20.80 | 24.37 | 24.39 | 24.35
30 1 1 16-QAM | 22.08 | 22.45 | 22.00 | 21.72 | 21.36 | 21.35 | 24.91 | 24.95 | 24.70
30 1 1 64-QAM | 21.74 | 21.35 | 21.65 | 21.05 | 21.06 | 21.03 | 24.42 | 24.22 | 24.36 | 24.00 | 0.2512
30 1 1 256-QAM| 17.73 | 18.09 | 17.63 | 17.05 | 17.04 | 16.78 | 20.41 | 20.61 | 20.24
Limit EIRP < 1W [ Result Pass
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 22.26 | 22.23 | 22.30 | 21.64 | 21.39 | 21.37 | 24.97 | 24.84 | 24.87
40 1 104 2239 | 2218 | 22.29 | 21.45 | 21.25 | 21.30 | 24.96 | 24.75 | 24.83
40 53 26 B 2239 | 2227 | 22.33 | 21.52 | 21.43 | 21.16 | 24.99 | 24.88 | 24.79 2404 | 0.2535
40 1 0 19.72 | 19.77 | 19.77 | 19.11 | 18.93 | 18.80 | 22.44 | 22.38 | 22.32
40 1 105 19.85 | 19.65 | 20.01 | 19.11 | 18.67 | 18.68 | 22.51 | 22.20 | 22.41
40 106 0 21.81 | 21.83 | 21.71 | 20.99 | 20.86 | 20.70 | 24.43 | 24.38 | 24.24
40 1 1 16-QAM | 21.51 | 22.18 | 22.68 | 21.92 | 21.29 | 21.21 | 24.73 | 24.77 | 25.02
40 1 1 64-QAM | 21.43 | 21.84 | 21.43 | 21.35 | 21.20 | 20.83 | 24.40 | 24.54 | 24.15 | 24.07 [ 0.2553
40 1 1 256-QAM( 18.07 | 17.22 | 17.95 | 17.13 | 17.05 | 16.70 | 20.64 | 20.15 | 20.38
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
50 1 1 2222 | 2214 | 22.31 | 21.63 | 21.48 | 21.12 | 24.95 | 24.83 | 24.77
50 1 131 22.31 | 2226 | 22.33 | 21.30 | 21.16 | 21.19 | 24.84 | 24.76 | 24.81
50 67 & e 2225 | 22.30 | 2218 | 21.36 | 21.32 | 21.14 | 24.84 | 24.85 | 24.70 24.00 |0.2512
50 1 0 19.81 | 19.94 | 19.74 | 19.09 | 19.09 | 18.89 | 22.48 | 22.55 | 22.35
50 1 132 19.97 | 19.87 | 19.74 | 18.90 | 18.75 | 18.71 | 22.48 | 22.36 | 22.27
50 133 0 21.79 | 21.81 | 21.82 | 20.87 | 20.95 | 20.73 | 24.36 | 24.41 | 24.32
50 1 1 16-QAM | 22.30 | 22.20 | 22.27 | 21.56 | 21.53 | 21.11 | 24.96 | 24.89 | 24.74
50 1 1 64-QAM | 21.69 | 21.53 | 21.66 | 20.80 | 21.09 | 20.77 | 24.28 | 24.33 | 24.25 | 24.01 [ 0.2518
50 1 1 256-QAM| 17.55 | 18.54 | 17.83 | 17.25 | 17.33 | 16.79 | 20.41 | 20.99 | 20.35
Limit EIRP < 1W [ Result Pass
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
60 1 1 2226 | 22.32 | 2211 | 21.59 | 21.65 | 21.30 | 24.95 | 25.01 | 24.73
60 1 160 2243 | 2242 | 2244 | 21.30 | 21.29 | 21.20 | 24.91 | 24.90 | 24.87
60 81 40 B 2233 | 22.37 | 22.30 | 21.59 | 21.39 | 21.25 | 24.99 | 24.92 | 24.82 2406 | 0.2547
60 1 0 19.84 | 19.69 | 19.95 | 19.27 | 18.78 | 19.02 | 22.57 | 22.27 | 22.52
60 1 161 19.95 | 19.72 | 20.04 | 18.35 | 18.47 | 18.77 | 22.23 | 22.15 | 22.46
60 162 0 2162 | 21.64 | 21.73 | 21.11 | 20.69 | 20.79 | 24.38 | 24.20 | 24.30
60 1 1 16-QAM | 21.61 | 21.94 | 2248 | 21.75 | 21.33 | 21.32 | 24.69 | 24.66 | 24.95
60 1 1 64-QAM | 21.19 | 22.10 | 22.08 | 21.04 | 20.56 | 20.72 | 24.13 | 24.41 | 24.46 | 24.00 [ 0.2512
60 1 1 256-QAM( 17.35 | 17.80 | 18.66 | 17.08 | 16.85 | 16.63 | 20.23 | 20.36 | 20.77
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
70 1 1 2229 | 2219 | 2242 | 21.60 | 21.44 | 21.50 | 24.97 | 24.84 | 24.99
70 1 187 22.34 | 22.38 | 2243 | 21.10 | 21.10 | 21.24 | 24.77 | 24.80 | 24.89
70 95 47 e 2216 | 22.24 | 22.36 | 21.26 | 21.31 | 21.35 | 24.74 | 24.81 | 24.89 24.04 | 02535
70 1 0 19.72 | 19.78 | 19.85 | 19.21 | 18.97 | 18.95 | 22.48 | 22.40 | 22.43
70 1 188 19.80 | 19.83 | 19.96 | 18.69 | 18.75 | 18.79 | 22.29 | 22.33 | 22.42
70 189 0 21.55 | 21.65 | 21.81 | 20.94 | 20.84 | 20.87 | 24.27 | 24.27 | 24.38
70 1 1 16-QAM | 22.02 | 22.16 | 22.59 | 21.57 | 21.80 | 21.51 | 24.81 | 24.99 | 25.09
70 1 1 64-QAM | 21.72 | 21.43 | 22.17 | 20.86 | 20.84 | 20.70 | 24.32 | 24.16 | 24.51 | 24.14 | 0.2594
70 1 1 256-QAM| 17.64 | 18.30 | 17.55 | 17.09 | 17.30 | 17.17 | 20.38 | 20.84 | 20.37
Limit EIRP < 1W [ Result Pass
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
80 1 1 2232 | 22.26 | 22.46 | 21.71 | 21.68 | 21.70 | 25.04 | 24.99 | 25.11
80 1 215 2225 | 2249 | 2263 | 21.23 | 21.38 | 21.33 | 24.78 | 24.98 | 25.04
80 109 54 B 2221|2232 | 2236 | 21.43 | 21.23 | 21.23 | 24.85 | 24.82 | 24.84 2416 | 0.2606
80 1 0 19.89 | 19.77 | 19.81 | 19.04 | 19.15 | 19.02 | 22.50 | 22.48 | 22.44
80 1 216 19.99 | 19.95 | 19.97 | 18.70 | 18.72 | 19.01 | 22.40 | 22.39 | 22.53
80 217 0 21.75 | 21.69 | 21.89 | 20.89 | 20.80 | 20.83 | 24.35 | 24.28 | 24.40
80 1 1 16-QAM | 22.28 | 22.36 | 22.43 | 21.82 | 21.38 | 21.84 | 25.07 | 24.91 | 25.16
80 1 1 64-QAM | 21.72 | 22.01 | 21.96 | 21.21 | 21.39 | 20.97 | 24.48 | 24.72 | 24.50 | 24.21 [ 0.2636
80 1 1 256-QAM( 17.88 | 18.06 | 17.39 | 16.89 | 17.01 | 17.05 | 20.42 | 20.58 | 20.23
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
90 1 1 2239 | 22.28 | 22.28 | 21.58 | 21.46 | 21.75 | 25.01 | 24.90 | 25.03
90 1 243 2255 | 2243 | 2239 | 21.21 | 21.33 | 21.37 | 24.94 | 24.93 | 24.92
90 123 61 e 2215 | 2223 | 2244 | 21.22 | 21.46 | 21.25 | 24.72 | 24.87 | 24.90 2408 | 0.2559
90 1 0 19.99 | 19.89 | 19.80 | 19.18 | 19.02 | 19.14 | 22.61 | 22.49 | 22.49
90 1 244 20.03 | 20.16 | 20.06 | 18.77 | 18.93 | 18.91 | 22.46 | 22.60 | 22.53
90 245 0 21.64 | 21.80 | 21.87 | 20.93 | 20.87 | 20.82 | 24.31 | 24.37 | 24.39
90 1 1 16-QAM | 22.35 | 22.61 | 22.61 | 21.65 | 21.57 | 22.04 | 25.02 | 25.13 | 25.34
90 1 1 64-QAM | 21.58 | 21.83 | 21.91 | 21.12 | 21.08 | 20.87 | 24.37 | 24.48 | 24.43 | 24.39 | 0.2748
90 1 1 256-QAM| 17.76 | 18.16 | 18.10 | 17.07 | 17.09 | 17.43 | 20.44 | 20.67 | 20.79
Limit EIRP < 1W [ Result Pass
Part27Q NR n77 Maximum Average Power [dBm], DG = -0.95 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
100 1 1 - 22.53 - - 21.69 - - 25.14 -
100 1 271 - 22.68 - - 21.20 - - 25.01 -
100 137 68 B - 22.32 - - 21.31 - - 24.85 - 2419 | 0.2624
100 1 0 - 20.03 - - 19.25 - - 22.67 -
100 1 272 - 20.10 - - 18.81 - - 22.51 -
100 273 0 - 21.85 - - 20.91 - - 24.42 -
100 1 1 16-QAM - 23.04 - - 21.77 - - 25.46 -
100 1 1 64-QAM - 21.95 - - 21.50 - - 24.74 - 24.51 10.2825
100 1 1 256-QAM - 18.05 - - 17.04 - - 20.58 -
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi

BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP

(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
10 1 1 2170 | 21.78 | 21.59 | 21.14 | 21.02 | 21.03 | 24.44 | 24.43 | 24.33
10 1 22 21.81 | 21.70 | 21.56 | 21.08 | 20.96 | 20.93 | 24.47 | 24.36 | 24.27
10 12 6 e 21.71 | 21.75 | 21.50 | 21.21 | 21.22 | 21.09 | 24.48 | 24.50 | 24.31 2366 | 0.2323
10 1 0 19.66 | 19.99 | 19.50 | 19.09 | 18.85 | 18.98 | 22.39 | 22.47 | 22.26
10 1 23 19.73 | 19.80 | 19.42 | 19.05 | 19.03 | 19.00 | 22.41 | 22.44 | 22.23
10 24 0 20.24 | 20.32 | 20.00 | 19.70 | 19.55 | 19.56 | 22.99 | 22.96 | 22.80
10 1 1 16-QAM | 21.23 | 20.95 | 20.78 | 20.50 | 20.59 | 20.47 | 23.89 | 23.78 | 23.64
10 1 1 64-QAM | 19.95 [ 19.82 | 19.49 | 19.17 | 19.09 | 19.07 | 22.59 | 22.48 | 22.30 | 23.05 [ 0.2018
10 1 1 256-QAM| 16.56 | 16.74 | 16.52 | 16.09 | 15.91 | 15.88 | 19.34 | 19.36 | 19.22

Limit EIRP < 1W [ Result Pass

Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi

BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP

(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
15 1 1 21.81 | 21.79 | 2147 | 21.27 | 21.12 | 21.04 | 24.56 | 24.48 | 24.27
15 1 36 21.88 | 21.80 | 21.45 | 21.39 | 21.05 | 21.00 | 24.65 | 24.45 | 24.24
15 19 9 B 21.79 | 21.77 | 2145 | 21.26 | 21.12 | 21.03 | 24.54 | 24.47 | 24.26 2381 | 0.2404
15 1 0 19.85 | 19.80 | 19.50 | 19.18 | 18.98 | 18.94 | 22.54 | 22.42 | 22.24
15 1 37 19.90 | 19.73 | 19.59 | 19.22 | 19.06 | 18.94 | 22.58 | 22.42 | 22.29
15 38 0 20.32 | 20.24 | 20.00 | 19.87 | 19.64 | 19.46 | 23.11 | 22.96 | 22.75
15 1 1 16-QAM | 21.17 | 21.21 | 21.13 | 20.73 | 20.45 | 20.48 | 23.97 | 23.86 | 23.83
15 1 1 64-QAM | 19.71 | 19.66 | 19.31 [ 19.40 | 19.02 | 18.92 | 22.57 | 22.36 | 22.13 | 23.13 [ 0.2056
15 1 1 256-QAM| 16.82 | 16.67 | 15.98 | 16.08 | 15.96 | 16.24 | 19.48 | 19.34 | 19.12

Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
20 1 1 2174 | 21.74 | 21.54 | 21.29 | 21.13 | 20.97 | 24.53 | 24.46 | 24.27
20 1 49 21.81 | 21.60 | 21.48 | 21.23 | 21.01 | 21.00 | 24.54 | 24.33 | 24.26
20 25 12 e 21.81 | 21.70 | 21.49 | 21.34 | 21.14 | 20.96 | 24.59 | 24.44 | 24.24 2375 | 0.2371
20 1 0 19.75 | 19.69 | 19.40 | 19.30 | 19.06 | 18.89 | 22.54 | 22.40 | 22.16
20 1 50 19.84 | 19.69 | 19.48 | 19.20 | 19.09 | 18.93 | 22.54 | 22.41 | 22.22
20 51 0 20.29 | 20.23 | 19.93 | 19.80 | 19.65 | 19.49 | 23.06 | 22.96 | 22.73
20 1 1 16-QAM | 21.33 | 21.43 | 20.98 | 20.67 | 20.86 | 20.04 | 24.02 | 24.16 | 23.55
20 1 1 64-QAM | 19.62 | 19.70 | 19.52 | 19.27 | 18.97 | 18.75 | 22.46 | 22.36 | 22.16 | 23.32 [ 0.2148
20 1 1 256-QAM| 16.73 | 16.59 | 16.50 | 16.01 | 15.99 | 15.81 | 19.40 | 19.31 | 19.18
Limit EIRP < 1W [ Result Pass
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
25 1 1 21.80 | 21.85 | 21.47 | 21.36 | 21.09 | 20.82 | 24.60 | 24.50 | 24.17
25 1 63 2193 | 21.71 | 21.39 | 21.42 | 20.96 | 20.87 | 24.69 | 24.36 | 24.15
25 33 16 B 2192 | 21.74 | 21.41 | 21.38 | 21.17 | 20.94 | 24.67 | 24.47 | 24.19 23.85 | 0.2427
25 1 0 19.82 | 19.79 | 19.55 | 19.34 | 19.19 | 18.79 | 22.60 | 22.51 | 22.20
25 1 64 19.94 | 19.79 | 19.46 | 19.29 | 19.03 | 18.94 | 22.64 | 22.44 | 22.22
25 65 0 20.28 | 20.30 | 19.96 | 19.83 | 19.64 | 19.45 | 23.07 | 22.99 | 22.72
25 1 1 16-QAM | 21.30 | 21.28 | 20.82 | 20.93 | 20.44 | 20.34 | 24.13 | 23.89 | 23.60
25 1 1 64-QAM | 19.84 | 19.89 | 19.79 | 19.46 | 19.18 | 18.91 | 22.66 | 22.56 | 22.38 | 23.29 [ 0.2133
25 1 1 256-QAM| 16.82 | 16.78 | 16.56 | 16.29 | 16.28 | 15.96 | 19.57 | 19.55 | 19.28
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 21.80 | 21.79 | 21.62 | 21.27 | 21.07 | 21.00 | 24.55 | 24.46 | 24.33
30 1 76 21.76 | 21.75 | 21.55 | 21.31 | 20.98 | 21.20 | 24.55 | 24.39 | 24.39
30 59 19 e 2179 | 21.71 | 21.57 | 21.20 | 21.10 | 21.07 | 24.52 | 24.43 | 24.34 2371 |0.2350
30 1 0 19.75 ] 19.90 | 19.56 | 19.25 | 19.13 | 18.98 | 22.52 | 22.54 | 22.29
30 1 77 19.74 | 19.77 | 19.63 | 19.22 | 18.92 | 19.00 | 22.50 | 22.38 | 22.34
30 78 0 20.30 | 20.25 | 20.05 | 19.74 | 19.61 | 19.56 | 23.04 | 22.95 | 22.82
30 1 1 16-QAM | 21.18 | 21.24 | 21.27 | 20.49 | 20.78 | 20.70 | 23.86 | 24.03 | 24.00
30 1 1 64-QAM | 19.95 [ 19.65 | 19.82 | 19.20 | 19.20 | 19.39 | 22.60 | 22.44 | 22.62 | 23.19 | 0.2084
30 1 1 256-QAM| 16.78 | 16.51 | 16.61 | 16.28 | 16.16 | 16.05 | 19.55 [ 19.35 | 19.35
Limit EIRP < 1W [ Result Pass
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 21.85 | 21.78 | 21.57 | 21.22 | 21.16 | 20.83 | 24.56 | 24.49 | 24.23
40 1 104 21.86 | 21.55 | 21.58 | 20.98 | 20.99 | 20.94 | 24.45 | 24.29 | 24.28
40 53 26 B 2195 | 21.75 | 2143 | 21.31 | 21.12 | 20.91 | 24.65 | 24.46 | 24.19 2381 | 0.2404
40 1 0 19.80 | 19.78 | 19.63 | 19.27 | 19.34 | 19.07 | 22.55 | 22.58 | 22.37
40 1 105 19.76 | 19.76 | 19.51 | 19.13 | 19.00 | 19.03 | 22.47 | 22.41 | 22.29
40 106 0 20.32 | 20.29 | 20.04 | 19.72 | 19.63 | 19.43 | 23.04 | 22.98 | 22.76
40 1 1 16-QAM | 21.50 | 21.34 | 21.33 | 20.51 | 20.77 | 20.71 | 24.04 | 24.07 | 24.04
40 1 1 64-QAM | 19.91 | 19.95 | 19.69 | 19.26 | 18.84 | 18.75 | 22.61 | 22.44 | 22.26 | 23.23 [ 0.2104
40 1 1 256-QAM| 16.75 | 16.91 | 16.49 | 16.37 | 16.22 | 16.08 | 19.57 | 19.59 | 19.30
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
50 1 1 2179 | 21.71 | 21.73 | 21.25 | 21.11 | 21.15 | 24.54 | 24.43 | 24.46
50 1 131 21.60 | 21.55 | 21.38 | 21.17 | 20.95 | 21.00 | 24.40 | 24.27 | 24.20
50 67 & e 21.81 | 21.79 | 21.53 | 21.15 | 21.04 | 20.87 | 24.50 | 24.44 | 24.22 2370 | 0.2344
50 1 0 19.85 | 19.80 | 19.79 | 19.28 | 19.20 | 19.17 | 22.58 | 22.52 | 22.50
50 1 132 19.74 | 19.66 | 19.45 | 19.30 | 19.05 | 19.01 | 22.54 | 22.38 | 22.25
50 133 0 20.24 | 20.35 | 19.97 | 19.67 | 19.68 | 19.32 | 22.97 | 23.04 | 22.67
50 1 1 16-QAM | 21.20 | 21.26 | 21.57 | 20.86 | 20.56 | 20.71 | 24.04 | 23.93 | 24.17
50 1 1 64-QAM | 19.60 | 19.87 | 19.64 | 19.45 | 19.45 | 18.86 | 22.54 | 22.68 | 22.28 | 23.33 [ 0.2153
50 1 1 256-QAM| 16.71 | 16.65 | 16.78 | 15.82 | 16.03 | 16.12 | 19.30 | 19.36 | 19.47
Limit EIRP < 1W [ Result Pass
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
60 1 1 21.72 | 21.78 | 21.66 | 21.30 | 21.17 | 21.09 | 24.53 | 24.50 | 24.39
60 1 160 2175 | 2147 | 21.48 | 21.04 | 20.85 | 20.93 | 24.42 | 24.18 | 24.22
60 81 40 B 21.78 | 21.79 | 21.65 | 21.25 | 21.11 | 20.97 | 24.53 | 24.47 | 24.33 2369 | 0.2339
60 1 0 19.70 | 19.95 | 19.71 | 19.33 | 19.32 | 19.11 | 22.53 | 22.66 | 22.43
60 1 161 19.76 | 19.77 | 19.52 | 19.07 | 18.97 | 18.94 | 22.44 | 22.40 | 22.25
60 162 0 20.32 | 20.28 | 20.16 | 19.75 | 19.66 | 19.55 | 23.05 | 22.99 | 22.88
60 1 1 16-QAM | 21.48 | 21.70 | 21.48 | 21.04 | 20.95 | 21.16 | 24.28 | 24.35 | 24.33
60 1 1 64-QAM | 19.82 | 19.68 | 19.77 | 19.45 | 19.20 | 19.06 | 22.65 | 22.46 | 22.44 | 23.51 [ 0.2244
60 1 1 256-QAM( 16.59 | 17.11 | 16.91 | 16.12 | 16.11 | 16.07 | 19.37 | 19.65 | 19.52
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
70 1 1 21.82 | 2195 | 21.98 | 21.30 | 21.22 | 21.33 | 24.58 | 24.61 | 24.68
70 1 187 21.59 | 21.52 | 21.69 | 20.97 | 20.95 | 20.99 | 24.30 | 24.25 | 24.36
70 95 47 e 2173 | 21.75 | 21.82 | 21.09 | 21.09 | 21.11 | 24.43 | 24.44 | 24.49 23.84 | 0.2421
70 1 0 19.93 | 19.88 | 19.92 | 19.33 | 19.19 | 19.22 | 22.65 | 22.56 | 22.59
70 1 188 19.79 | 19.56 | 19.64 | 19.07 | 18.92 | 18.98 | 22.46 | 22.26 | 22.33
70 189 0 20.17 | 20.28 | 20.27 | 19.62 | 19.62 | 19.63 | 22.91 | 22.97 | 22.97
70 1 1 16-QAM | 21.05 | 21.37 | 21.24 | 20.96 | 20.50 | 20.72 | 24.02 | 23.97 | 24.00
70 1 1 64-QAM | 20.06 | 19.91 | 20.32 | 19.25 | 19.28 | 19.25 | 22.68 | 22.62 | 22.83 | 23.18 |0.2080
70 1 1 256-QAM| 17.24 | 16.47 | 17.06 | 16.39 | 16.37 | 16.33 | 19.85 [ 19.43 | 19.72
Limit EIRP < 1W [ Result Pass
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
80 1 1 22.03 | 2195 21.90 | 21.36 | 21.36 | 21.30 | 24.72 | 24.68 | 24.62
80 1 215 2173 | 21.64 | 21.64 | 21.01 | 21.15 | 21.06 | 24.40 | 24.41 | 24.37
80 109 54 B 21.81 | 21.78 | 21.75 | 21.20 | 21.13 | 21.10 | 24.53 | 24.48 | 24.45 23.88 | 0.2443
80 1 0 19.92 | 19.80 | 20.05 | 19.22 | 19.24 | 19.32 | 22.59 | 22.54 | 22.71
80 1 216 19.76 | 19.64 | 19.70 | 18.95 | 19.06 | 19.04 | 22.38 | 22.37 | 22.39
80 217 0 20.27 | 20.32 | 20.26 | 19.71 | 19.60 | 19.61 | 23.01 | 22.99 | 22.96
80 1 1 16-QAM | 21.69 | 21.52 | 21.65 | 20.85 | 20.99 | 20.77 | 24.30 | 24.27 | 24.24
80 1 1 64-QAM | 19.80 | 20.06 | 20.24 | 19.38 | 19.23 | 19.77 | 22.61 | 22.68 | 23.02 | 23.46 [ 0.2218
80 1 1 256-QAM( 16.98 | 16.89 | 17.15 | 16.70 | 16.12 | 16.22 | 19.85 [ 19.53 | 19.72
Limit EIRP < 1W [ Result Pass
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seanron us. FCC RADIO TEST REPORT Report No. : FG3N2326A
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
90 1 1 2199 | 21.88 | 22.26 | 21.40 | 21.37 | 21.49 | 24.72 | 24.64 | 24.90
90 1 243 21.74 | 2159 | 21.71 | 2111 | 21.06 | 21.11 | 24.45 | 24.34 | 24.43
90 123 61 e 2179 | 21.75 | 21.88 | 21.00 | 21.13 | 21.22 | 24.42 | 24.46 | 24.57 24.06 | 0.2547
90 1 0 19.93 | 20.11 | 20.02 | 19.39 | 19.27 | 19.35 | 22.68 | 22.72 | 22.71
90 1 244 19.86 | 19.66 | 19.68 | 19.10 | 19.05 | 18.97 | 22.51 | 22.38 | 22.35
90 245 0 20.30 | 20.30 | 20.37 | 19.63 | 19.67 | 19.71 | 22.99 | 23.01 | 23.06
90 1 1 16-QAM | 21.37 | 21.46 | 21.71 | 20.98 | 20.86 | 20.81 | 24.19 | 24.18 | 24.29
90 1 1 64-QAM | 19.68 | 19.85 | 19.70 | 18.95 | 19.15 | 19.45 | 22.34 | 22.52 | 22.59 | 23.45 | 0.2213
90 1 1 256-QAM| 16.88 | 16.99 | 16.83 | 16.26 | 16.45 | 16.44 | 19.59 | 19.74 | 19.65
Limit EIRP < 1W [ Result Pass
Part27Q NR n78 Maximum Average Power [dBm], DG = -0.84 dBi
BW RB RB ] Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
100 1 1 - 22.18 - - 21.35 - - 24.80 -
100 1 271 - 21.83 - - 21.14 - - 24.51 -
100 137 68 B - 21.80 - - 21.14 - - 24.49 - 23.96 | 0.2489
100 1 0 - 20.06 - - 19.51 - - 22.80 -
100 1 272 - 19.81 - - 19.08 - - 22.47 -
100 273 0 - 20.31 - - 19.67 - - 23.01 -
100 1 1 16-QAM - 21.66 - - 20.95 - - 24.33 -
100 1 1 64-QAM - 20.01 - - 19.38 - - 22.72 - 23.49 10.2234
100 1 1 256-QAM - 17.19 - - 16.72 - - 19.97 -
Limit EIRP < 1W [ Result Pass
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n

41

<TxD Mode>
MIMO <Ant. 2+1> (2)

Conducted Band Edge

FR1 n41/10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

1 Spurious Emissions

Made Auto Sweep

SGL
Count 300/300

RefLevel 40.00dBm  OMfset 13.50dB.

1 Spurious Emissions
ch

Limit Che<d
Line _SPUR|OUS_UINE_485_od2

Line _SPURIOUS_LINE_ABS_0q2

SPORIBUS_LINE_ABS_002

Mode Sweep

6L

Count 100/100

11:45:43 PN 03/25/2024

30
L |l
! *
[l L p———
50
2,68 Ghz 70005 pts 1.5 MAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
1 2680 GHz 2690 GHz 100.000 kHz 268406 GHz 15.08 dBm
2475 GHz 2.490 GHz 1.000 MHz -29.20 dBm 2,690 GHz 2691 GHz 200,000 kiz 2.69002 GHz 23.59 dBm
2490 GHz 2495 GHe 1.000 MHz -23.01 dBm 2691 GHz 2,695 GHz 1.000 MKz 2.69124 GHz 21.06 dBm
2495.GHiz 249 Gtz 100,000 kfiz -31.59 dBm 269 Ghz 2710 GHe 1,000 Mz 2,605 30 GHz 2854 dBm
2856 GHz 2506 GHz 100,000 khHz 1432 dBm 2710 GHe 2795 Gtz 1,000 MHz 271559 GHz 4334 dBm 18.34.dB
11:46:40 0 03/25/2024 12:27:43 AN 03/28/2024
m ]
Ref Level 4000 dBm  Offset 13,50 6B Mode Auto Sweep saL RefLevel 5000 dim  Offset 1350 d8 Mode Sweep seL
Count 3007300 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Chec¥ PRsS Limit Checl 55
Line _SPURJOUS_LINE_ABS_od2 PRSS L RIOUS_LINE_ABS_02 55
30 sPORIBUS_LINE_ABS_002
P} 20
10 di i
PN T "
0 [P
|
-10 I’ IHI F
20 AR . !
SR e o j[’ y '
T el -
30 ™Y
S — w
R el 40 4 L
50
2,68 Ghz 70005 pts 1.5 MAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2680 GHz 2690 GHz 100.000 kHz 268873 GHz
2475 Ghz 2,450 GHz 1.000 MHz 249041 GHz -26.10 dBm 2630 GHz 2691 GHz 200,000 ki 2.69002 GHz
2,490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -19.66 dBm 2691 GHz 2,695 GHz 1.000 MHz 2.69100 GHz
2495 Gtz 2.49 GHz 100,000 kitz 249596 GHz -21.35 dBm 3695 GHr TT0GHe 1,000 MHz 260501 GHz
2436 Gz 2506 Ghz 100,000 kitz ST HE LKL 2710GHz 2795 Gz 1,000 Mz 2.71096 GHz

12:27:07 AM  03/28/2024

TEL : 886-3-3

27-3456

FAX : 886-3-328-4978

Page Number

1 A2-1 of 50



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41/10MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B Made Auto Sweep sl Reflevel 40.00Bm  Ofiset 1350 d Mode Sweep seL
i myan) Count 100/100
1 Spurious Emissians
Uimit Checd Fss
Line _SPUR|oUS_LIN
0
0 20
10 dbi T Wlwwi‘«"wﬂl ° | "
|
|
o | 0dpnr
0 | k : J
| | | i N[ A
SPURICUS_UNE ABS 002
I | L i W sy | |
30 i b N
P sl 20 dBor M .
(A B
50 ’
268 GHz 10005 pts 1.5 MHz/ 2.795 GHz
7475 Ghe 8004 pts 1 MHz/ Z506GH2 |5 gt Summa
3" 2680 GHz 2.690 GHz 100.000 kHz 2.68491 GHz 15.61 dBm -14.39d8
2475 GHz 2.490 GHz 1.000 MHz 2 Gl -28.24 dBm 3. 2,690 GHz 2,691 GHz 200,000 kHz 2.69014 GHz -23.48 dBm -13.48dB
2490 GHz 2495 GHz 1.000 Mtz -19.64 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69170 GHz -19.11 dBm -9.11 dB
2495 GHz 249 Gtz 100,000 Kz - ~28.17 dBm 269 Gtz 2710 GHe 1.000 Mz 269534 GHz -27.30 dBm 133048
2.496 GHz 2.506 GHz 100,000 kHz 250232 14.65 dBm 2710GHs 2795 GHe. 1,000 Mz 271104 GHz 4312 dBm 1812 d8B
weoy ey
11:48:30 M 03/25/2024 12:20:53 A 03/28/2024

Lowest Band Edge / Outter Full RB Highest Band Edge / Outter Full RB

Ref Level 4000 dBm  Offset 1350 05 Made Auto Sweep saL RefLevel 50,00 dBm  Offset 13.50d8. Mode Sweep seL
Count 300/300 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Uimit Checd Fss Limit Chec
Line _SPURJOUS_UINE_ABS_062 phss 1 line _SPURIOUS_LINE_ABS. 02
30 sPORIBUS_LINE_ABS_002
20 20

|

N i
:n ii50s_UNE_ABS 002 T | ,1 ./f un
40 dBr

50
268GHz 10005 pts TS ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2,680 GHz 2,690 GHz 100.000 kHz 268646 GHz 10.34 dBm -19.66 dB
2475 GHz 2490 GHz 1.000 MHz 245544 GHz -26.74 dBm -1.74.d8 2690 GHz 2691 GHz 200000 ki 269006 GHz -16.88 dBm 6.88dB
2,490 Gz 2495 GHz 1.000 MHz 209494 GHz -20.52 dBm -7.52dB 2691 GHz 2695 GHz 1.000 MHz 269102 GHz -16.74 dBm .74 dB
2495 Gtz 2.49 GHz 100,000 kz 2.49599 GHz -21.71 dBm 8.71 dB 3695 Ghiz ITI0GHe 11000 MH: 268518 GHz 21,45 dBm B.6d8
2496 GHz 2.506 GHz 100000 kiz 2.50457 GHz 9.13 dBm -20.87 dB Rteis 3795 orte 1000 M 271134 GHz 38.83 dBm 13348
neody N Remdy finannan i} A P

11:47:35 BM 03/25/2024 12:28:18 AM  03/28/2024

TEL : 886-3-327-3456 Page Number 1 A2-2 of 50
FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 10MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Sweep

6L

Count 100/100

Made Auto Sweep saL
Count 300/300
1 Spurious Emissions
Timit Checl 2
Line _SPURJOUS_UN
30
20
10 db : o m—w-""ﬂl
|
0 J |
a0 | \

M,

—— W "W‘
g P TS 40 dB M-q
[
50
268 GHz 10005 pts 1.5 MHz/ 2.795 GHz
7475 Ghe 8004 pts 1 MHz/ Z506GH2 |5 gt Summa
2680 GHz 2,630 GHz 100.000 kHz 268523 GHz 14.28 dBm -15.72 dB
2475 GHz 2.490 GHz 1.000 MHz 249043 GHz -29.62 dBm 2,690 GHz 2,691 GHz 200,000 kHz 2.68007 GHz 24.06 dBm -14.06 dB
2490 GHz 2.495 GHz 1.000 Mitx 2.49498 GHz -21.46 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69118 GHz 19.63 dBm -9.63 dB
2495 GHz 2,496 GHz 100,000 Kz 249598 GHz -30.47 dBm - 2695 GHz 2710GHz 1.000 Mz 269525 GHz -28.24 dBm 1524 dB
2.496 GHz 2.506 GHz 100,000 kHz 250275 GHz 13.65 dBm - 2710 GHe 2795 GHz. 1.000 MHz 271023 GHz -43.43 dBm -18.43 dB
ey & Resdh jinaasaniif S
11:49:25 TM 03/25/2024 12:29:26 A 03/28/2024
TEL : 886-3-327-3456 Page Number 1 A2-3 of 50

FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41/ 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

saL Ref Level 40.00dBm  OMfset 135048

Mode Auto Sweep

saL
Count 3007300 Count 100/100
1 Spurious Emissians
Uimit Checd o
Line _SPURJOUS LN
0
0 20
104 y 10 0Ty
[
o | n.ﬂT 4
| E
-10 i ]’ ll
| ]
] h ,
3BT e s G b I
30 n‘ , -30 dBr
: 7 T
it [’
et W .
R i— o ny
50
2,675 Gt 70005 pts 12.0 MHz/ 2.795 Gz
7475 GA: 8004 prs & WHz/ TETIGAz | ol
2675 GHz 2690 GHz 100.000 kHz 268067 GHz 13.91 dBm -16.09 dB
2475 GHz 2.490 GHz 1.000 MHz 2.489 98 GHz -29.45 dBm -4.45 dB 2690 GHz 2,691 GHz 300,000 kHz 2.69002 GHz -23.43 dBm -13.43d8
2.490 GHr 2495 GHz 1.000 MHz 249477 GHz -25.82 dBm -1282 dB 2691 GHz 3695 GHe 1.000 MHz 269111 GHz 2138 dBm 113848
2495.GHr 249 GHiz 150000 khiz 249561 GHz -29.96 dBm -16.96 db 2695 GHz 2710GHz 1.000 MHz 269590 GHz -28.15 dBm 1515 dB
2.496 GHz 2511 GHz 100,000 kiz 250628 GHz 12.93 dBm 17.07 dB 2710GHs 2795 GHe. 1,000 Mz 271049 GHz 4266 dBm 1766 dB
ey Reach jinaasaniif my e
11:53:15 M 03/25/2024 12:31:02 AM 03/28/2024
TEL : 886-3-327-3456 Page Number 1 A2-4 of 50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep saL Mode Auto Sweep saL
e Count 100/100
1 Spurious Emissians
Cimit Cheed o
Line _SPURJOUS_UINE_ABS_062 - f
30 SPURIOUS_LINE_ABS 002
20 20
10 dby
N e L W
0 D dBor T
| \
|
-0 T L
2 am / I
SPURIOUS_LINE_ABS 002 1
._..A / % -30 B
30 dBr oot f 1 "'\ -
40 dBo Y,
e T,
50
2,675 Gt 70005 pts ZOMHL/ 2.795 Gz
7475 GHz 8004 pts & MHz/ ZS1GHE (5 g Summa
2675 GHz 2690 GHz 100.000 kHz 267625 GHz 9,51 dBm -20.49 dB
2475 GHz 2.490 GHz 1.000 MHz 248983 GHz -28.62 dBm -3.62 dB 2,690 GHz 2,691 GHz 300,000 kHz 2.69002 GHz 23.99 dBm -13.99dB
2.490 GHr 2495 GHz 1.000 MHz 2.49499 GHz -22.76 dBm -9.76 dB 2691 GHz 3695 Ghz 1.000 MHz 269209 GHz 23,89 dBm -13.89.dB
2,495 GHz 2496 GHz 150,000 kHz 249599 GHz -21.92 dBm -8.52dB 2695 GHz 2.710GHz 1.000 MHz 260628 GHz 23.40 dBm -10.40 di
2.496 GHz 2511 GHz 100,000 khHz 250740 GHz 8.41 dBm -21.59 dB 2710GHs 2795 GHe. 1,000 Mis 2.71062 GHz 36.12 dBm 11248
11:52:07 T 03/25/2024 12:30:18 AM 03/28/2024

Channel power -25dBm > -26.63dBm (PASS)

Ref Level 40.00 dBm
- At
1ACLR

Offset 135048 = RBW 10ki:
30dB = SWT  100ms ® VBW 30kid:

saL
Count 100/100
TRm Avg

WMode Sweep

30 dBen

e
10 dBim-+

e

At

e T U M A

et A

CF2.49 GHz 1001 pts

200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Tl [Ref] 1.000 MHz -26.83 dBm
Tx Total 2683 dBm

11:35:17 BM 03/25/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-5 of 50



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41/ 15MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

saL Ref Level 40.00dBm  OMset 13.50dB Mode Auto Sweep set
Count 3007300 Count 100/100

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

1 Spurious Emissions
Limit Che<d
Line _SPURJOUS_UN

30

- 0

10 d et [y
|

o | I nnnr

0 | \ E

1 ~ 4 ; B wl i
" | O, s DW .ﬂ"'m Mg o0 '“T

40 dbm: !
L U —
50
2675 GHa 10005 pts 12.0 MHz/ 2.795 GHz
7475 GHz 8004 pts & MHz/ ZS1GHE (5 g Summa
2675 GHz 2,630 GHz 100.000 kHz 268137 GHz 14.68 dBm -15.32d8
2475 GHz 2.490 GHz 1.000 MHz 2.489 68 GHz -27.65 dBm 2,690 GHz 2,691 GHz 300,000 kHz 2.68002 GHz -24.19 dBm -14.19d8
2490 GHz 2.495 GHz 1.000 Mitx 2.49490 GHz -22.99 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69247 GHz -20.92 dBm -10.92 d8
2,495 GhHr 2496 GHz 150,000 kffz 249563 GHz -28.04 dBm - 2695 GHz 2710GHz 1.000 Mz 269550 GHz -26.65 dBm 13.65d8
2.496 GHz 2511 GHz 100,000 kiz 250384 GHz 13.23 dBm - 2710 GHe 3795 CHe. 1.000 MHz 271091 GHz 41,48 dBm 16.48 dB
pesoy pesty S e

11:55:32 PM 03/25/2024 12:32:29 AM 03/28/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A2-6 of 50




seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 15MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 dB Made Auto Sweep Lo

Count 300/300
1 Spurious Emissions
Limit Che<d 7
Line _SPUR|OUS_UINE_485_od2

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep

6L

Count 100/100

0 $HiiBUS (e Ags 002
0 20
10, 4B
10 dbi ;
JRRSTSE SwRvcT ——— Ne— g
0 A 0 dlBor o
' \
a0 | I !
| L‘ ) ! |
SRRBIS TN ABs o | v lbl
| _‘M J 'l
W VA '“
p 40 db R
50
2675 GHa 10005 pts 12.0 MHz/ 2.795 GHz
7475 Ghe 8004 pts 6 MHz/ ZS1GHE (5 g Summa
3 2675 GHz 2,630 GHz 100.000 kHz 268419 GHz 9.10 dBm -20.90 dB
2475 GHz 2.490 GHz 1.000 MHz 249047 GHz 2,690 GHz 2,691 GHz 300,000 kHz 2.68003 GHz 23.72 dBm -13.72d8B
2,490 Ghx 2495 GHz 1.000 Mt 249494 GHz 2691 GHz 2695 Gz 1.000 Mz 2.69215 GHz 20.31 dBm -10.31 8
2495 GHz 249 Gtz 150,000 Kz 249598 GHz 269 Gtz 2710 GHe 1.000 Mtz 269629 GHz .67 B -10.67 B
2.496 GHz 2511 GHz 100,000 kHz 2503 56 GHz 2710 GHz 2795 GHz. 1.000 MHz 271079 GHz -36.55 dBm -11.55 dB
ey S RS
11:54:23 TM 03/25/2024 12:31:46 A 03/28/2024

Channel power -25dBm > -26.50dBm (PASS)

Ref Level 40.00 dBm  OMset 13,5048 & RBW 10kH:z SGL
- At 30dA & SWT 100 ms ® VBW 30kH: Mede Sweep Caunt 100/100
1ACR 1Rm Avg
30 dBm BT
20
108y
[
10
-20
-30
CF 2.489 13 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None
Tl [Ref] 1.000 MHz -26.50 dBm
Tx Total 2650 dBm
o EEEER 5ORGT

11:38:15 BM 03/25/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41/ 15MHz / DFT-S OFDM / 16QAM

Ref Level 30.00 dBm  Offset 1350 dB Made Auto Sweep SGL Ref Level 40.00dBm  Offset 13.50 d Mode Auto Sweep SGL
e Count 100/100
1 Spurious Emissians
Cimit Cheed o
Line _SPURJOUS LN
30
20 20
10 di ik ey Tm-"‘“
o | { MT
-0 J I-. E i t
30 AR y‘r kB, Y
SPURIBUS_UNE | ABS 00 ]
! r h \ml!pwu
30 —— Tyt T T,
M v A0 dBer |
LAt heie
50
2,675 Gt 70005 pts ZOMHL/ 2.795 Gz
7475 GHz 8004 pts & MHz/ ZS1GHE (5 g Summa
2675 GHz 2690 GHz 100.000 kHz 268269 GHz 11.54 dBm -18.46 dB
2475 GHz 2.490 GHz 1.000 MHz 249037 GHz -28.92 dBm -3.92 dB 2,690 GHz 2,691 GHz 300,000 kHz 2.65004 GHz -25.63 dBm -15.63 dB
2490 GHe 2495 GHz 1.000 MH: 249499 GHz ~23.08 dBm -11.04 & 2691 GHz 2695 GHz 1.000 MHz 269123 GHz -21.95 dBm -11.95 d8
2,495 GHz 2496 GHz 150,000 kHz 249576 GHz -30.94 dBm -17.84 dB 2695 GHz 2.710GHz 1.000 MHz 269653 GHz -29.16 dBm -16.16 dB
2.496 GHz 2511 GHz 100,000 khHz 250375 GHz 11.59 dBm -18.41 dB 2710GHs 2795 GHe. 1,000 Mis 271181 GHz 4136 dBm -16.36dB
Ry e Resdy P
11:56:39 T 03/25/2024 12:33:113 AM 03/28/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

saL Ref Level 40.00dBm  OMfset 135048

Mode Auto Sweep

saL
Caunt 3007300 Count 100/100
1 Spurious Emissions
it Chect 7]
Line _SPURJOUS_LIN
30
20
10 di A Fot
|
o
‘ [
10 |
{ !
SPURIBUS UNE ABs 002 I 7 Y
w0 ) J y
E — s_’wv 'l »
et S W e iy
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summa;
2670 GHz 2.690 GHz 100.000 kHz 2.67854 GHz 11.52 dBm -18.48 dB
2475 GHz 2490 GHz 1.000 MHz 248967 GHz -30.42 dBm -542dB 2690 GHz 2691 GHz 500000 kifz 69008 GHz 23.76 dBm -13.76 dB
2.490 Gt 2495 GH 1.000 Mt 2.49486 GHz -26.07 dBm -13.07 dB 2691 GHz 2695 Ghz 1,000 Mz 2.69106 GHz 21.67 dBm 11567 dB
2,495 GHz 2496 GHz 200,000 kHz 249598 GHz -33.35 dBm -20.35 dB 2695 GHz 2.710GHz 1.000 MHz 2.60548 GHz 2857 dBm 1557 dB
2856 GHz 2516 GHz 100,000 kHz 2.50817 GHz 11.35 dBm -18.65dB 2710 0He 2795 ctie 1000 Mis 271002 GHz 39.46 dBm 126 dB
peoy I festy e
11:59:17 PN 03/25/2024 12:34:45 AM 03/28/2024
TEL : 886-3-327-3456 Page Number 1 A2-9 of 50

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Mode Auto Sweep saL Ref Level 40.00 dfim  OMset 13.50 4B Mode Auto Sweep —
i myan) Count 100/100
1 Spurious Emissians
Uimit Checd F
Line _SPURJOUS_LINE_ABS_0d2 . {
0 SPORIBUS _LNE ABS 002
0 20
10 dbi
B i LAY Py P"'“MH
o i T - |
0 ! : |
pry— ] | \ 1
SPURIBUS UNE ABs 002 | I} \
0 ey’ | g | |30 dBor
W p——— "
. 40 dbim : i
50
267 GHz 10005 pts 12.5 MHz/ 2.795 GHz
7475 Ghe 8004 pts 1 Miiz/ Z516GH2 |5 gt Summa
3 2670 GHz 2,630 GHz 100.000 kHz 267248 GHz 8.18 dBm -21.82dB
2475 GHz 2.490 GHz 1.000 MHz 2.486 78 GHz 2,690 GHz 2,691 GHz 500,000 kHz 2.68002 GHz -22.17 dBm -12.17dB
2,490 Ghx 2495 GHz 1.000 Mt 249500 GHz 2691 GHz 2695 Gz 1.000 Mz 2.69238 GHz -23.89 dBm -13.89 d8
2495 GHz 249 Gtz 200000 kHz 249599 GHz - 269 Gtz 2710 GHe 1.000 Mtz 269759 GHz -25.32 dBm 123248
2.496 GHz 2516 GHz 100,000 kHz 2508 30 GHz 2710 GHz 2795 GHz. 1.000 MHz 271542 GHz -35.41 dBm -10.41 dB
ety S R
11:56:09 M 03/25/2024 12:34:02 A 03/28/2024

Channel power -25dBm > -26.70dBm (PASS)

Ref Level 35.00 dBm
- At 30dB = SWT
1ACLR

Offset 135048 = RBW 10ki:

saL

100 ms & VBW 30k Mode Sweep

30

Count 100/100

TRm Avg

20 dBm

60

et A, Py o

P AWL'L

CF 2.4883 GHz

1001 pts

200.0 kHz/

Span 2.0 MHz

2 Result Summar None
Tl [Ref] 1.000 MHz -26.70 dBm
Tx Total -26.70 dBm

11:31:50 PM 03/25/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

tiVie Spectru
Ref Level 40,00 dBm  Offset 13.50 0B

1 Spurious Emissions

Made Auto Sweep

oL Ref Level 40.00dBm  OMfset 135048 Mode Auto Sweep

6L

Count 100/100

SPURIGUS_UNE_ ABS 002

Uimit Checd 2
Line _sPURJous_UK P
0
2 20
Py
10 dbi v l-vm |
f
| !
o 1 Ddl!r]
10 t e
h |

1 Spurious Emissions

1 Spurious Emissions

Limit Che<d

Line _SPUR|OUS_LINE_A85_od2

Line spu’z‘ms LINE_ABS_0q2
SPORIDUS_LINE_ABS_002

20

-
30
[ I
WW 40 dBr-
|
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
7475 GHz 8004 pts 1 MHz/ 25186Hz | &y Summa:
3 2670 GHz 2.690 GHz 100.000 kHz 2.68215 GHz 13.50 dBm -16.50 dB
2475 GHz 2.490 GHz 1.000 MHz -29.36 dBm -4.36 dB 2,690 GHz 2,691 GHz 500,000 kHz 2.69018 GHz -22.65 dBm -12.65dB
2490 GH 2495 Gta 1,000 Mtz -23.05 dBm -10.05 dB 2691 Ghiz 2595 GHz 1,000 MHz 269122 GHz -22.77 dBm 12.77d8B
2495 Gtz 249 Gtz 200,000 kfiz -29.80 dBm -16.80 dBb 2695 GHz 2710GHz 1.000 MHz 2,605 24 GHz -27.10 dBm 141048
2496 GHz 2516 GHz 100,000 kHz 11.26 dBm -18.74 dB 2710 GHe 2795 GHe. 1.000 MHz 371011 GHz 3773 dBm 127348
12:01:35 AM  03/26/2024 12:36:13 AM  03/28/2024
— [ | =
S G et s Reflevel 9000 d8m  Offset 1350d8  Mode Auto Sweep st
Count 300/300 Count 100/100

B e i s TV PRI

o ey

0 dBor

12:00:26 AM  03/26/2024

12:35:29 AM  03/28/2024

t
1 Pl T
— [ 50 e
40 dBry . WM&.__‘M
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summa;
2670 GHz 2,690 GHz 100,000 kHz 267611 GHz 7.24 dBm -22.76 dB
2475 GHz 2490 GHz 1.000 MHz 2A%04] GHz -28.60 dBm 2690 GHz 2691 GHz 500.000 kitz 269002 GHz 22.00 dBm -12.00 dB
2,490 Gz 2495 GHz 1.000 MHz 209498 GHz -24.09 dBm 2691 GHz 2695 GHz 1.000 MHz 269210 GHz 20.30 dBm 103048
2495 Ghr 2,496 GHz 200,000 kHe 249598 GHz -24.93 dBm 2695 GHz 2710GHz 1.000 MHz 2.69503 GHz -23.64 dBm -10.64 dB
2496 GHz 2516 GHz 100.000 kifz NS o G2 BT 2.7106H: 2795 Ghz 1.000 MHz 2.71542 GHz -30.37 dBm 93748
Rea Ready pninanini| s

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 20MHz / DFT-S OFDM / 16QAM
Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

Ref Level 4000 dBm  Offset 13.50 0B Made Auto Sweep SGL RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep sl

Count 300/300 Count 100/100

1 Spurious Emissions

Limit Che<d 7

Line _SPURJOUS_UN
.0
0 20

R,

10 dbi ¥

e R T ey

|
40
: ~ I
¥ 1 - *
230 AR 1 1 i i
0 T T | A
. - b iy
- R e Wy
- a 40 dB
50
2.67Ghz 70005 pts 125 WAL/ 2.795 Gz
7475 GHz 8004 pts 1 MHz/ Z516GH2 |5 gt Summa
1 2670 GHz 2690 GHz 100.000 kHz 267768 GHz 13.63 dBm -16.37 dB
2475 GHz 2.490 GHz 1.000 MHz X iz -29.30 dBm 2690 GHz 2691 GHz 500,000 kHz 2.69012 GHz -22.93 dBm -12.53 dB
2490 GHs 2495 GHi 1.000 MHz : ~28.66 dBm 2691 GHz 2695 GHz 1.000 MHz 269118 GHz -20.52 dBm -10.52 dB
2,495 GhHr 2496 GHz 200000 kHz 5 -31.69 dBm 2695 GHz 2710GHz 1.000 MHz 269591 GHz -29.05 dBm -16.05 dB
2.496 GHz 2516 GHz 100,000 kHz 250638 GHz 10.69 dBm 2710GHs 3795 CHe. 1,000 MHz 271032 GHz 139,55 dBm 14,55 dB
Ready mm Ready inananiil 2 Mo

12:02:43 AM 03/26/2024 12:36:56 A 03/28/2024
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 25MHz / DFT-S OFDM / PI/2 BPSK
Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

Ref Level 40.00dBm  Offset 13.50 dB Made Auto Sweep SGL RefLevel 20.00d8m Offset 13.50d8 Mode Sweep S6L
Count 300/300 Count 100/100

1 Spurious Emissions

Limit Cheel Phss

Line _SPURJGUS_UN
30
0 20

10 dBm

10 ds = e T
0 0 dBr

SAHRBE e | ] % \
)
'"' ™ + % I8 N
T A P 20 dBy Il P
TR e e Claniall = " e
50
2,655 G 10005 pts 3.0 MH/ 2.795 Gz
2475 GHz 8004 pts. & MHz/ 2821 G | | o
2 Result Summa
2665 GHz 2690 GHz 100.000 kHz 267393 GHz 11.02 dBm
2475 GHz 2.490 GHz 1.000 MHz 2.490 38 GHz -30.97 dBm -5.97 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69002 GHz -20.42 dBm
2.490 GHr 2495 GHz 1,000 MHz 2.49489 GHz -27.25 dBm -14.25 dB 2691 GHz 7695 GHz 1.000 MHz 2.69218 GHz -22.64 dBm
2495 Gtz 2496 Ghz 300,000 ktz 249568 GHz -32.22 dBm -19.22d8 2685 Gfte 27206He 1,000 Mz 269512 GHz -28.68 dBm
2.496 GHz 2521 GHz 100,000 kiz 250987 GHz 1033 dBm -19.67 dB 2720 GH 2795 GHe. 1,000 MHz 2.72182 GHz 38,58 dBm

12:07:00 AM  03/26/2024 01:12:39 AM  03/28/2024

Lowest Band Edge / Outter Full RB Highest Band Edge / Outter Full RB

Ref Level 4000 dBm  Offset 1350 05 Made Auto Sweep saL RefLevel 50,00 dBm  Offset 13.50d8. Mode Sweep seL
Count 300/300 Count 100/100
= 1 Spurious Emissions
Limit Chee¥ Phss Linnit Che
Line _SPURJOUS_LINE_ABS_0d2 phss 14l SPURIOUS._LINE_AES_0q2
30 sPORIBUS_LINE_ABS_002
P} 20
10 dir
et sl ety
, b trtesp et ] - 1 I).:l!m WTM|
| L)
10 T |
| [}
f )
Aﬂr ") [ 50 g
L4 T
40 dB . '\‘"nq-\,’_‘_
50
2,655 G 10005 pts 3.0 MH/ 2.795 Gz
2.475 GHz 8004 pts. 6 MHz/ 2.521 GHz

2 Result Summa;

2 Result Summal

2,665 GHz 2,690 GHz 100.000 ki 2.68766 GHz 6.71 dBm -23.29 dB
2475 GHz 2490 GHz 1.000 MHz 243511 GHz -30.95 dBm -3.93 di 2680 GHz 2691 GHz 1,000 Mtz 269012 GHz -13.80 dBm -3.80dB
2490 GHr 2495 GHr 1.000 MHz 249499 GHz -26.07 dBm -13.07d8 2691 GHz 2695 GHz 1,000 MHz 2.69108 GHz -23.18 dBm -13.18d8
2495 Gtz 2.49 GHz 300,000 kitz 2.49597 GHz -23.65 dBm -10.65 dB 3695 Ghiz ITI0GHe 11000 MH: 270114 GHz 2587 dBm 28748
2496 GHz 2521 Ghz 100000 kiz 2.49928 GHz 5.69 dBm 2431 dB 3790 cr 3795 orte 1000 M 272242 GHz 3523 dBm 02348

12:05:52 AM  03/26/2024 01:13:38 AM 03/28/2024
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 25MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

1 Spurious Emis
Limit Chesi
Line _SPUR|OUS_LIN

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

s Reflevel 40.00Bm  Ofiset 1350 d Mode Sweep

6L

Count 100/100

SPURIGUS_UNE_ ABS 002

ﬁ &
“1\, et W A,

12:09:17 AM 03/26/2024

01:13:08 AM  03/28/2024

N
w O a) i M
MW -L\_m A ST "y M
40 dBor T W‘“‘"‘-M
50
2,665 GHa 10005 pts 13.0 MHz/ 2.795 GHz
2.475 Gz 8004 pts. 6 MHz/ 2821 G | | o
2 Result Summa
2665 GHz 2,630 GHz 100.000 kHz 267510 GHz 12.03 dBm -17.97 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49016 GHz -29.28 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.69043 GHz 20.38 dBm -10.38 dB
2490 GHz 2.495 GHz 1.000 Mitx 249475 GHz -24.56 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69112 GHz 23.22 dBm -13.22d8
2495 GHz 249 Gtz 300000 kHz 249597 GHz -29.73 dBm 2695 Gife 2720 Gie 1.000 Mtz 269524 GHz -27.13 dBm 1313 dB
2.496 GHz 2521 GHz 100,000 kHz 251020 GHz 10.64 dBm 2720GHz 2795 GHz. 1.000 MHz 272283 GHz -37.78 dBm 1274 dB
resy

fety

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

1 Spurious Emis
Limit Chesi
Line _SPUR|OUS_LINE_A85_od2

Ref Level 40,00 dBm  Offset 135008 Made Auto Sweep

saL RefLevel 40.00dBm  Offset 1350 d8. Mode Sweep

1 Spurious Emissions

ne _SPURIOUS_LINE_485_02

s6L

Count 100/100

12:08:09 AM  03/26/2024

01:12:08 AM 03/28/2024

30 RORBUS e Ags_ooz
P} 20
10 dir
Ao P e b o i fﬁm”‘rﬂ' Wy\ |
a
T
10 | t | [
| | 1
v
7 p NI A’.‘.
et i 7 g S I
40 dBm . P,
50
2,655 G 10005 pts 3.0 MH/ 2.795 Gz
2.475 GHz 8004 pts. 6 MHz/ 2.521 GHz 2 Result Summa;
2 Result Summa
2665 GHz 2690 GHz 100.000 kHz 267539 GHz
2475 Ghz 2,450 GHz 1.000 MHz 2490186 -28.83 dBm 3 2680 GHz 2691 GHz 1.000 Mz 2.69003 GHz
2,490 GHz 2.495 GHz 1.000 MHz 249491 GHz -24.77 dBm -11.77 dB 2691 GHa 2695 GHe 1,000 MHz 269108 GHz
2495 GHe 2496 GHz 300,000 kHz 2.49598 GHz -23.65 dBm -10.65 dB 3695 GHr 3720 GHe 1,000 MHz 2.60682 GHz
2,496 GHz 2521 GHz 100,000 kifz 250179 GHz 2.90 dBm -25.10 dB 2720 CHe 3755 CHy. 1000 M 272204 GHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 25MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

&

Limit Chesi
Line _SPURJoUS.

Mode Auto Sweep

s Reflevel 40.00Bm  Ofiset 1350 d Mode Sweep
Count 300/300

6L

Count 100/100

30
20 20
10 i P e Ca] e u
0 0 dBnr
-0 i \ [ \
L
| o |
3P 50 7/ 5 | i
¥ 5 ol "
30 T e ™5
L 7 L P,
I e sl e Lt b ||,
v 0 dBror . —
50
2,655 G 70005 pts 3.0 MH/ 2.795 Gz
2475 GHz 8004 pts. & MHz/ 2821 G | | o
2 Result Summa
2 2665 GHz 2690 GHz 100.000 kHz 268145 GHz 1134 dBm -18.66 dB

2475 GHz 2.490 GHz 1.000 MHz 2.490 34 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69023 GHz .20.83 dBm -10.83 dB

2490 GHs 2495 GHe 1.000 MHz 249430 GHz 2691 GHz 2695 GHz 1.000 MHz 269142 GHz -23.45 dBm -13.45 dB

2495 GHe 249 GHz 300000 kHz 249573 GHz 2695 GHz 2730 GHz 1.000 Mz 269554 GHz -27.19 dBm 14198

2.496 GHz 2.521 GHz 100.000 kHz 251378 GHz 2720 GHz 2795 GHz 1,000 MHz 2.72024 GHz 3821 dBm 132148

festy T M aaae

12:10:25 AM  03/26/2024

01:13:37 AM 03/28/2024
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 30MHz / DFT-S OFDM / Pl/2 BPSK
Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

Ref Level 2000 dBm  Offset 1350 dB Mode Auto Sweep SGL Ref Level 40.00dBm  Offset 13.50 d Mede Sweep SGL

Count 300/300 Count 100/100
1 Spurious Emis

Limit ChecY PSS
Line _SPURJOUS_UN
0
0 20
10 dbi e DT e 10 B i)
o ! | 0 dBm—+
-10 T |. i
pry— ] I I \ 20 dn
SRR e 7 o " i |
] I ‘ ] | I
S0 o + . 7 )
e ; ' A
Yt el Mgt i | | |40 dBm . i
r
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 Gz 8004 pts. 1 MHz/ 2828 G | | o e
2 Result Summa
3 2660 GHz 2,630 GHz 100.000 kHz 267083 GHz 10.49 dBm -19.51 dB
2475 GHz 2.490 GHz 1.000 MHz 249011 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69099 GHz -23.03 dBm -13.03 dB
2490 GHz 2.495 GHz 1.000 Mitx 2.494 28 GHz 2691 GHz 2695 GHz 1.000 MHz 2.69117 GHz -25.39 dBm -15.39 dB
2495 GHz 249 Gtz 300000 kHz 249577 GHz 2695 Gife 2720 Gie 1.000 Mtz 269503 GHz -20.67 dBm -16.67 B
2.496 GHz 2,526 GHz 100,000 kHz 251013 GHz 2720 GHz 2795 GHz. 1.000 MHz 272302 GHz -39.16 dBm 1416 d8

Resdy (N @

12:14:14 AM 03/26/2024 12:38:05 AM  03/28/2024

Lowest Band Edge / Outter Full RB Highest Band Edge / Outter Full RB

Ref Level 4000 dBm  Offset 1350 05 Made Auto Sweep saL RefLevel 50,00 dBm  Offset 13.50d8. Mode Sweep seL
Count 300/300 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit ChecY PSS Limit Chec
Line _SPURJOUS_UINE_ABS_062 phss 1o line _SPURJOUS._LINE_ABS. 02
30 sPORIBUS_LINE_ABS_002
20 20
10 dbr N [T
. A A I oo S Aot i Aty mv'”‘ b
-10 ! ‘ ‘

3R,

- | ,i i
30 — M‘Jv | 'ﬂ,»“ HM’F WMW

40 dBny

50

2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 8004 pts. 1 MHz/ 2,526 GHz
2 Result Summal

2.660 GHz 2,690 GHz 100,000 kHz 267701 GHz 6.96 dBm -23.04 dB

2475 GHz 2490 GHz 1.000 MHz 43963 GHz -30.93 dBm -3.98 d 2680 GHz 2691 GHz 1.000 MHz 269001 GHz -24.58 dBm 1258 dB

2490 GHz 2495 Gz 1.000 MH: 2.49499 GHz -25.57 dBm 1257 dB 2691 GHe 2695 Giix 1,000 Mtz 269131 GHz 2487 dBm 1487 dB

235 Gtz 2496 Gz 300,000 kitz 2.49597 GHz -24.53 dBm -11.53 dB 3635 Chiz 3730 CHe 1000 Mz 270299 GHz 28,69 dBm 15,65 dB

2496 GHz 2526 GHz 100,000 kitz 2.50535 GHz 5.49 dBm 2451 dB e 355 o 1500 it 272482 GHz 135.93 dBm 1093 dB
ey D o NN Ry S U5

12:13:06 &M 03/26/2024 12:37:33 AM  03/28/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 30MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40.00 dBim  Offset

135008

1 Spurious Emissions
Limit Chesi

Line _SPURJoUS.

NE_ABS_0d2

1 Spurious Emissions

ine _SPURIOUS_LINE_ABS_X

Mode Auto Sweep saL Ref Level 40.00 dfim  OMset 13.50 4B Mode Sweep —
e myan) Count 100/100
1 Spurious Emissians
Limit ChecY P
Line _SPURJOUS_UN P
0
0 20
10 dbi FASEEE SEaea DA T e
. | | 0 dBm—
a0 J I j I
/ \ 1
f 4 ]
L " At \ [ W
[P L —( - o) Wm
" pa—
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 Gz 8004 pts. 1 MHz/ 2828 G | | o e
2 Result Summa
2660 GHz 2,630 GHz 100.000 kHz 266819 GHz 11.14 dBm -18.86 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49014 GHz 08 dBi -3.08 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.68075 GHz -23.18 dBm -13.18dB
2.490 GHy 2.495 GHz 1.000 MHz 2.09488 GHz 24.32 dBm -11.32 dB 2691 GHz 2695 GHz 1.000 MHz 2.69108 GHz -24.10 dBm -14.10 d8
2,495 GHz 2496 GHz 300,000 kHz 249587 GHz 29.69 dBrm -16.69 dB 2695 GHz 2.720GHz 1.000 MHz 260532 GHz -26.94 dBm -13.94 di
2.496 GHz 2.526 GHz 100,000 kHz 250455 GHz 10.05 dBm -19.95 dB 2720 GH 2795 GHe. 1,000 Mz 272111 GHz 3961 dBm 1461 dB
pecy DR S O fesy =
12:16:32 AM 03/26/2024 12:39:08 A 03/28/2024
= =
Ref Level 4000 dBm  Offset 1350 05 Mode Auto Sweep saL RefLevel 50.00d8m  Offset 13.50 A Mode Sweep seL
Count 3007300 Count 100/100

12:15:24 AN 03/26/2024

12:38:37 AM  03/28/2024

an.o I
30 SPORIDUS_LINE_ABS_002
P} 20
10 dir
, e T O P v e B e o i
' \
10 ! ‘ |
J Ll '
SR REE T ams oz i I {
" LY
i | | \
a0 .
[ W v KW
| [ 40 dbm . W\m
50
266 GHz 10005 pts 3.5 ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summa;
2 Result Summa
2660 GHz 2,690 GHz 100.000 ki 2.66863 GHz 5.98 dBm -24.02 dB
2475 GHz 2490 GHz 1.000 MHz 283006 GHz -29.02 dBm 402 d& 2680 GHz 2691 GHz 1,000 Mtz 269008 GHz -23.59 dBm 1359 dB
2,490 Gz 2495 GHz 1.000 MHz 209499 GHz -26.71 dBm -13.71 dB 2691 GHz 2695 GHz 1.000 MHz 269139 GHz -28.18 dBm -14.18d8
2495 Ghr 2,496 GHz 300,000 kHe 249597 GHz -26.06 dBm -13.06 dB 2695 GHz 2720GHz 1.000 MHz 269613 GHz -25.55 dBm 1255 dB
2496 GHz 2526 GHz 100000 kiz 2.49889 GHz 5.02 dBrm 2258 dB 3790 cr 3795 orte 1000 M 272328 GHz 135.20 dBm 102048
o [r——— fey i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 30MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Mode Auto Sweep

SGL

Count 300/300

Limit Chesi

Line _SPURJoUS.

&

P e

SPURIGUS_UNE_ ABS 002

1 A b,
el gl PO e

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Sweep

6L

Count 100/100

T

":fmfi i M

[l ng ) M
-
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 Gz 8004 pts. 1 MHz/ 2828 G | | o e
2 Result Summa
2660 GHz 2,630 GHz 100.000 kHz 267917 GHz 8.88 dBm -2112d8
2475 GHz 2.490 GHz 1.000 MHz 249013 GHz -28.49 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.69075 GHz -24.83 dBm -14.83dB
2490 GHz 2.495 GHz 1.000 Mtz 2.49484 GHz -25.49 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69129 GHz -26.21 dBm -16.21 dB
2495 GHe 2496 GHz 300000 kHz 249597 GHz -32.20 dBm 2695 GHz 2730 GHz 1.000 Mz 269721 GHz -20.62 dBm -16.62dB
2.496 GHz 2,526 GHz 100,000 kHz 251107 GHz 8.45 dBm 2720GHz 2795 GHz. 1.000 MHz 272073 GHz -38.44 dBm -13.44 dB
— fesdy T ]
12:17:40 &AM 03/26/2024 12:39:38 A 03/28/2024
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

Ref Level 4000 dBm  Offset 13.50 0B Made Auto Sweep SGL RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep sl

e myan) Count 100/100
mmmhm Fp
Line _SPUROUS. G
30
0 20
10 dby
PRty mrdu A et |W ]
0 | 0 dBnr ‘ |
-0 ‘ | i
\ Il
2048 T i | - I
PURIOUS UINE ABS 002 | ] ! !
o g f £ W T Wiy
- f i, ————
s ™ L, 4 40 B . ot
50
2,65 Ghz 70005 pts 8.5 MHz/ 2.795 Gz
2475 GHz 8004 pts. 1 MHz/ 2838 G | | o e
2 Result Summa
2650 GHz 2690 GHz 100.000 kHz 266066 GHz 9,56 dBm -20.44 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 29 GHz -29.68 dBm -4.68 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69096 GHz 25.36 dBm -15.36dB
2.490 GHr 2495 GHz 1,000 MHz 249220 GHz -28.22 dBm -15.22 dB 2691 GHz 7695 GHz 1.000 MHz 2.69140 GHz 23.96 dBm -13.96 dB
2,495 GHz 2496 GHz 500,000 kHz 249592 GHz -31.25 dBm -18.25dB 2695 GHz 2730 GHa 1.000 MHz 269627 GHz 31.54 dBm 1854 dB
2.496 GHz 2536 GHz 100,000 kiz 250648 GHz 8.60 dBm -21.40 dB 2730 GH 2795 CHe. 1,000 MHz 2.73089 GHz 4169 dBm 16,69 dB
peay s Resdy LT e
12:20:08 AN 03/26/2024 12:41:10 AM 03/28/2024
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 dB Made Auto Sweep Lo
Count 300/300

Limit Chesi i
Line _SPUR|OUS_UINE_485_od2

bt o A e frady P A it e s iy

SPURITUS_UNE ABS 002

30 dBm-

[ S ———— L4l .

50

2.475 GHz 8004 pts. 1 MHz/ 2536 GHz
2 Result Summal

2475 GHz 2.490 GHz 1.000 MHz 2.49009 GHz -28.82 dBm -3.82 dB
2,490 GHx 2495 GHz 1.000 MHz 2.49490 GHz -26.31 dBm -13.31 dB
2,495 GHz 2.496 GHz 500,000 kHz 2.49597 GHz -23.44 dBm -10.44 dB
2,496 GHz 2536 GHz 100.000 kHz 2.50451 GHz 4.28 dBm -25.72 dB

ey & Toesn

12:19:00 AM  03/26/2024

RefLevel 40.00dBm  OMfset 13.50dB.

SPORIBUS_LINE_ABS_002

Mode Auto Sweep

6L

Count 100/100

20

ok i

N*’ “""MWM

12:40:27 AN 03/28/2024

40 b
T,
2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2 Result Summa:
2.650 GHz 2.690 GHz 100.000 kHz 2.679 20 GHz 5.92 dBm -24.08 dB
2690 GHz 2691 GHz 1.000 MHz 2.69008 GHz -27.05 dBm -17.05d8
2681 GHz 2695 Gtz 1:000 M 269106 GHz 27.54 dBm -17.54.d8
2,695 GHz 2.730 GHz 1.000 MHz 2.70482 GHz -28.73 dBm -15.73dB
2.730 GHz 2.795 GHz 1.000 MHz 2.73011 GHz -38.61 dBm -13.61d8
N

Channel power -25dBm > -26.94dBm (PASS)

Ref Level 40.00 dBm  OMset 13,5048 & RBW 10kH:z SGL
- At 30dA & SWT 100 ms ® VBW 30kH: Mede Sweep Caunt 100/100
1ACR 1Rm Avg

30 dbm 1 { T

TN TR
50 dBim

A S o b g st p oy

CF 2.480 74 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None

Tl [Ref] 1.000 MHz -26.54 dBm

Tx Total -26.54 dBm

11:16:44 PM 03/25/2024

TEL : 886-3-327-3456
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 40MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Mode Auto Sweep saL

Count 300/300
Limit Chesi i
G2 <

Ref Level 40,00 dBm  Offset 13.50 0B

Line _SPURJoUS.

[ e S I Ty vy

IR
|

SPURIGUS_UNE_ ABS 002 | r -

o LY
T AT TR

50

2.475 GHz

8004 pts. 1 MHz/ 2536 GHz

2 Result Summal

2.475 GHz 2490 GHz 1.000 MHz 2.49040 GHz -29.07 dBm -4.07 dB
2.490 GHy 2.495 GHz 1.000 MHz 209420 GHz
2,495 GHz 2.496 GHz 500,000 kHz 249581 GHz
2.496 GHz 2536 GHz 100.000 kHz 2.50770 GHz

12:22:26 AM 03/26/2024

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep

6L

Count 100/100

i
Z *
e t] | P
40 dbom — m..,_
2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2 Result Summa:
2.650 GHz 2.690 GHz 100.000 kHz 2.67568 GHz 9.68 dBm -20.32 dB
2690 GHz 2691 GHz 1.000 MHz 2.690 24 GHz -24.98 dBm -14.98 dB
2691 GHz 2.695 GHz 1.000 MHz 2.69117 GHz 23.54 dBm -13.54 d8
2,695 GHz 2.730 GHz 1.000 MHz 269695 GHz -27.69 dBm -14.65dB
2.730 GHz 2.795 GHz 1.000 MHz 2.73011 GHz -40.62 dBm -15.62 dB
ey S R0
12:42:34 AN 03/28/2024

Channel power -25dBm > -27.47dBm (PASS)

Ref Level 4000 dBm  Offset 135048 = RBW 10ki: saL

- At 30dB = SWT  100ms & VBW 30kl Mede Sweep Count 100/100
1ACLR 1Rm Avg

30 dbm 1 { T

W et e \ Ayt
Vs ks

e x.fw"\:”'""'V\-'ﬂ“’wWMwWWWJ

CF2.49 GHz

1001 pts 200.0 kHz/

Span 2.0 MHz

2 Result Summar None
Tl [Ref] 1.000 MHz -21.47 dBm
Tx Total 2747 dBm

e R D

11:22:14 PM 03/25/2024
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